
Ural spare parts catalogue, edition 2019 
Valid from 1st of January 2019 
 
This spare parts catalogue shows drawings and references for following Ural models: 
EFI-Models as far information from factory is available. 
 
This catalogue will make the ordering procedure for dealers efficient. 
For ordering please only use the short ID-number and/or the longer spare parts number 
and please also name the title of the ordered part. Never use the number of figure and 
position for ordering! 
 
Ordering of coloured parts: 
Please always indicate the colour, which you need. In case of orders of coloured parts 
without indication of the needed colour,  
we will send parts in colours of our own choice. We will send mainly black painted parts. In 
case the colour of the part finally  
is not convenient, we do not exchange to another colour on our expenses. So really 
indicate the colour. 
 
Dealers price:Is the sales price only for authorized Ural dealers from stock 
Marchtrenk/Austria without shipping costs. 
Retail price: Is the recommended minimum sales price for customers without national VAT. 
 
Surcharge for 2-coloured or 3-coloured parts is approx. 10% both on dealers- and retail 
price. 
 
The code „LH“ (=LeftHand) within a part number or part description indicates that this part 
is intended for use on  
a motorcycle with the sidecar on the left side. 
 
“On request” or “OR”: These parts can principally not be ordered as single part and 
therefore are without price.  
Sometimes the parts may be on stock. Please ask for price and availability when needed. 
“not available” or “NA”: These parts are not in production anymore and therefore not 
available anymore. 
 
Changes in pricing could be possible during the year. 
Some part numbers and prices were not available when this catalgoue was designed. 
Amendments and changes will be done per newsletter during the year. 
Errata cannot be avoided. Please inform us, when you discover misprints or errors. 
 
All previous spare part catalogues are not valid anymore, do not use old catalogues 
anymore. 
 
Marchtrenk, 1st of January 2019 



Table of contents 1/2
E01.010 Engine assembly / Motor komplett
E01.020 Valve train / Ventilsteuerung
E01.030 Oil pump / Ölpumpe
E01.040 Crankcase / Kurbelgehäuse
E01.050 Crankcase cover / Stirndeckel
E01.060 Crankshaft, conrods, pistons / Kurbelwelle mit Pleuel und Kolben
E01.070 Cylinder, cylinder head assembly / Zylinder, Zylinderkopf komplett
E01.080 Cylinder head / Zylinderkopf
E01.09L Roker LH + RH / Ventiltrieb L + R
E01.09R Roker LH + RH / Ventiltrieb L + R
E01.100 Flywheel with clutch / Schwungrad mit Kupplung
E04.010 Gearbox / Getriebe
E04.020 Gearbox shafts / Getriebewellen
E04.030 Gear shifter / Getriebe Schaltmechanismus
E04.040 Gearcase / Getriebe Gehäuse
E04.050 Gearcase / Getriebe Gehäuse
E04.050 Gearcase cover / Getriebe Gehäusedeckel
E05.010 Final drive 2WD assy / Achsantrieb komplett 2WD
E05.020 Final drive 1WD assy / Achsantrieb komplett 1WD
E05.030 Final drive 2WD / Achsantrieb 2WD
E05.040 Final drive 1WD / Achsantrieb 1WD
E05.050 Drive shaft / Kardanwelle
E05.060 Sidecar drive shaft / Seitenwagenkardan
E05.070 Shifter 2WD / Schaltgestänge 2WD
E06.010 Front wheel / Vorderrad
E06.020 Front wheel hub / Nabe Vorderrad
E06.030 Axle front and rear wheel / Radachse Vorderrad und Hinterrad
E07.010 Rear wheel / Hinterrad
E07.020 Rear wheel  hub / Hinterradnabe
E08.010 Leading link assy / Vorderradschwinge
E08.020 Leading link fork / Vorderradschwinge
E08.030 Steering damper / Lenkungsdämpfer
E09.010 Rear wheel fender / Hinterrad Kotflügel
E09.020 Motorcycles frame / Motorradrahmen
E09.030 Rear swing arm 2WD / Hinterradschwinge 2WD
E09.040 Rear swing arm 1WD / Hinterradschwinge 1WD
E09.050 Handlebar passenger / Haltegriff Sozius
E10.010 Fuel tank / Benzintank
E10.020 Fuel tank sticker / Benzintankaufkleber
E10.030 Fuel system until 2018 / Benzinversorgung bis 2018
E10.040 Fuel system from 2019 / Benzinversorgung ab 2019
E11.010 Handlebar / Lenker



Table of contents 2/2
E11.020 Rear brake linkage / Betätigung HinterradbremseE27.010 Front wheel brake / Bremse 
E11.030 Parking brake / Parkbremse E27.020 Rear wheel brake / Bremse Hinterrad
E11.040 Sidecar brake linkage / Mitnehmer BeiwagenbremseE27.030 Sidecar wheel brake / Bremse Seitenwagenrad
E12.010 Exhaust system / Abgasanlage
E13.010 Front seat until 2016 / Vordersitz bis 2016
E13.020 Front seat from 2017 / Vordersitz ab 2017
E13.030 Front seat 2/3 / Vordersitz 2/3
E14.010 Rear seat until 2016 / Rücksitz bis 2016
E14.020 Rear seat from 2017 / Rücksitz ab 2017
E15.010 Airfilter / Lüftfilter
E15.020 SAS system 2017-2018 / SLS 2017-2018
E15.030 Evaporative emission control package / Aktivkohlefilter
E16.010 Additional equipment / Zusätzliche Ausrüstung
E16.020 Protection bar / Schutzbügel
E16.030 Luggage racks / Gepäckträger
E16.040 Sidecar windshield / Seitenwagen Windschild
E16.050 Leg protection / Beinschutz
E17.010 Dashboard / Armaturenbrett
E17.020 Ignition system / Zündsystem
E17.030 Sensors / Sensoren
E17.040 Brake switches und holders / Bremslichtschaltern und Halterungen
E18.010 Wire harness / Kabelbaum
E18.020 Lightning equipment / Beleuchtung
E18.030 Switches / Schalter
E18.040 Electrical komponents / E-Bauteile
E18.050 Alternator / Lichtmaschine
E19.010 Jerrycan / Benzinkanister
E19.020 Spade / Spaten
E20.010 Sidecar frame 2WD / Seitenwagen Rahmen 2WD
E20.020 Sidecar frame 1WD / Seitenwagen Rahmen 1WD
E20.030 Sidecar swing arm 2WD / Seitenwagen Schwingarm 2WD
E20.040 Sidecar swing arm 1WD / Seitenwagen Schwingarm 1WD
E20.050 Sidecar fender / Seitenwagen Kotflügel
E20.060 Sidecar strut / Seitenwagen Strebe
E20.070 Sidecar wheel / Seitenwagen Rad
E20.080 Sidecar wheel hub / Seitenwagenradnabe
E21.010 Sidecar body / Seitenwagenboot
E21.020 Sidecar trunk / Seitenwagenkofferraum
E21.030 Spare wheel / Reserverad
E24.010 Tools / Boardwerkzeug
E26.010 Shock absorber rear wheel / Federbein Hinterrad
E26.020 Shock absorber front wheel / Federbein Vorderrad
E26.030 Shock absorber sidecar wheel / Federbein Seitenwagenrad



BT
Pos Type ID SP No.: Name Dealers- 

price €
Retail-
price €

  E01.010 Engine assembly / Motor komplett
1 EFI 5314 IMZ-8.1040-00011 Engine with gearbox, with trottle bodies, with 

generator, with electric starter, w/o airfilter box, 
grey 2014-2015

 5 300,00  6 300,00

1 EFI 5315 IMZ-8.1040-00011-BL Engine with gearbox, with trottle bodies, with 
generator, with electric starter, w/o airfilter box, 
black 2014-2015

 5 500,00  6 500,00

1 EFI 6342 IMZ-8.1040-00011-10-BL Engine with gearbox, with trottle bodies, with 
generator, with electric starter, w/o airfilter box, 
black 2016

 4 200,00  4 800,00

1 EFI 6236 IMZ-8.1040-00011-50 Engine with gearbox, with trottle bodys, with 
generator, with electric starter, w/o airfilter box, 
grey from 2019

 5 300,00  6 300,00

1 EFI 6343 IMZ-8.1040-00011-30 Engine with gearbox, with trottle bodies, with 
generator, with electric starter, w/o airfilter box, 
with SAS, grey 2017-2018

 5 300,00  6 300,00

1 EFI 6344 IMZ-8.1040-00011-31 Engine with gearbox, with trottle bodies, with 
generator, with electric starter, w/o airfilter box, 
with SAS, black 2017-2018

 5 500,00  6 500,00

1 EFI 6345 IMZ-8.1040-00011-41 Engine with gearbox, with trottle bodies, with 
generator, with electric starter, w/o airfilter box, 
black from 2019

 5 500,00  6 500,00

1 EFI 5895 IMZ-8.1040-00011-10 Engine with gearbox, with trottle bodies, with 
generator, with electric starter, w/o airfilter box, 
grey 2016

 5 300,00  6 300,00

2 EFI 6349 IMZ-8.1040-01001-21 Engine w/o gearbox, with trottle bodies, with 
generator, w/o electric starter, w/o airfilter box, 
with SAS, black 2017-2018

 4 200,00  4 800,00

2 EFI 6347 IMZ-8.1040-01001-10-BL Engine w/o gearbox, with trottle bodies, with 
generator, w/o electric starter, w/o airfilter box, 
black 2016

 4 200,00  4 800,00

2 EFI 6348 IMZ-8.1040-01001-20 Engine w/o gearbox, with trottle bodies, with 
generator, w/o electric starter, w/o airfilter box, 
with SAS, grey 2017-2018

 4 000,00  4 600,00

2 EFI 6350 IMZ-8.1040-01001-30 Engine w/o gearbox, with trottle bodies, with 
generator, w/o electric starter, w/o airfilter box, 
grey from 2019

 4 000,00  4 600,00

2 EFI 6351 IMZ-8.1040-01001-31 Engine w/o gearbox, with trottle bodies, with 
generator, w/o electric starter, w/o airfilter box, 
black from 2019

 4 200,00  4 800,00

2 EFI 5317 IMZ-8.1040-01001-BL Engine w/o gearbox, with trottle bodies, with 
generator, w/o electric starter, w/o airfilter box, 
black 2014-2015

 4 200,00  4 800,00

2 EFI 5316 IMZ-8.1040-01001 Engine w/o gearbox, with trottle bodies, with 
generator, w/o electric starter, w/o airfilter box, 
grey 2014-2015

 4 000,00  4 600,00

2 EFI 6346 IMZ-8.1040-01001-10 Engine w/o gearbox, with trottle bodies, with 
generator, w/o electric starter, w/o airfilter box, 
grey 2016

 4 000,00  4 600,00

3 650/750/EFI5209 IMZ-8.128-04001-BL Gearbox assembly  2007-2016, black  1 300,00  1 600,00
3 650/750/EFI2753 IMZ-8.128-04001 Gearbox assembly 2007-2016, grey  1 200,00  1 500,00
3 EFI 6145 IMZ-8.128-04001-50 Gearbox assembly 2017-2019, grey  1 200,00  1 500,00
3 6650 IMZ-8.128-04001-80 Gearbox assembly from 2020, grey  1 200,00  1 500,00
3 6651 IMZ-8.128-04001-81 Gearbox assembly from 2020, black  1 300,00  1 600,00
3 EFI 6352 IMZ-8.128-04001-50-BL Gearbox assembly 2017-2019, black  1 300,00  1 600,00
4 650/750/EFI5687 IMZ-8.1037-18075-01 Electrical starter, grey from 2016  170,00  270,00
4 650/750/EFI5688 IMZ-8.1037-18075-01-BL Electrical starter, black from 2016  180,00  280,00
5 650/750/EFI1964 E07701 Screw for starter M10x45  0,60  2,20
6 650/750/EFI1963 E01556 Allen screw M10x25  0,60  2,20
7 650/750/EFI1905 IMZ-8.124-18113 Distance plate electric starter, 2 mm  4,40  6,00
8 650/750/EFI1904 IMZ-8.124-18112 Distance plate electric starter, 1 mm  4,40  6,00
9 650/750/EFI11 E03502 Washer 8  0,20  0,60

10 650/750/EFI189 E42424 Nut M8  0,20  1,10
11 650/750/EFI2625 E11443 Socket head cap screw M8x75 for gearbox  0,70  1,40
12 650/750/EFI5318 IMZ-8.1040-01454 Breather pipe  7,80  11,40



BT
Pos Type ID SP No.: Name Dealers- 

price €
Retail-
price €

13 650/750/EFI3256 E17118 Cross-head screw M6x12  0,50  1,10
14 650/750/EFI5237 IMZ-8.1037-18111-BL Cover aluminium, black painted  9,70  18,50
14 650/750/EFI2787 IMZ-8.1037-18111 Cover aluminium  9,10  17,40
15 EFI 6073 IMZ-8.1040-15008-30 Clamp 22.6 mm  2,80  3,80
16 EFI 6354 IMZ-8.1040-01001-30-KH Engine w/o gearbox, w/o trottle bodies, w/o 

generator, w/o electric starter, w/o airfilter box, 
grey from 2019

 3 500,00  4 000,00

16 EFI 6353 IMZ-8.1040-01001-20-EJ Engine w/o gearbox, w/o trottle bodies, w/o 
generator, w/o electric starter, w/o airfilter box, 
grey 2014-2018

 3 500,00  4 000,00



BT
Pos Type ID SP No.: Name Dealers- 

price €
Retail-
price €

  E01.020 Valve train / Ventilsteuerung
1 EFI 5320 IMZ-8.1037-01045-21 Camshaft with oil pump driving gear  130,00  200,00
2 650/750/EFI2609 IMZ-8.128-01040-1 Timing gear set size 1 from 2007  100,00  150,00
2 650/750/EFI2610 IMZ-8.128-01040-2 Timing gear set size 2 from 2007  100,00  150,00
2 650/750/EFI2611 IMZ-8.128-01040-3 Timing gear set size 3 from 2007 - not 

available anymore
 99,80  143,90

2 650/750/EFI2724 IMZ-8.128-01040-0 Timing gear set size 0 from 2007  100,00  150,00
5 650/750/EFI2633 DIN 8734 NRB 6x16 Dowel pin 6x16  0,70  2,40
7 650/750/EFI122 14107 Woodruff key P3x13  1,30  2,50
8 EFI 5319 IMZ-8.1037-01401-21 Camshaft EFI  112,40  171,20
9 650/750/EFI2647 IMZ-8.128-01424-10 Oil pump drive gear  14,40  24,50

10 650/750/EFI115 IMZ-8.101-01046-01 Tappet  16,20  31,10
11 650/750/EFI140 IMZ-8.101-01409-01 Tappet guide  8,80  16,10
12 750/EFI 4303 HK1816 Needle bearing  from 2010  10,20  17,60
13 650/750/EFI 8 E30953 Screw DIN 7991 M6x20 M6x20 10,9 (counter 

sunk, inner hexagon)
 0,40  1,20

14 750/EFI 124 IMZ-8.101-01402 Camshaft flange  5,70  13,40
15 650/750/EFI2648 T11041 Ball bearing 6205 C3  15,10  21,50
16 650/750/EFI3123 E01518 Socket head cap screw M5 x16  0,20  0,40
17 650/750/EFI117 IMZ-8.101-01043-01 Tappet guide with tappet assembly  20,00  40,00
18 750/EFI 4302 IMZ-8.128-01107 Camshaft bushing from 2010  14,50  22,90



BT
Pos Type ID SP No.: Name Dealers- 

price €
Retail-
price €

  E01.030 Oil pump / Ölpumpe
1 EFI 6321 IMZ-8.128-01061-10 Oil pump assembly from 2019  120,00  160,00
1 650/750/EFI2786 IMZ-8.128-01061-01 Oil pump 2007 - 2018  80,90  130,20
2 650/750/EFI2649 IMZ-8.128-01601-20 Driven gear  23,20  35,70
3 EFI 6356 IMZ-8.128-01609 Drive shaft from 2019  4,90  9,00
3 750/EFI 152 IMZ-8.106-01609 Drive shaft until 2018  4,90  9,00
4 650/750/EFI154 IMZ-8.1037-01611 Oil pump housing gasket  1,60  4,10
5 650/750/EFI155 6201602 Oil pump housing until 2018  22,30  37,80
5 EFI 6357 IMZ.128-01602 Oil pump housing from 2019  22,30  37,80
6 650/750/EFI153 6201608 Driving gear coupling sleeve  2,40  4,80
7 650/750/EFI2651 IMZ-8.128-01604-10 Oil pump gear, driving  14,40  23,20
8 650/750/EFI2650 IMZ-8.128-01606-10 Oil pump gear, driven  14,40  23,20
9 EFI 6358 IMZ-8.128-01603 Oil pump cover from 2019  6,10  12,10
9 650/750/EFI157 IMZ-8.101-01603 Oil pump cover until 2018  6,10  12,10

10 EFI 3123 E01518 Socket head cap screw M5 x16  0,20  0,40
10 650/750/EFI4682 E01362 Screw M5x12  0,40  1,10
11 650/750/EFI162 IMZ-8.101-01068 Oil pump wire screen filter until 2018  4,40  4,60
11 EFI 6335 IMZ-8.128-01067 Sieve for oil pump from 2019  18,90  26,30
12 EFI 6359 E01527 Screw M6-6gx50 from 2019  0,70  1,90
12 650/750/EFI4681 E01285 Screw M6-6gx60 until 2018  0,70  1,90
13 EFI 6360 IMZ-8.128-01625 Bushing from 2019  0,50  1,30
13 650/750/EFI4680 IMZ-8.128-01610 Bushing  2013-2018  0,50  1,30
14 650/750/EFI4653 E03601 Spring washer 6L  0,20  0,50
15 EFI 6355 IMZ-8.128-01065 Oil pump w/o sive from 2019  84,00  136,50



BT
Pos Type ID SP No.: Name Dealers- 

price €
Retail-
price €

  E01.040 Crankcase / Kurbelgehäuse
1 EFI 6362 IMZ-8.1040-01008-02 Crankcase from 2019, black  340,00  645,00
1 EFI 6361 IMZ-8.1040-01008-01 Crankcase from 2019, grey  315,00  600,00
1 EFI 5321 IMZ-8.1040-01008 Crankcase 2014-2018, grey  315,00  600,00
1 EFI 5322 IMZ-8.1040-01008-BL Crankcase 2014-2018, black  340,00  645,00
2 650/750/EFI6252 IMZ-8.1040-01131 Oil sump from 2019  55,00  100,00
2 650/750/EFI17 IMZ-8.101-01131 Oil sump shallow until 2018  40,00  80,00
2 650/750/EFI1678 IMZ-8.101-01131-01 Oil sump deep until 2018  50,00  100,00
2 650/750/EFI5210 IMZ-8.101-01131-BL Oil sump shallow, until 208 black  50,00  90,00
2 650/750/EFI3254 IMZ-8.1040-01131-01 oil pan from 2019, black  60,00  110,00
3 EFI 6249 IMZ-8.1040-01162 Sump gasket from 2019  8,00  12,00
3 650/750/EFI3108 IMZ-8.1037-01162-01 Sump gasket until 2018  6,80  11,30
4 750/EFI 4562 IMZ-8.128-01009 Oil dipstick from 2012, incl. O-ring  6,50  14,90
5 650/750/EFI15 IMZ-8.101-01171-01 Oil pump drive gear cover  21,70  38,90
5 650/750/EFI4656 IMZ-8.101-01171-01-BL Oil pump drive gear cover black  22,80  41,00
6 650/750/EFI16 IMZ-8.1037-01163 Generator gasket  2,00  5,00
7 750/EFI 97 IMZ-8.108-01304 Cylinder head fastening stud long  4,70  9,70
8 750/EFI 99 IMZ-8.108-01305 Cylinder head fastening stud short  4,70  9,70
9 650/750/EFI3095 ТСSМ2M 14x1.5 Drain plug magnetic aluminium with sealing  4,00  8,00

10 650/750/EFI14 6201102 Aluminium pipe of front engine axle  4,10  8,50
11 650/750/EFI13 7201105 Sealing ring  0,60  1,70
12 650/750/EFI 5 E03602 Spring washer 8L  0,20  0,50
13 650/750/EFI11 E03502 Washer 8  0,20  0,60
14 650/750/EFI18 009507-P27S Stud M10x1-6gx22  1,50  3,00
15 650/750/EFI 7 E42719 Stud M8X16  1,50  3,00
16 650/750/EFI4703 E25279 Stud M8x35  1,30  2,60
17 650/750/EFI4655 E01532 Screw DIN 912 M6x20 8,8 (cylinderhead 

screw, inner hexagon) zinc-plated
 0,30  0,50

18 650/750/EFI4650 E00870 Nut M8 self locking  0,20  0,50
19 650/750/EFI26 6201254 Plug  2,30  4,60
20 650/750/EFI21 E20910 Nut M10x1  0,50  1,20
21 650/750/EFI20 E03603 Spring washer 10L  0,30  0,60
22 650/750/EFI 6 E03504 Washer 10  0,30  0,60
23 EFI 57 E03470 Washer 5  0,20  0,50
24 650/750/EFI31 330454 Sealing ring aluminium 14mm  0,30  1,10
25 750/EFI 4302 IMZ-8.128-01107 Camshaft bushing from 2010  14,50  22,90
26 EFI 5211 E17103 Cross-head screw M5x12  0,40  1,10
27 EFI 42 E03600 Spring washer  5L  0,20  0,50
28 EFI 6363 IMZ-8.1040-01257-10 Bracket for Crankshaft position sensor from 

2019
 7,60  11,40

28 EFI 5323 IMZ-8.1040-01257 Bracket for Crankshaft position sensor until 
2018

 7,60  11,40

29 650/750/EFI223 E03500 Washer 6  0,20  0,60
30 EFI 5324 IMZ-8.1040-01259 Gasket until 2018  2,30  3,40
30 EFI 6364 IMZ-8.1040-01259-10 Gasket 2019  2,30  3,40
31 650/750/EFI4653 E03601 Spring washer 6L  0,20  0,50
32 EFI 6616 IMZ-8.1040-01259-20 Gasket from 2020  2,30  3,40



BT
Pos Type ID SP No.: Name Dealers- 

price €
Retail-
price €

  E01.050 Crankcase cover / Stirndeckel
1 EFI 5186 IMZ-8.1040-01090 Oil filter from 2014  8,10  11,30
2 EFI 5330 DIN 906 ST-M8x1-A Locking screw 2014-2015  1,10  1,90
3 EFI 5331 IMZ-8.128-01113 Special bolt for oil filter  7,20  10,90
4 750/EFI 4672 IMZ-8.128-01126 Breather hose fitting from 2013  5,60  10,00
5 EFI 5328 IMZ-8.1040-01011-12 Engine case front cover complete, grey  125,00  200,00
5 EFI 5329 IMZ-8.1040-01011-12-BL Engine case front cover complete, black  135,00  220,00
6 750/EFI 59 IMZ-8.1037-01161 Distributor box cover gasket  5,00  11,20
7 750/EFI 6366 IMZ-8.1040-01408-02 Breather  22,60  35,70
8 EFI 8 E30953 Screw DIN 7991 M6x20 M6x20 10,9 (counter 

sunk, inner hexagon)
 0,40  1,20

8 EFI 4655 E01532 Screw DIN 912 M6x20 8,8 (cylinderhead 
screw, inner hexagon) zinc-plated

 0,30  0,50

9 EFI 6212 E01535 Screw DIN 912 M6x35 8,8 (cylinderhead 
screw, inner hexagon) zinc-plated

 0,30  1,10

9 EFI 5325 E30956 Screw DIN 7991 M6x35 10,9 (counter sunk, 
inner hexagon)

 0,50  1,30



BT
Pos Type ID SP No.: Name Dealers- 

price €
Retail-
price €

  E01.060 Crankshaft, conrods, pistons / Kurbelwelle mit Pleuel und Kolben
1 750/EFI 67 IMZ-8.106-01026-01 Crankshaft assembly with oil catcher, conrods 

and piston pins
 337,10  433,70

2 750/EFI 68 IMZ-8.128-01022-32/A Piston with rings, sizes A until 2016  104,00  177,50
2 750/EFI 2353 IMZ-8.128-01022-32/C Piston with rings, size C until 2016  104,00  177,50
2 750/EFI 2352 IMZ-8.128-01022-32/B Piston with rings, size B until 2016  104,00  177,50
3 750/EFI 38 IMZ-8.128-01015 Front bearing housing assembly  36,80  62,00
4 750/EFI 37 IMZ-8.128-01014 Rear bearing housing assembly (with oil seal 

and circlip)
 113,40  157,50

5 750/EFI 74 7201231 Washer  3,80  7,90
6 750/EFI 2609 IMZ-8.128-01040-1 Timing gear set size 1 from 2007  100,00  150,00
6 750/EFI 2611 IMZ-8.128-01040-3 Timing gear set size 3 from 2007 - not 

available anymore
 99,80  143,90

6 750/EFI 2610 IMZ-8.128-01040-2 Timing gear set size 2 from 2007  100,00  150,00
6 750/EFI 2724 IMZ-8.128-01040-0 Timing gear set size 0 from 2007  100,00  150,00
7 750/EFI 2629 6208-C3 Ball bearing (FAG)  24,40  36,80
8 750/EFI 1978 IMZ-8.106-01136 Front bearing housing  34,70  47,30
9 750/EFI 72 DIN 6888 С45К 4x5 Woodruff key  1,30  2,50

10 750/EFI 71 IMZ-8.1040-01234 Upper connecting rod bushing  16,00  29,20
11 750/EFI 4675 IMZ-8.103-01238/W Piston pin, color code white  11,00  20,00
11 750/EFI 80 IMZ-8.103-01238/GR Piston pin, color code green  11,00  20,00
11 750/EFI 4674 IMZ-8.103-01238/BL Piston pin, color code black  11,00  20,00
11 750/EFI 4673 IMZ-8.103-01238-01 Piston pin, color code red  11,00  20,00
12 750/EFI 88 IMZ-8.128-01239 Piston pin circlip  0,70  1,30
13 750/EFI 89 IMZ-8.128-01237-32/A Piston w/o rings, w/o pin, size A, until 2016  85,10  142,80
13 750/EFI 2354 IMZ-8.128-01237-32/B Piston w/o rings, w/o pin, size B, until 2016  85,10  142,80
13 750/EFI 2355 IMZ-8.128-01237-32/C Piston w/o rings, w/o pin, size C, until 2016  85,10  142,80
14 750/EFI 82 34080 Piston compression ring, chrome untiel  2018  6,30  11,70

14 750/EFI 6367 IMZ-8.128-01072-10 Piston ring set from 2019  19,20  35,70
14 750/EFI 6385 55472 Piston compression ring  from 2019  6,30  11,70
14 750/EFI 1750 IMZ-8.128-01072 Piston ring set until 2018  19,20  35,70
14 750/EFI 1291 42007 Piston compression ring ab 2019  6,30  11,70
14 750/EFI 1292 34796-20489 Piston oil ring  6,30  11,70
14 750/EFI 6189 56266 Piston compression ring until 2018  6,30  11,70
15 750/EFI 63 IMZ-8.1037-01164-01 Rear bearing housing gasket  3,20  9,90
16 750/EFI 1473 IMZ-8.106-01141 Bearing housing w/o bearing  57,80  85,10
17 750/EFI 1865 DIN 471 40x1.75 Circlip  4,30  6,90
18 750/EFI 1859 DIN 472 80x2.5 Circlip  6,10  11,90
19 750/EFI 2238 IMZ-8.108-01081 Oil seal until 2016  6,70  10,40
19 750/EFI 6368 IMZ-8.108-01081-02 Oil seal from 2017  6,70  10,40
20 750/EFI 5332 IMZ-8.1040-01223 Flywheel  151,20  227,90
21 750/EFI 92 IMZ-8.106-01227 Flywheel lock ring  1,30  2,70
22 750/EFI 91 IMZ-8.106-01228 Bolt, flywheel fastening screw  9,10  18,30
23 750/EFI 75 DIN 432 M8 Lock washer  1,30  3,30
24 750/EFI 87 7201222 Woodruff key, flywheel  2,00  3,60
25 750/EFI 2799 E01368 Screw M6x20  0,40  0,90
26 750/EFI 5172 E01296 Screw M8x55 normal thread  1,20  2,60
27 750/EFI 65 E36372 Socket head cap screw M8x16  0,40  1,10
28 750/EFI 5333 368801 US-M8-NBR washer М8  1,30  1,80
29 750/EFI 6369 IMZ-8.128-01023-10 Piston with piston pin and retaining rings, one 

size ab 2019
 101,90  182,70

29 750/EFI 6051 IMZ-8.128-01023 Piston with piston pin and retaining rings, one 
size 2017-2018

 101,90  182,70

30 750/EFI 6370 IMZ-8.128-01019-10 Piston with rings, with piston pin and retaining 
rings, one size from 2019

 116,60  199,50

30 750/EFI 6052 IMZ-8.128-01019-02 Piston with rings, with piston pin and retaining 
rings, one size 2017-2018

 116,60  199,50



BT
Pos Type ID SP No.: Name Dealers- 

price €
Retail-
price €

  E01.070 Cylinder, cylinder head assembly / Zylinder, Zylinderkopf komplett
1 EFI 5716 IMZ-8.1040-01051-10 Right cylinder head assembly with valves, grey 

2016
 273,00  404,30

1 EFI 5717 IMZ-8.1040-01051-10-BL Right cylinder head assembly with valves, 
black 2016

 277,20  411,60

1 EFI 6272 IMZ-8.1040-01051-31 Right cylinder head assembly with valves black 
from 2019

 343,40  477,80

1 EFI 6043 IMZ-8.1040-01051-20 Right cylinder head assembly with valves for 
SLS, grey 2017 - 2018

 280,40  414,80

1 EFI 6271 IMZ-8.1040-01051-30 Right cylinder head assembly with valves grey 
from 2019

 332,90  467,30

1 EFI 5336 IMZ-8.1040-01051-BL Right cylinder head assembly with valves, 
black until 2015

 277,20  411,60

1 EFI 5335 IMZ-8.1040-01051 Right cylinder head assembly with valves, grey 
until 2015

 273,00  404,30

1 EFI 6044 IMZ-8.1040-01051-21 Right cylinder head assembly with valves for 
SLS, black 2017 - 2018

 285,60  420,00

2 EFI 6273 IMZ-8.1040-01052-30 Left cylinder head assembly with valves grey 
from 2019

 332,90  467,30

2 EFI 6045 IMZ-8.1040-01052-20 Left cylinder head assembly with valves for 
SLS, grey 2017 - 2018

 280,40  414,80

2 EFI 5338 IMZ-8.1040-01052-BL Left cylinder head assembly with valves, black 
until 2015

 277,20  411,60

2 EFI 5337 IMZ-8.1040-01052 Left cylinder head assembly with valves, grey 
until 2015

 273,00  404,30

2 EFI 6046 IMZ-8.1040-01052-21 Left cylinder head assembly with valves for 
SLS, black from 2017

 285,60  420,00

2 EFI 5719 IMZ-8.1040-01052-10-BL Left cylinder head assembly with valves, black 
2016

 277,20  411,60

2 EFI 6274 IMZ-8.1040-01052-31 Left cylinder head assembly with valves black 
from 2019

 338,10  472,50

2 EFI 5718 IMZ-8.1040-01052-10 Left cylinder head assembly with valves, grey 
2016

 273,00  404,30

3 EFI 6268 IMZ-8.1040-01031-01 Cylinder assembly, black, from 2019  152,30  235,20
3 EFI 6267 IMZ-8.1040-01031 Cylinder assembly, grey, from 2019  144,90  227,90
3 750/EFI 5899 IMZ-8.128-01031-10/C-BL Cylinder assembly with bores for SAS, black, 

size C, until 2018
 144,90  227,90

3 750/EFI 2345 IMZ-8.108-01031-10B Cylinder assembly w/o bores for SAS, size B, 
until 2018

 134,40  217,40

3 750/EFI 4678 IMZ-8.128-01031-10/C Cylinder assembly with bores for SAS, grey, 
size C, until 2018

 134,40  217,40

3 750/EFI 5897 IMZ-8.128-01031-10/A-BL Cylinder assembly with bores for SAS, black, 
size A, until 2018

 144,90  227,90

3 750/EFI 5898 IMZ-8.128-01031-10/B-BL Cylinder assembly with bores for SAS, black, 
size B, until 2018

 144,90  227,90

3 750/EFI 2346 IMZ-8.108-01031-10C Cylinder assembly w/o bores for SAS, size C, 
until 2018

 134,40  217,40

3 750/EFI 5212 IMZ-8.108-01031-10A-BL Cylinder assembly w/o bores for SAS, black, 
size A, until 2018

 143,90  235,20

3 750/EFI 4676 IMZ-8.128-01031-10/A Cylinder assembly with bores for SAS, grey, 
size A, until 2018

 134,40  217,40

3 750/EFI 4677 IMZ-8.128-01031-10/B Cylinder assembly with bores for SAS, grey, 
size B, until 2018

 134,40  217,40

3 750/EFI 94 IMZ-8.108-01031-10A Cylinder assembly w/o bores for SAS, size A, 
until 2018

 134,40  217,40

3 750/EFI 5214 IMZ-8.108-01031-10C-BL Cylinder assembly w/o bores for SAS, black, 
size C, until 2018

 143,90  235,20

3 750/EFI 5213 IMZ-8.108-01031-10B-BL Cylinder assembly w/o bores for SAS, black, 
size B, until 2018

 143,90  235,20

5 EFI 6371 IMZ-8.1040-01313 Push rod tube from 2019  9,10  18,30
5 750/EFI 107 IMZ-8.108-01039-01 Push rod tube until 2018  9,10  18,30
6 750/EFI 3077 IMZ-8.128-01309 Rubber cap for push rod tube  1,80  3,90
7 750/EFI 118 IMZ-8.108-01047 Push rod  13,40  26,90
8 750/EFI 100 IMZ-8.1037-01303 Cylinder foot gasket  1,20  3,90
9 EFI 6250 IMZ-8.1040-01504 Cylinder head gasket Russian from 2019  17,90  23,10



BT
Pos Type ID SP No.: Name Dealers- 

price €
Retail-
price €

9 750/EFI 6014 IMZ-8.128-01504-01 Cylinder head gasket from 2017-2018, russian  20,00  25,00

9 EFI 6377 IMZ-8.1040-01504-19 Cylinder head gasket Italian from 2019  6,30  10,50
9 750/EFI 4611 IMZ-8.128-01504 Cylinder head gasket 2010-2018  4,90  8,40

10 750/EFI 4253 IMZ-8.128-01053 Right rocker arm assembly 2010-2016  78,80  120,80
10 750/EFI 6042 IMZ-8.128-01053-02 Right rocker arm assembly from 2017  94,50  139,70
11 750/EFI 4252 IMZ-8.128-01054 Left rocker arm assembly 2010-2016  78,80  120,80
11 750/EFI 6041 IMZ-8.128-01054-02 Left rocker arm assembly from 2017  94,50  139,70
12 750/EFI 2205 IMZ-8.103-01508 Centering bushing for rocker system  1,20  1,90
13 EFI 6376 IMZ-8.1040-01517-19 Valve cover gasket from 2019  6,30  10,50
13 750/EFI 96 IMZ-8.1037-01517-01 Valve cover gasket until 2018  5,90  10,40
14 750/EFI 5183 IMZ-8.103-01515-03 Valve cover black until 2018  25,20  50,40
14 750/EFI 4532 IMZ-8.103-01515-04 Valve cove not polished until 2018  25,60  50,40
14 EFI 6269 IMZ-8.1040-01515 Valve cover from 2019  23,80  47,30
14 EFI 6270 IMZ-8.1040-01515-01 Valve cover black from 2019  24,90  48,30
14 750/EFI 101 IMZ-8.103-01515-02 Valve cover until  2018  22,80  46,20
15 750/EFI 3073 IMZ-8.128-01447 Cylinder head fastening nut (Italian)  1,70  3,40
16 750/EFI 6324 IMZ-8.1040-01530 Gasket valve cover screw  7,40  8,90
16 EFI 6390 IMZ-8.1040-01530-ALU Gasket valve cover screw, aluminium  7,40  8,90
17 EFI 6333 IMZ-8.1040-01551-10 Valve cover top bolt from 2019  6,30  10,50
18 EFI 6334 IMZ-8.1040-01552-10 Valve cover bottom bolt from 2019  6,30  10,50
19 750/EFI 5339 IMZ-8.128-01520 Nut for valve cover 2014-2018  4,50  6,90



BT
Pos Type ID SP No.: Name Dealers- 

price €
Retail-
price €

  E01.080 Cylinder head / Zylinderkopf
1 EFI 6044 IMZ-8.1040-01051-21 Right cylinder head assembly with valves for 

SLS, black 2017 - 2018
 285,60  420,00

1 EFI 5717 IMZ-8.1040-01051-10-BL Right cylinder head assembly with valves, 
black 2016

 277,20  411,60

1 EFI 6271 IMZ-8.1040-01051-30 Right cylinder head assembly with valves grey 
from 2019

 332,90  467,30

1 EFI 5716 IMZ-8.1040-01051-10 Right cylinder head assembly with valves, grey 
2016

 273,00  404,30

1 EFI 6043 IMZ-8.1040-01051-20 Right cylinder head assembly with valves for 
SLS, grey 2017 - 2018

 280,40  414,80

1 EFI 5335 IMZ-8.1040-01051 Right cylinder head assembly with valves, grey 
until 2015

 273,00  404,30

1 EFI 5336 IMZ-8.1040-01051-BL Right cylinder head assembly with valves, 
black until 2015

 277,20  411,60

1 EFI 6272 IMZ-8.1040-01051-31 Right cylinder head assembly with valves black 
from 2019

 343,40  477,80

2 EFI 5337 IMZ-8.1040-01052 Left cylinder head assembly with valves, grey 
until 2015

 273,00  404,30

2 EFI 5338 IMZ-8.1040-01052-BL Left cylinder head assembly with valves, black 
until 2015

 277,20  411,60

2 EFI 5719 IMZ-8.1040-01052-10-BL Left cylinder head assembly with valves, black 
2016

 277,20  411,60

2 EFI 6045 IMZ-8.1040-01052-20 Left cylinder head assembly with valves for 
SLS, grey 2017 - 2018

 280,40  414,80

2 EFI 6273 IMZ-8.1040-01052-30 Left cylinder head assembly with valves grey 
from 2019

 332,90  467,30

2 EFI 6274 IMZ-8.1040-01052-31 Left cylinder head assembly with valves black 
from 2019

 338,10  472,50

2 EFI 5718 IMZ-8.1040-01052-10 Left cylinder head assembly with valves, grey 
2016

 273,00  404,30

2 EFI 6046 IMZ-8.1040-01052-21 Left cylinder head assembly with valves for 
SLS, black from 2017

 285,60  420,00

6 750/EFI 6373 DIN 427 M6x16-14H Set screw  6x16  0,50  1,50
7 750/EFI 3036 IMZ-8.128-01505-10 Valve guide from 2008  4,60  9,70
8 750/EFI 3052 IMZ-8.128-01801 Valve guide ring from 2008  0,50  1,10
9 750/EFI 3035 IMZ-8.128-01507 Valve seat for exhaust valve from 2008  6,50  12,90

10 750/EFI 3034 IMZ-8.128-01524 Valve seat for intake valve from 2008  6,50  12,90
11 750/EFI 2205 IMZ-8.103-01508 Centering bushing for rocker system  1,20  1,90
12 750/EFI 4701 E25283 Stud M8x55  1,40  2,80
13 750/EFI 7 E42719 Stud M8X16  1,50  3,00
13 EFI 6378 DIN 835 M8x20 Stud М8х20 from 2016  1,10  3,40
14 750/EFI 104 368206-P Dowel pin 6x14,4  0,50  1,50
15 750/EFI 3010 IMZ-8.128-01417 Valve split cotter from 2008  0,80  2,40
16 750/EFI 3079 IMZ-8.128-01421-10 Upper valve spring plate from 2008  4,30  8,60
17 750/EFI 3015 IMZ-8.128-01419 Valve spring from 2008  4,80  10,00
18 750/EFI 3078 IMZ-8.128-01418-20 Lower valve spring plate from 2008  3,80  7,80
19 750/EFI 3012 IMZ-8.128-01506 Valve shaft sealing from 2008  1,80  3,00
20 750/EFI 3006 IMZ-8.128-01050-10 Exhaust valve from 2008  19,40  37,80
21 750/EFI 3005 IMZ-8.128-01416-10 Intake valve from 2008  17,20  32,60



BT
Pos Type ID SP No.: Name Dealers- 

price €
Retail-
price €

  E01.09L Roker LH + RH / Ventiltrieb L + R
1 750/EFI 4307 IMZ-8.128-01442 Left rocker arm bracket  2010-2016  25,50  41,00
1 EFI 6379 IMZ-8.128-01442-10 Left rocker arm bracket from 2017  25,50  41,00
2 750/EFI 4308 IMZ-8.128-01434 Left rocker arm with 2010-2016  22,40  44,10
2 EFI 6381 IMZ-8.128-01434-01 Left rocker arm from 2017  22,40  44,10
3 750/EFI 4310 IMZ-8.128-01437-01 Rocker arm shaft  2010-2016  5,80  13,90
3 EFI 6341 IMZ-8.128-01437-10 Rocker arm shaft from 2017  6,30  14,40
4 750/EFI 4692 IMZ-8.128-01328-01 Bushing for rocker arm from 2010  3,30  5,50
5 750/EFI 4691 IMZ-8.128-01327 Spacer bushing from 2010  1,30  2,40
6 750/EFI 4688 IMZ-8.128-01471 Spacer washer 1,45mm from 2010  0,70  1,50
6 750/EFI 4690 IMZ-8.128-01473 Spacer washer 1,75mm from 2010  0,70  1,50
6 750/EFI 4689 IMZ-8.128-01472 Spacer washer 1,60mm from 2010  0,70  1,50
7 750/EFI 134 IMZ-8.101-01332 Adjusting screw  4,50  6,80
8 750/EFI 4 E00861 Nut M8x1-6H  0,30  1,90
9 750/EFI 4687 E08322 Stud M6x10  0,50  1,10

10 750/EFI 4693 HK1212 Needle bearing from 2010  8,60  12,90
11 750/EFI 4252 IMZ-8.128-01054 Left rocker arm assembly 2010-2016  78,80  120,80
11 EFI 6041 IMZ-8.128-01054-02 Left rocker arm assembly from 2017  94,50  139,70



BT
Pos Type ID SP No.: Name Dealers- 

price €
Retail-
price €

  E01.09R Roker LH + RH / Ventiltrieb L + R
1 750/EFI 4306 IMZ-8.128-01441 Right  rocker arm bracket  2010-2016  25,50  41,00
1 EFI 6380 IMZ-8.128-01441-10 Right  rocker arm bracket  from 2017  25,50  41,00
2 750/EFI 4309 IMZ-8.128-01433 Right rocker arm 2010-2016  22,40  44,10
2 EFI 6382 IMZ-8.128-01433-01 Right rocker from 2017  22,40  44,10
3 EFI 6341 IMZ-8.128-01437-10 Rocker arm shaft from 2017  6,30  14,40
3 750/EFI 4310 IMZ-8.128-01437-01 Rocker arm shaft  2010-2016  5,80  13,90
4 750/EFI 4692 IMZ-8.128-01328-01 Bushing for rocker arm from 2010  3,30  5,50
5 750/EFI 4691 IMZ-8.128-01327 Spacer bushing from 2010  1,30  2,40
6 750/EFI 4690 IMZ-8.128-01473 Spacer washer 1,75mm from 2010  0,70  1,50
6 750/EFI 4689 IMZ-8.128-01472 Spacer washer 1,60mm from 2010  0,70  1,50
6 750/EFI 4688 IMZ-8.128-01471 Spacer washer 1,45mm from 2010  0,70  1,50
7 750/EFI 134 IMZ-8.101-01332 Adjusting screw  4,50  6,80
8 750/EFI 4 E00861 Nut M8x1-6H  0,30  1,90
9 750/EFI 4687 E08322 Stud M6x10  0,50  1,10

10 750/EFI 4693 HK1212 Needle bearing from 2010  8,60  12,90
11 750/EFI 4253 IMZ-8.128-01053 Right rocker arm assembly 2010-2016  78,80  120,80
11 EFI 6042 IMZ-8.128-01053-02 Right rocker arm assembly from 2017  94,50  139,70



BT
Pos Type ID SP No.: Name Dealers- 

price €
Retail-
price €

  E01.100 Flywheel with clutch / Schwungrad mit Kupplung
1 EFI 5344 IMZ-8.1040-01034T Flywheel with steel plates assembly  227,90  373,80
2 EFI 5332 IMZ-8.1040-01223 Flywheel  151,20  227,90
3 EFI 164 IMZ-8.105-03117 Driving plate intermediate  25,10  46,20
4 EFI 165 IMZ-8.105-03121 Pressure clutch plate driving  27,60  63,00
5 EFI 4496 IMZ-8.128-03122 Thrust clutch plate driving from 2012  26,60  46,20
6 EFI 4495 E01735 Counter sunk screw, driving thrust clutch plate 

inner hexagon from 2012
 1,20  2,30

7 6636 7203115-02 Clutch spring from 2020  5,00  8,33
7 EFI 2914 7203115-16 Clutch spring until 2019  2,20  7,80
8 EFI 4605 IMZ-8.1037-03013-12 Clutch plate driven from 2013  32,60  52,50
8 6540 IMZ-8.1037-03013-S Clutch plate driven from 2013, Sinter  115,50  168,00
9 EFI 4663 7203212-40 Clutch release rod from 2013  8,20  17,50

10 EFI 175 7203213-20 Clutch release rod seal  3,20  5,60
11 EFI 2752 IMZ-8.104-03211 Clutch release rod tip from 2007  11,60  17,50
12 EFI 3235 T30705 Clutch release bearing from 2007  18,30  25,80
13 EFI 3301 E37009 Washer DIN 125A  0,10  0,20
14 EFI 3305 E37077 Cross-head screw M4x8  0,10  0,20
15 EFI 249 7203207-А O-ring  1,10  2,20
15 EFI 6383 T51760 O-ring from  2017  1,10  2,20
16 6655 IMZ-8.104-03206-20 Clutch release slider from 2020  0,00  0,00
16 EFI 6179 IMZ-8.104-03206-10 Clutch release slider 2017-2019  7,90  13,80
16 EFI 2751 IMZ-8.104-03206-01 Clutch release slider 2007-2016  11,60  17,50
17 EFI 2692 E00869 Nut M6 self locking  0,20  0,40
18 EFI 4686 IMZ-8.104-03023-21 Clutch release lever 2012-2016  15,20  29,60
18 EFI 6384 IMZ-8.104-03023-22 Clutch release lever 2017-2019  15,20  29,60
19 EFI 4660 ISO 7379-12.9-8-M6x35 Special screw from 2012-2016  9,00  16,80
19 EFI 6040 E09232 Special Screw from 2017  4,30  7,60
20 EFI 4662 7203214-10 Clutch release rod and seal, assembly from 

2013
 10,00  21,00

21 6389 IMZ-8.104-03032 Clutch release rod tip with bearing from 2007  26,30  42,00
22 6643 IMZ-8.1040-03023 Clutch release lever from 2020  28,00  35,00



BT
Pos Type ID SP No.: Name Dealers- 

price €
Retail-
price €

  E04.010 Gearbox / Getriebe
1 EFI 6145 IMZ-8.128-04001-50 Gearbox assembly 2017-2019, grey  1 200,00  1 500,00
1 EFI 5209 IMZ-8.128-04001-BL Gearbox assembly  2007-2016, black  1 300,00  1 600,00
1 6651 IMZ-8.128-04001-81 Gearbox assembly from 2020, black  1 300,00  1 600,00
1 EFI 2753 IMZ-8.128-04001 Gearbox assembly 2007-2016, grey  1 200,00  1 500,00
1 6650 IMZ-8.128-04001-80 Gearbox assembly from 2020, grey  1 200,00  1 500,00
1 EFI 6352 IMZ-8.128-04001-50-BL Gearbox assembly 2017-2019, black  1 300,00  1 600,00
2 4650 E00870 Nut M8 self locking  0,20  0,50
3 EFI 3095 ТСSМ2M 14x1.5 Drain plug magnetic aluminium with sealing  4,00  8,00
4 EFI 2652 E01536 Socket head cap screw M6x40  0,20  0,40
5 EFI 3521 IMZ-8.1036-04045-13 Kick start lever 2006-04/2019, black  24,70  36,80
5 6583 IMZ-8.1040-04045 Kick start lever complete from 05/2019  40,00  50,00
5 EFI 5729 IMZ-8.1042-04045 Kick starter lever Retro from 2016  31,30  42,00
6 EFI 270 7204417 Wedge, Kick starter lever  2,30  3,90
6 3145 E07697 Socket head cap screw M8x45 from 2006  0,60  2,30
7 11 E03502 Washer 8  0,20  0,60
9 EFI 223 E03500 Washer 6  0,20  0,60

11 EFI 190 IMZ-8.1037-04055 Contact screw  14,30  21,20
12 EFI 191 IMZ-8.103-04362-01 Contact sleeve  9,20  13,90
13 EFI 1493 E17813 Washer 20mm  0,40  1,10
14 EFI 349 7205320 Adjusting shim, 0,40…0,36 mm  0,90  2,60
15 EFI 348 6205319 Adjusting shim, 0,18…0,16 mm  0,90  2,80
16 EFI 264 7204422 Sleeve, kick starter foot pedal lever until 2016  3,90  8,70

16 EFI 6386 IMZ-8.1040-04422 Kick start lever sleeve from 2017  3,90  8,70
17 6584 IMZ-8.1040-04426 Kick start lever from 05/2019  25,00  30,00
18 EFI 31 330454 Sealing ring aluminium 14mm  0,30  1,10
19 EFI 3095 ТСSМ2M 14x1.5 Drain plug magnetic aluminium with sealing  4,00  8,00
19 EFI 6387 IMZ-8.1040-04092 Oil dipstick  from 2017  4,00  8,00
20 6586 IMZ-8.1040-04420 Bolt  15,00  20,00
21 6585 IMZ-8.1040-09186-10 Kickstarter lever restrain pad from 05/2019  3,50  5,00



BT
Pos Type ID SP No.: Name Dealers- 

price €
Retail-
price €

  E04.020 Gearbox shafts / Getriebewellen
1 750/EFI 2672 IMZ-8.128-04022-20 Secondary shaft assembly w/o bearings from 

2007
 301,40  344,40

2 750/EFI 2679 IMZ-8.128-04020-10 Primary shaft assembly w/o bearings from 
2007

 161,70  194,30

3 750/EFI 2665 IMZ-8.128-04213-10 IV gear, 25 teeth from 2007  57,80  92,40
4 750/EFI 2667 IMZ-8.128-04222-10 III and IV gear shift sleeve from 2007  59,90  95,60
5 750/EFI 2664 IMZ-8.128-04212-10 III gear, 28 teeth from 2007  53,60  65,10
6 750/EFI 2663 IMZ-8.128-04211-10 II gear 32 teeth from 2007  53,60  65,10
7 750/EFI 2666 IMZ-8.128-04221-10 I and II gear shift sleeve from 2007  57,80  92,40
8 750/EFI 2662 IMZ-8.128-04209-10 I gear 36 teeth from 2007  30,10  43,10
9 750/EFI 2680 IMZ-8.128-04236-10 Secondary shaft from 2007  75,60  96,60

13 750/EFI 4715 K_25x29x10_2_14B Needle bearing secondary shaft I gear  10,80  16,20
15 750/EFI 4713 K_25x29x13_2_14B Needle bearing secondary shaft II, III, IV gear  10,80  16,20

16 750/EFI 2242 IMZ-8.128-04010 Oil seal for primary shaft from 2005  3,60  5,90
17 750/EFI 2648 T11041 Ball bearing 6205 C3  15,10  21,50
18 750/EFI 6391 6204-C3 Ball bearing 6204 C3  16,00  21,90
19 750/EFI 2243 IMZ-8.128-04015 Oil seal from 07/2005  3,90  7,40
19 750/EFI 5550 IMZ-8.128-04015-01 Oil seal  (Viton)  7,60  10,80
20 750/EFI 2656 6304-C3 Ball bearing (FAG)  11,20  17,40
21 750/EFI 2685 IMZ-8.128-04000 Set of gear shafts with gears w/o bearings 

from 2007 (German)
 463,10  538,70

22 750/EFI 2821 IMZ-8.128-04208-02 Primary shaft sleeve from 2007  11,90  16,20
23 EFI 5931 IMZ-8.1040-17224 Bolt magnet ab 2017  5,30  7,90
23 750/EFI 266 7204245 Speedometer driven gear for sidecar (12 teeth) 

until 2016
 8,00  13,90

24 EFI 6087 IMZ-8.1040-04240 Coupling plate, sidecar from 2017  20,50  34,70
24 750/EFI 267 IMZ-8.101-04240-10 Coupling plate, sidecar until 2016  20,50  34,70
25 750/EFI 2659 IMZ-8.104-04232 Bushing 2006-2016  7,10  12,30
26 750/EFI 2668 IMZ-8.128-04224-10 Secondary shaft washer 1,8mm from 2007  5,40  8,60
27 750/EFI 4717 IMZ-8.128-04366 Thrust washer primary shaft outer  2,80  5,60
28 750/EFI 3008 IMZ-8.128-04370 Circlip for secondary shaft from 2007  2,10  4,20
29 750/EFI 4718 IMZ-8.128-04365 Thrust washer primary shaft inner  2,80  5,60
30 750/EFI 249 7203207-А O-ring  1,10  2,20
32 750/EFI 2671 E20297 Nut M14x1,5 self locking  1,60  3,30
33 750/EFI 4712 IMZ-8.103-04238 Washer M14 / 24  1,40  2,40
35 750/EFI 237 IMZ-8.103-04047 Kick start shaft with ratchet and spring  30,90  52,50
36 750/EFI 2682 IMZ-8.128-04042-20 Kick start gear assembly from 2007  129,20  141,80
37 750/EFI 2811 IMZ-8.128-04253-10 Reverse gear assembly from 2007  31,20  57,80
38 750/EFI 263 IMZ-8.103-04401 Kick start shaft  28,00  46,20
39 750/EFI 2245 IMZ-8.128-04048 Oil seal  4,70  6,00
40 750/EFI 254 IMZ-8.103-04414 Kick start spring  6,70  13,40
41 750/EFI 208 IMZ-8.103-04119 Kick start shaft sleeve  5,40  11,60
42 750/EFI 255 IMZ-8.103-04412-10 Kick start shaft sleeve  3,00  5,30
43 750/EFI 258 258941 Cotter pin 4x36  0,60  1,70
44 750/EFI 259 7204403 Ratchet pin, kick starter  0,40  1,10
45 750/EFI 262 6204402 Ratchet, kick starter  7,90  14,60
46 750/EFI 260 6204404-10 Ratchet spring, kick starter  1,70  3,50
47 750/EFI 104 368206-P Dowel pin 6x14,4  0,50  1,50
48 750/EFI 236 IMZ-8.128-04041 Kick start shaft assembly 2007-05/2019  200,60  272,00
48 EFI 6587 IMZ-8.1040-04041 Kick start shaft assembly from 05/2019  210,00  290,00
49 EFI 6397 IMZ-8.1040-04058 Oil seal from 2017  7,60  10,80
50 EFI 6589 E03736 Washer  1,00  1,50
51 EFI 1493 E17813 Washer 20mm  0,40  1,10
52 EFI 349 7205320 Adjusting shim, 0,40…0,36 mm  0,90  2,60



BT
Pos Type ID SP No.: Name Dealers- 

price €
Retail-
price €

  E04.030 Gear shifter / Getriebe Schaltmechanismus
1 750/EFI 5345 IMZ-8.1040-04033 Shift quadrant with shaft complete  100,00  140,00
2 750/EFI 287 IMZ-8.128-04025-01 Reverse gear bracket with idler gear from 2007  62,00  101,90

3 750/EFI 286 IMZ-8.128-04024 Reverse gear assembly with bracket from 
2007

 78,80  143,90

4 750/EFI 274 IMZ-8.103-04032-01 Ratchet crank, shift mechanism  20,50  34,70
5 EFI 6398 IMZ-8.103-04044-20 Bracket from 2018  33,60  62,00
5 750/EFI 294 IMZ-8.103-04044-10 Bracket bis 2017  33,60  62,00
6 750/EFI 2688 IMZ-8.128-04061-40 Idler gear from 2007  29,10  41,00
7 750/EFI 290 IMZ-8.103-04053-01 Reverse gear shift fork  17,20  27,00
8 750/EFI 296 IMZ-8.103-04248 Shaft  9,10  18,30
9 750/EFI 295 IMZ-8.103-04315 Pin  3,30  6,30

10 750/EFI 285 IMZ-8.103-04329 Return spring, gear shift from 2006  4,30  7,90
11 750/EFI 284 IMZ-8.103-04326 Ratchet wheel  27,10  45,20
12 750/EFI 275 IMZ-8.103-04036-01 Ratchet gear bracket  10,80  19,40
13 750/EFI 280 IMZ-8.103-04325 Quadrant pin until 05/2019  3,20  6,70
14 750/EFI 279 IMZ-8.103-04367 Plate  4,80  10,30
15 750/EFI 277 IMZ-8.103-04130 Quadrant shaft sleeve  5,40  14,00
16 EFI 6399 IMZ-8.103-04109-11 Gear case cover, rightside from  2017  6,10  12,20
16 750/EFI 1658 IMZ-8.103-04109-10 Gear case cover, rightside until 2016  6,10  12,20
17 750/EFI 1914 IMZ-8.1037-04128 Gasket  1,60  3,00
18 750/EFI 291 2101-6206140 Rivet until 2017  0,80  1,60
18 750/EFI 6403 IMZ-8.103-04354 Screw from 2018  0,80  1,60
19 750/EFI 292 IMZ-8.103-04343 Washer  0,80  1,80
20 750/EFI 58 E01367 Screw M-6gx16  0,40  0,80
21 750/EFI 289 IMZ-8.103-04348 Lock washer  2,70  4,60
22 750/EFI 529 DIN 961 M8x1x16 Screw M8x1x16  2,40  4,60
23 750/EFI 4719 IMZ-8.103-04360 Shim  0,90  2,40
24 750/EFI 6404 E00977 Screw M5x10  0,40  1,20
25 750/EFI 278 367330 Ring A 12 13940-79  1,70  3,30
26 750/EFI 282 IMZ-8.103-04304 I and II gear shift fork  19,00  29,10
27 750/EFI 276 IMZ-8.101-04307 Gear change fork shaft  4,70  9,10
28 750/EFI 283 6204306 III and IV shift fork  19,00  29,10
29 750/EFI 348 6205319 Adjusting shim, 0,18…0,16 mm  0,90  2,80
29 750/EFI 6513 DIN 988 20x28x0,1 Adjusting shim, 0,1 mm  0,90  2,80
30 750/EFI 349 7205320 Adjusting shim, 0,40…0,36 mm  0,90  2,60
31 750/EFI 3155 252539-P Rivet until 05/2019  0,80  1,30
32 750/EFI 3148 IMZ-8.104-04364 Quadrant plate reverse gear until 05/2019  1,70  4,00



BT
Pos Type ID SP No.: Name Dealers- 

price €
Retail-
price €

  E04.040 Gearcase / Getriebe Gehäuse
1 750/EFI 5218 IMZ-8.128-04011-01BL Gear case assembly, black  238,40  354,90
1 750/EFI 180 IMZ-8.128-04011-01 Gear case assembly  223,70  336,00
2 750/EFI 192 368607 Cap M12  1,30  2,60
3 750/EFI 4696 IMZ-8.1037-04031-BL Shift lever black 2012- 2016  35,70  46,20
3 EFI 6407 IMZ-8.1040-04031 Shift lever black from 2017  35,70  46,20
4 750/EFI 5 E03602 Spring washer 8L  0,20  0,50
5 750/EFI 187 IMZ-8.103-04357 Latch shaft  2,40  4,30
6 750/EFI 185 IMZ-8.103-04309 Latch spring  2,30  3,90
7 750/EFI 204 IMZ-8.103-04337-01 Dowel pin  2,20  4,30
8 750/EFI 184 IMZ-8.103-04039-01 Latch assembly  13,20  23,20
9 750/EFI 2242 IMZ-8.128-04010 Oil seal for primary shaft from 2005  3,60  5,90

10 EFI 6332 IMZ-8.104-04037-02 Gear shift foot pedal shaft from 2017  14,30  25,20
10 750/EFI 209 IMZ-8.104-04037-01 Gear shift foot pedal shaft until 2016  13,00  23,90
11 750/EFI 3218 6002-C-2HRS-C3 Ball bearing (FAG)  8,60  13,30
12 750/EFI 211 IMZ-8.128-04050 Oil seal  3,60  5,60
13 750/EFI 210 367331 circlip  2,00  2,40
14 EFI 6408 IMZ-8.128-04018 Gear case from 2017  138,60  227,90
14 750/EFI 5219 IMZ-8.104-04101-01-BL Gear case, black bis 2016  146,00  240,50
14 EFI 6409 IMZ-8.128-04018-BL Gear case, black ab 2017  146,00  240,50
14 750/EFI 188 IMZ-8.104-04101-01 Gear case until 2016  138,60  227,90
15 750/EFI 6 E03504 Washer 10  0,30  0,60
16 750/EFI 129 258014-P Cotter pin 2x20  0,20  0,50
17 750/EFI 4725 IMZ-8.128-04093 Breather from 2013  4,30  6,60
18 750/EFI 2477 E00911 Nut M8  0,50  1,10
19 EFI 6029 IMZ-8.1040-04029 Shift lever assembly with rubber pads, black 

from 2017
 44,10  62,00

20 EFI 5934 IMZ-8.1040-04170 Rubber sleeves  from 2017  6,50  10,80



BT
Pos Type ID SP No.: Name Dealers- 

price €
Retail-
price €

  E04.050 Gearcase cover / Getriebe Gehäusedeckel
2 750/EFI 2477 E00911 Nut M8  0,50  1,10
3 750/EFI 5 E03602 Spring washer 8L  0,20  0,50
4 750/EFI 4697 IMZ-8.903-04316-01 Reverse gear shift lever, Aluminium until 2016  39,90  56,70

4 EFI 5888 IMZ-8.1040-04009 Reverse gear shift pedal from 2017  43,10  59,90
4 750/EFI 218 IMZ-8.903-04316-01-CR Reverse gear shift lever, chrome until 2016  42,00  66,20
4 750/EFI 4389 IMZ-8.903-04316 Reverse gear shift lever, black until 2016  32,60  47,30
5 750/EFI 2241 IMZ-8.128-04017 Oil seal  3,60  5,00
6 750/EFI 220 7204312-01 Spring  4,50  7,60
7 750/EFI 6606 IMZ-8.1040-04028 Reverse gear quadrant from 2006  60,00  80,00
8 EFI 6411 IMZ-8.128-04084-10-BL Gear case cover 2017-2019, black  110,00  160,00
8 750/EFI 2734 IMZ-8.128-04084 Gear case cover 06/2006 - 2016  100,00  150,00



BT
Pos Type ID SP No.: Name Dealers- 

price €
Retail-
price €

  E04.050 Gearcase / Getriebe Gehäuse
8 EFI 6647 IMZ-8.128-04084-21 Gear case cover from 2020, black  110,00  160,00
8 EFI 6444 IMZ-8.1040-09007-80 Motorcycle frame cT/Classic ab 2019  770,70  1 136,10



BT
Pos Type ID SP No.: Name Dealers- 

price €
Retail-
price €

  E04.050 Gearcase cover / Getriebe Gehäusedeckel
8 EFI 6410 IMZ-8.128-04084-10 Gear case cover 2017-2019  100,00  150,00
8 750/EFI 5220 IMZ-8.128-04084-BL Gear case cover 06/2006-2016, black  110,00  160,00
9 750/EFI 2243 IMZ-8.128-04015 Oil seal from 07/2005  3,90  7,40

10 750/EFI 228 6204332-01 Stop screw  2,20  4,10
11 750/EFI 2245 IMZ-8.128-04048 Oil seal  4,70  6,00
12 750/EFI 199 IMZ-8.103-04103-01 Ratched brace limiter until 2016  4,30  8,00
13 EFI 5934 IMZ-8.1040-04170 Rubber sleeves  from 2017  6,50  10,80
14 750/EFI 1207 368205 Dowel pin  0,50  1,30
15 750/EFI 229 IMZ-8.103-04117-01 Spring retainer screw  2,30  4,10
16 750/EFI 3155 252539-P Rivet until 05/2019  0,80  1,30
17 750/EFI 4 E00861 Nut M8x1-6H  0,30  1,90
18 750/EFI 1980 IMZ-8.103-04333-01 Adjusting screw  0,90  2,00



BT
Pos Type ID SP No.: Name Dealers- 

price €
Retail-
price €

  E05.010 Final drive 2WD assy / Achsantrieb komplett 2WD
1 EFI 6412 IMZ-8.1041-05003-12 Main drive engageable complete 2WD, from 

08/2017 grey
 1 000,00  1 250,00

1 EFI 6413 IMZ-8.1041-05003-13 Main drive engageable complete 2WD, from 
08/2017 black

 1 100,00  1 350,00

1 EFI 5348 IMZ-8.1041-05003-BL Main drive engageable complete 2WD, until 
07/2017 black

 1 050,00  1 300,00

1 EFI 5347 IMZ-8.1041-05003 Main drive engageable complete 2WD, grey 
until 07/2017

 950,00  1 200,00



BT
Pos Type ID SP No.: Name Dealers- 

price €
Retail-
price €

  E05.020 Final drive 1WD assy / Achsantrieb komplett 1WD
1 EFI 6414 IMZ-8.1040-05001-12 Final drive complete 1WD, from 08/2017 grey  800,00  1 000,00

1 EFI 5349 IMZ-8.1040-05001 Final drive complete 1WD, grey until 07/2017  800,00  850,00

1 EFI 5350 IMZ-8.1040-05001-BL Final drive complete 1WD, until 07/2017 black  850,00  1 050,00

1 EFI 6415 IMZ-8.1040-05001-13 Final drive complete 1WD, from 08/2017 black  850,00  1 050,00



BT
Pos Type ID SP No.: Name Dealers- 

price €
Retail-
price €

  E05.030 Final drive 2WD / Achsantrieb 2WD
1 EFI 6174 IMZ-8.1040-05016-20-BL Final drive case from, black  109,20  192,20
1 EFI 6232 IMZ-8.1040-05016-20 Final drive case, grey  109,20  192,20
2 EFI 6246 IMZ-8.1040-05089 Oil seal ab 2017  4,00  5,00
3 750/EFI 2247 IMZ-8.128-05039 Oil seal from 07/2005  7,20  14,40
4 750/EFI 4725 IMZ-8.128-04093 Breather from 2013  4,30  6,60
5 750/EFI 2705 E03746 Cotter pin 3,2 x 20  0,20  0,50
6 750/EFI 5355 IMZ-8.107-05020-70-BL Final drive case cover complete, black  459,90  648,90
6 750/EFI 5354 IMZ-8.107-05020-70 Final drive case cover complete, grey  442,10  627,90
7 750/EFI 417 IMZ-8.107-05315-10 Special bolt  6,00  14,70
8 EFI 5353 IMZ-8.107-05064-10 Adjusting assembly from 2014  18,00  21,70
9 750/EFI 3140 E01546 Socket head cap screw M8x30, from 2006  0,60  2,30

10 750/EFI 31 330454 Sealing ring aluminium 14mm  0,30  1,10
11 750/EFI 4722 IMZ-8.128-05034 Oil dipstick incl. seal ring from 2013  5,90  10,60
12 750/EFI 3042 3304-B-TNH Ball bearing double raw (FAG)  66,20  96,60
13 750/EFI 6513 DIN 988 20x28x0,1 Adjusting shim, 0,1 mm  0,90  2,80
13 750/EFI 348 6205319 Adjusting shim, 0,18…0,16 mm  0,90  2,80
14 750/EFI 349 7205320 Adjusting shim, 0,40…0,36 mm  0,90  2,60
15 750/EFI 49 7205224-01 O-ring  1,20  3,00
16 EFI 5810 IMZ-8.1040-05023 Bearing nut assembly, final drive 2015- 2016  27,40  42,00
16 750/EFI 2486 IMZ-8.103-05023-01 Bearing nut assembly, final drive from 07/2005 

until 2014
 16,90  35,70

16 EFI 6234 IMZ-8.1040-05023-11 Bearing nut assembly, final drive from 2017  31,50  46,20
17 EFI 6420 IMZ-8.1040-05223-11 Bearing nut, final drive from 2017  16,30  33,60
17 EFI 5814 IMZ-8.1040-05223 Bearing nut, final drive 2015-2016  16,30  33,60
17 750/EFI 2481 IMZ-8.103-05223 Final drive bearing nut from 07/2005 until 2014  12,40  25,90

18 EFI 5550 IMZ-8.128-04015-01 Oil seal  (Viton)  7,60  10,80
19 750/EFI 2707 IMZ-8.1037-05107-11 Final drive case cover gasket sidecar drive and 

1WD from 2011
 3,70  9,10

20 EFI 6417 IMZ-8.1040-05021 Needle bearing from 07/2018  30,00  50,00
20 750/EFI 343 72052-1 Needle bearing (Russian) until 06/2018  30,00  50,00
21 750/EFI 249 7203207-А O-ring  1,10  2,20
22 750/EFI 4258 IMZ-8.107-05047 Bevel gear set 8/37 for sidecar version 2WD 

until 2018, russian
 250,00  350,00

22 750/EFI 6419 IMZ-8.128-05047-80 Bevel gear set 8/37 for sidecar version 
1WD+2WD  until 2018

 290,90  366,50

22 EFI 6340 IMZ-8.128-05047-90 Bevel gear set 8/37 for sidecar version 
1WD+2WD  from 2019

 290,90  366,50

23 750/EFI 388 IMZ-8.107-05231-01 Shaft  15,90  26,30
24 750/EFI 387 IMZ-8.107-05230-10 Fork  25,00  30,00
25 750/EFI 5 E03602 Spring washer 8L  0,20  0,50
26 750/EFI 4 E00861 Nut M8x1-6H  0,30  1,90
27 750/EFI 3095 ТСSМ2M 14x1.5 Drain plug magnetic aluminium with sealing  4,00  8,00
28 750/EFI 5813 IMZ-8.1040-05214 Thrust washer 2015-2016  1,90  3,80
29 750/EFI 342 3x15,8-A5 Roller bearing 3x15,8A5  0,20  0,50
30 750/EFI 4542 IMZ-8.128-05229 Driven gear hub from 2006  114,50  192,20
31 750/EFI 3102 584466 Ball bearing (NTN)  250,00  300,00
32 750/EFI 2511 365670-P27 Stud M10x1,25x64 from 2006  5,00  8,00
33 750/EFI 4613 365669-P27 Stud M10x1,25x50 from 2006  5,00  8,00
34 750/EFI 6 E03504 Washer 10  0,30  0,60
35 750/EFI 4572 E20294 Nut M10x1,25 self locking  0,50  1,10
36 750/EFI 379 IMZ-8.107-05251 Adjusting shim, 1,1 mm thick  1,30  2,20
37 750/EFI 380 IMZ-8.107-05252 Adjusting shim, 0,95 mm thick  1,30  2,20
38 750/EFI 381 IMZ-8.107-05253 Adjusting shim, 0,8 mm thick  1,30  2,20
39 750/EFI 382 IMZ-8.107-05254 Adjusting shim, 0,65 mm thick  1,30  2,20
40 750/EFI 393 IMZ-8.107-05412 Ring  3,70  5,00
41 750/EFI 385 201457-P29 Screw M8x22  0,40  1,10
42 750/EFI 5357 IMZ-8.107-05121-70-BL Final drive case cover, black  71,40  136,50
42 750/EFI 5356 IMZ-8.107-05121-70 Final drive case cover, grey  69,30  130,20
43 750/EFI 4543 IMZ-8.128-05234-10 Splined hub from 2006  59,90  127,10
44 750/EFI 11 E03502 Washer 8  0,20  0,60
45 750/EFI 3221 3204-B-TVH Ball bearing double raw (FAG)  51,50  75,60
46 750/EFI 4739 IMZ-8.101-05246 Distance bushing for TWD final drive  3,50  7,80
47 750/EFI 2246 IMZ-8.128-06006 Oil seal from 2006  3,60  9,20



BT
Pos Type ID SP No.: Name Dealers- 

price €
Retail-
price €

48 750/EFI 401 IMZ-8.107-05416-10 Distance bushing  8,90  14,90
49 750/EFI 396 IMZ-8.128-05221-10 Sliding sleeve  52,50  88,20
50 750/EFI 397 DIN 471 55x2 Ring A55  4,20  6,70
51 750/EFI 3222 16011-C3 Ball bearing (FAG)  43,10  60,90
52 EFI 6368 IMZ-8.108-01081-02 Oil seal from 2017  6,70  10,40
52 750/EFI 2238 IMZ-8.108-01081 Oil seal until 2016  6,70  10,40
53 750/EFI 386 IMZ-8.107-05245-10 Lever  9,70  15,20
54 750/EFI 2241 IMZ-8.128-04017 Oil seal  3,60  5,00
55 EFI 6329 IMZ-8.1040-05182 Oil-catch plate  5,30  8,40
56 750/EFI 6418 IMZ-8.128-05048 Bevel gear set 8/37 with needle bearing 

1WD+2WD until 2018
 320,00  410,00



BT
Pos Type ID SP No.: Name Dealers- 

price €
Retail-
price €

  E05.040 Final drive 1WD / Achsantrieb 1WD
1 750/EFI 6232 IMZ-8.1040-05016-20 Final drive case, grey  109,20  192,20
1 750/EFI 6174 IMZ-8.1040-05016-20-BL Final drive case from, black  109,20  192,20
2 EFI 6421 IMZ-8.1040-05181 Splash panel final drive from 2015  4,60  6,60
2 EFI 4724 IMZ-8.1037-05181 Splash panel final drive 2014  4,60  6,60
3 750/EFI 2247 IMZ-8.128-05039 Oil seal from 07/2005  7,20  14,40
4 750/EFI 4720 IMZ-8.103-05020-30 Final drive case cover assembly from 2011  59,90  109,20
4 750/EFI 5223 IMZ-8.103-05020-30-BL Final drive case cover assembly, black  67,20  116,60
5 750/EFI 5224 IMZ-8.103-05121-30-BL Final drive case cover, black  42,00  72,50
5 750/EFI 4738 IMZ-8.103-05121-30 Final drive case cover  36,80  65,10
6 750/EFI 2485 IMZ-8.103-05131-01 Bolt M10x1,25 from 07/2005  4,50  7,90
7 750/EFI 4725 IMZ-8.128-04093 Breather from 2013  4,30  6,60
8 750/EFI 6 E03504 Washer 10  0,30  0,60
9 750/EFI 4572 E20294 Nut M10x1,25 self locking  0,50  1,10

10 750/EFI 31 330454 Sealing ring aluminium 14mm  0,30  1,10
11 750/EFI 4722 IMZ-8.128-05034 Oil dipstick incl. seal ring from 2013  5,90  10,60
12 750/EFI 3042 3304-B-TNH Ball bearing double raw (FAG)  66,20  96,60
13 750/EFI 348 6205319 Adjusting shim, 0,18…0,16 mm  0,90  2,80
13 750/EFI 6513 DIN 988 20x28x0,1 Adjusting shim, 0,1 mm  0,90  2,80
14 750/EFI 349 7205320 Adjusting shim, 0,40…0,36 mm  0,90  2,60
15 750/EFI 49 7205224-01 O-ring  1,20  3,00
16 EFI 6234 IMZ-8.1040-05023-11 Bearing nut assembly, final drive from 2017  31,50  46,20
16 EFI 5810 IMZ-8.1040-05023 Bearing nut assembly, final drive 2015- 2016  27,40  42,00
16 750/EFI 2486 IMZ-8.103-05023-01 Bearing nut assembly, final drive from 07/2005 

until 2014
 16,90  35,70

17 750/EFI 2481 IMZ-8.103-05223 Final drive bearing nut from 07/2005 until 2014  12,40  25,90

17 EFI 6420 IMZ-8.1040-05223-11 Bearing nut, final drive from 2017  16,30  33,60
17 EFI 5814 IMZ-8.1040-05223 Bearing nut, final drive 2015-2016  16,30  33,60
18 EFI 5550 IMZ-8.128-04015-01 Oil seal  (Viton)  7,60  10,80
19 750/EFI 2707 IMZ-8.1037-05107-11 Final drive case cover gasket sidecar drive and 

1WD from 2011
 3,70  9,10

20 EFI 6417 IMZ-8.1040-05021 Needle bearing from 07/2018  30,00  50,00
20 750/EFI 343 72052-1 Needle bearing (Russian) until 06/2018  30,00  50,00
21 750/EFI 249 7203207-А O-ring  1,10  2,20
22 750/EFI 6419 IMZ-8.128-05047-80 Bevel gear set 8/37 for sidecar version 

1WD+2WD  until 2018
 290,90  366,50

22 EFI 6340 IMZ-8.128-05047-90 Bevel gear set 8/37 for sidecar version 
1WD+2WD  from 2019

 290,90  366,50

22 750/EFI 1285 IMZ-8.101-05047 Bevel gear set 8/37 for sidecar version 1WD 
until 2018, russian

 250,00  350,00

23 750/EFI 360 7205242 Shim, 0,18…0,16 mm thick  1,20  3,00
24 750/EFI 361 6205243 Shim, 0,4…0,36 mm thick  1,20  3,00
25 750/EFI 3347 E01557 Socket head cap screw M10x30  0,70  1,50
26 750/ 5813 IMZ-8.1040-05214 Thrust washer 2015-2016  1,90  3,80
27 750/EFI 3095 ТСSМ2M 14x1.5 Drain plug magnetic aluminium with sealing  4,00  8,00
28 EFI 6246 IMZ-8.1040-05089 Oil seal ab 2017  4,00  5,00
29 750/EFI 342 3x15,8-A5 Roller bearing 3x15,8A5  0,20  0,50
30 750/EFI 355 IMZ-8.128-05229-10 Final drive driven gear wheel hub  114,50  192,20
31 750/EFI 357 E31192 Screw M8-6gx14, driven gear fastening  0,50  1,10
32 750/EFI 3140 E01546 Socket head cap screw M8x30, from 2006  0,60  2,30
33 750/EFI 350 IMZ-8.103-05246 Distance bushing for 1WD final drive  3,40  7,60
34 750/EFI 4723 IMZ-8.103-05138 Felt sealing  0,80  1,70
35 750/EFI 2628 6207-C3 Ball bearing (FAG)  18,40  26,60
36 750/EFI 11 E03502 Washer 8  0,20  0,60
37 750/EFI 6418 IMZ-8.128-05048 Bevel gear set 8/37 with needle bearing 

1WD+2WD until 2018
 320,00  410,00



BT
Pos Type ID SP No.: Name Dealers- 

price €
Retail-
price €

  E05.050 Drive shaft / Kardanwelle
1 750/EFI 3341 IMZ-8.1236-05040-30 Drive shaft Retro w/o U-joint and dampfer from 

2007
 84,00  120,80

1 750/EFI 2947 IMZ-8.1037-05040-10 Drive shaft assembly w/o U-joint and damper 
from 2007

 78,80  109,20

2 750/EFI 3804 IMZ-8.103-05013/BL Flexible U-joint coupling from 2006, black  33,60  50,40
3 EFI 6339 IMZ-8.1037-05056-20 U-joint and damper for drive shaft from 

04/2018
 99,80  120,80

3 750/EFI 2788 IMZ-8.1037-05056 U-joint and damper for drive shaft from 2007-
03/2018

 99,80  120,80

5 750/EFI 3343 IMZ-8.1037-05017 U-joint cross assembly from 2009  30,00  50,00
7 750/EFI 2948 IMZ-8.1037-05302 Protective cover for drive shaft from 2007  8,80  13,40
8 750/EFI 316 IMZ-8.101-05310 Circlip  0,50  1,40
9 750/EFI 4735 7205323-10 Wedge Bolt from 2013  4,70  8,70

10 EFI 6422 IMZ-8.1040-05304 Protective washer from 04/2018  5,00  6,00
11 750/EFI 4265 E20292 Nut M8x1 self locking, fine thread  0,40  0,90
12 750/EFI 11 E03502 Washer 8  0,20  0,60
13 EFI 6423 DIN 988 13x19x0,1 Shim 0,1 mm thick  0,50  1,00



BT
Pos Type ID SP No.: Name Dealers- 

price €
Retail-
price €

  E05.060 Sidecar drive shaft / Seitenwagenkardan
1 750/EFI 3172 IMZ-8.107-05051-01 Shaft with drive shaft fork assembly  113,40  184,80
2 750/EFI 1776 IMZ-8.107-05053-01 Cardan shaft, drive shaft part  139,70  227,90
3 750/EFI 2246 IMZ-8.128-06006 Oil seal from 2006  3,60  9,20
4 750/EFI 406 IMZ-8.107-05502 O-ring  2,80  4,20
5 750/EFI 408 IMZ-8.107-05056-01 Drive shaft fork assembly  55,70  89,30
6 750/EFI 3364 IMZ-8.107-05092 Drive shaft cross assembly from 2009  35,70  57,80
7 750/EFI 433 IMZ-8.107-05087 Shaft with U-joint  48,30  81,90
8 750/EFI 869 IMZ-8.1037-15005 Clamp  2,70  4,50
9 750/EFI 434 IMZ-8.107-05521 Rubber collar  7,00  18,00

10 750/EFI 435 IMZ-8.107-05054-10 Drive shaft  78,80  143,90
11 750/EFI 422 IMZ-8.107-05088 Sidecar wheel axle  46,20  78,80
12 750/EFI 423 IMZ-8.107-05515 Protective washer  3,40  6,90
13 750/EFI 3220 6206-2RSR-C3 Ball bearing (FAG)  17,50  26,30
14 750/EFI 426 IMZ-8.107-05517-01 Distance bushing  7,20  14,40
15 750/EFI 3219 6207-2RSR-C3 Ball bearing (FAG)  22,10  34,70
16 750/EFI 428 IMZ-8.107-05518 Washer  1,70  4,30
17 750/EFI 429 IMZ-8.128-05516-10 Bushing  19,20  31,30
18 750/EFI 437 IMZ-8.128-05520 Distance ring  2,50  8,33
19 750/EFI 1205 E01385 Special screw M8x16  2,50  3,70
20 750/EFI 5 E03602 Spring washer 8L  0,20  0,50
21 750/EFI 456 6206134 Left distance bushing  7,90  10,50
23 750/EFI 1062 292917-P27S Crown nut  2,40  4,40
24 750/EFI 268 E03748 Cotter pin 3,2x32  0,20  0,50



BT
Pos Type ID SP No.: Name Dealers- 

price €
Retail-
price €

  E05.070 Shifter 2WD / Schaltgestänge 2WD
1 EFI 6424 IMZ-8.1037-05081-11 Gear shift lever for sidecar drive from 06/2018  47,30  62,00

1 750/EFI 2789 IMZ-8.1037-05081-10 Gear shift lever for sidecar drive 2006-05/2018  47,30  62,00

2 750/EFI 4779 IMZ-107-11052 Ball joint  10,60  15,10
3 750/EFI 189 E42424 Nut M8  0,20  1,10
4 750/EFI 4776 IMZ-8.1037-05237-10 Gear shift lever TWD from 2006-05/2018  3,70  8,40
5 750/EFI 4773 ISO 7379-12.9-8-М6х20 Axle for shifting rod from 2011  5,40  8,60
6 750/EFI 2692 E00869 Nut M6 self locking  0,20  0,40
7 750/EFI 223 E03500 Washer 6  0,20  0,60
8 750/EFI 4775 IMZ-8.1037-05610-10 Bushing  0,90  2,00
9 750/EFI 4778 IMZ-8.107-05068-20-BL Shift lever for TWD, black  24,20  35,70

10 750/EFI 4774 ISO 7379-12.9-12-M10x16 Axle for shift lever 2013-2016  6,20  7,90
11 750/EFI 6 E03504 Washer 10  0,30  0,60
12 750/EFI 220 7204312-01 Spring  4,50  7,60
13 EFI 6425 IMZ-8.1037-05084-21 Security shift system complete, from 06/2018, 

black
 53,60  69,30

13 750/EFI 5022 IMZ-8.1037-05084-20-BL Security shift system complete, 2013-05/2018, 
black

 53,60  69,30



BT
Pos Type ID SP No.: Name Dealers- 

price €
Retail-
price €

  E06.010 Front wheel / Vorderrad
1 750/EFI 5690 IMZ-8.1240-06002-01 18" base wheel small hub, w/o tire, w/o brake 

disc, w/o disc adapter, aluminium rim, black
 400,00  560,00

1 750/EFI 5691 IMZ-8.1040-06002 19" base wheel small hub, w/o tire, w/o brake 
disc, w/o disc adapter, aluminium rim, silver

 400,00  560,00

1 750/EFI 5689 IMZ-8.1240-06002 18" base wheel small hub, w/o tire, w/o brake 
disc, w/o disc adapter, aluminium rim, silver

 400,00  560,00

1 750/EFI 5692 IMZ-8.1040-06002-01 19" base wheel small hub, w/o tire, w/o brake 
disc, w/o disc adapter, aluminium rim, black

 400,00  560,00

2 750/EFI 4442 7206123-01 Tire flap 18“ and 19''  1,70  3,90
3 650/750/EFI2514 Heidenau-1 Enduro tire Heidenau K37 4.00-19  67,20  133,40
3 750/EFI 4471 Heidenau-7 Street tire Heidenau K28 4.00-18  77,70  146,00
3 750/EFI 2926 Heidenau-3 Street tire Heidenau K34 4.00-19  58,80  118,70
3 650/750/EFI5544 Heidenau-8 Street tire Heidenau K28 4.00-19  75,60  139,70
3 750/EFI 3359 Heidenau-4 Street tire Heidenau K36 4.00-18  65,10  128,10
4 750/EFI 4434 IMZ-8.1037-06117-06 19'' aluminium rim (discbrake), silver  88,20  108,20
4 750/EFI 4528 IMZ-8.1239-06117-05 18" aluminium rim (discbrake), black  88,20  108,20
4 750/EFI 4525 IMZ-8.1037-06117-05 19'' aluminium rim (discbrake), black  88,20  108,20
4 750/EFI 4341 IMZ-8.1239-06117-06 18" aluminium rim (discbrake), silver  88,20  108,20
5 750/EFI 5764 IMZ-8.1037-06120-BL 19'' spoke (discbrake), black  1,70  2,30
5 750/EFI 1918 IMZ-8.1239-06120-01 18" spoke (discbrake)  1,10  1,50
5 750/EFI 2712 IMZ-8.1037-06120-01 19'' spoke (discbrake)  1,10  1,50
5 750/EFI 4644 IMZ-8.1239-06120-BL 18" spoke (discbrake) black  1,20  1,70
6 650/750/EFI4642 IMZ-8.103-06125-BL Nipple black  0,80  1,30
6 650/750/EFI455 IMZ-8.1037-06125 Nipple  0,60  1,10
7 750/EFI 5226 IMZ-8.1040-06006 Shaft seal  5,90  8,60
8 750/EFI 5256 IMZ-8.1040-06017-01 Wheel hub with bearings, black  180,60  283,50
8 750/EFI 5255 IMZ-8.1040-06017 Wheel hub with bearings, grey  180,60  283,50
9 750/EFI 6426 E42996 Socket head cap screw M8x20, 10.9  1,00  1,50

10 750/EFI 5263 IMZ-8.1040-06140-03 Protective cover, grey  18,00  26,50
10 750/EFI 5264 IMZ-8.1040-06140-02 Protective cover, black  21,70  31,30
11 750/EFI 5262 595-81 Balancer weight (self adhesive), black  1,50  2,00
11 750/EFI 5261 595-80 Balancer weight (self adhesive), grey  1,20  1,70
12 750/EFI 3000 IMZ-8.1037-06026-NG Brake disc from 2007  161,70  204,80
13 EFI 6619 IMZ-8.1040-06132-10 Brake disc adapter from VIN 230385  32,60  43,10
13 EFI 5362 IMZ-8.1040-06132 Brake disc adapter from 2014 until VIN 230384  32,60  43,10

14 750/EFI 4757 ISO 7380 M8x16 Screw M8x16 ISO 7380  0,60  1,30
15 750/EFI 3140 E01546 Socket head cap screw M8x30, from 2006  0,60  2,30
16 750/EFI 5252 IMZ-8.1040-06133 Right distance bushing  7,90  10,50
17 650/750/EFI3245 19E34G Tire tube 4.00-19” Heidenau  11,20  16,67
17 650/750/EFI5542 18E34G Tire tube 3.25-4.60-18' Heidenau  10,80  16,00



BT
Pos Type ID SP No.: Name Dealers- 

price €
Retail-
price €

  E06.020 Front wheel hub / Nabe Vorderrad
1 750/EFI 5247 IMZ-8.1040-06020 Wheel hub empty, grey  121,80  192,20
1 750/EFI 5248 IMZ-8.1040-06020-01 Wheel hub empty, black  121,80  192,20
1 6664 IMZ-8.1040-06185-11 Wheel hub empty, grey  121,80  192,20
2 750/EFI 5226 IMZ-8.1040-06006 Shaft seal  5,90  8,60
3 750/EFI 5250 IMZ-8.1040-06134 Left distance bushing  7,90  10,50
4 750/EFI 3165 E03712 Circlip  1,10  2,20
5 750/EFI 3363 6204-2RSR Wheel bearing from 2007 (ball bearing)  10,90  17,70
6 750/EFI 5251 IMZ-8.1040-06018 Distance bushing inner ring until 08/2016  21,00  25,20
6 750/EFI 6427 IMZ-8.1040-06018-10 Distance bushing inner ring from 09/2016  21,00  25,20
7 750/EFI 5256 IMZ-8.1040-06017-01 Wheel hub with bearings, black  180,60  283,50
7 750/EFI 5255 IMZ-8.1040-06017 Wheel hub with bearings, grey  180,60  283,50
8 750/EFI 6428 IMZ-8.1040-06186 Distance bushing outer ring from 09/2016  6,10  12,60
9 750/EFI 5252 IMZ-8.1040-06133 Right distance bushing  7,90  10,50



BT
Pos Type ID SP No.: Name Dealers- 

price €
Retail-
price €

  E06.030 Axle front and rear wheel / Radachse Vorderrad und Hinterrad
1 449 6206127 Front wheel axle for leading link fork  34,70  59,90
1 5372 IMZ-8.1041-07101 Rear wheel axle 2WD  38,90  65,10
1 5371 IMZ-8.1040-07101 Rear wheel axle 1WD  38,90  65,10
2 1501 IMZ-8.125-27149 Adjusting shim (of necessity)  0,50  0,80
3 460 E03508 Washer 14  0,20  1,10
4 2671 E20297 Nut M14x1,5 self locking  1,60  3,30



BT
Pos Type ID SP No.: Name Dealers- 

price €
Retail-
price €

  E07.010 Rear wheel / Hinterrad
1 5582 IMZ-8.1042-07007-03 18" Rear wheel, w/o tire, w/o brake disc, w/o 

disc adapter, aluminium rim, black
 414,80  526,10

1 5581 IMZ-8.1042-07007-02 18" Rear wheel, w/o tire, w/o brake disc, w/o 
disc adapter, aluminium rim, silver

 414,80  526,10

1 EFI 5691 IMZ-8.1040-06002 19" base wheel small hub, w/o tire, w/o brake 
disc, w/o disc adapter, aluminium rim, silver

 400,00  560,00

1 EFI 5692 IMZ-8.1040-06002-01 19" base wheel small hub, w/o tire, w/o brake 
disc, w/o disc adapter, aluminium rim, black

 400,00  560,00

1 EFI 5689 IMZ-8.1240-06002 18" base wheel small hub, w/o tire, w/o brake 
disc, w/o disc adapter, aluminium rim, silver

 400,00  560,00

1 EFI 5364 IMZ-8.1040-07007-01 19" Rear wheel 2014-2018, w/o tire, w/o brake 
disk, w/o disc adapter, aluminium rim black

 436,80  576,50

1 EFI 5363 IMZ-8.1040-07007 19" rear wheel 2014-2018, w/o tire, w/o brake 
disk, w/o disc adapter, aluminium rim silver

 436,80  576,50

1 EFI 5690 IMZ-8.1240-06002-01 18" base wheel small hub, w/o tire, w/o brake 
disc, w/o disc adapter, aluminium rim, black

 400,00  560,00

2 650/750/EFI4442 7206123-01 Tire flap 18“ and 19''  1,70  3,90
3 750/EFI 4471 Heidenau-7 Street tire Heidenau K28 4.00-18  77,70  146,00
3 650/750/EFI2926 Heidenau-3 Street tire Heidenau K34 4.00-19  58,80  118,70
3 650/750/EFI2514 Heidenau-1 Enduro tire Heidenau K37 4.00-19  67,20  133,40
3 650/750/EFI5544 Heidenau-8 Street tire Heidenau K28 4.00-19  75,60  139,70
3 750/EFI 3359 Heidenau-4 Street tire Heidenau K36 4.00-18  65,10  128,10
4 750/EFI 5262 595-81 Balancer weight (self adhesive), black  1,50  2,00
4 750/EFI 5261 595-80 Balancer weight (self adhesive), grey  1,20  1,70
5 EFI 5256 IMZ-8.1040-06017-01 Wheel hub with bearings, black  180,60  283,50
5 EFI 5255 IMZ-8.1040-06017 Wheel hub with bearings, grey  180,60  283,50
6 EFI 2712 IMZ-8.1037-06120-01 19'' spoke (discbrake)  1,10  1,50
6 EFI 1918 IMZ-8.1239-06120-01 18" spoke (discbrake)  1,10  1,50
6 650/750/EFI454 IMZ-8.1037-07120-01 19'' spoke (drumbrake)  1,10  1,50
6 EFI 5764 IMZ-8.1037-06120-BL 19'' spoke (discbrake), black  1,70  2,30
6 650/750/EFI5763 IMZ-8.1037-07120-BL 19'' spoke (drumbrake), black  1,70  2,30
6 EFI 4644 IMZ-8.1239-06120-BL 18" spoke (discbrake) black  1,20  1,70
7 650/750/EFI455 IMZ-8.1037-06125 Nipple  0,60  1,10
7 650/750/EFI4642 IMZ-8.103-06125-BL Nipple black  0,80  1,30
8 EFI 4528 IMZ-8.1239-06117-05 18" aluminium rim (discbrake), black  88,20  108,20
8 EFI 4341 IMZ-8.1239-06117-06 18" aluminium rim (discbrake), silver  88,20  108,20
8 EFI 4434 IMZ-8.1037-06117-06 19'' aluminium rim (discbrake), silver  88,20  108,20
8 EFI 4525 IMZ-8.1037-06117-05 19'' aluminium rim (discbrake), black  88,20  108,20
8 750/EFI 4338 IMZ-8.1037-07117-02 19" aluminium rim (drumbrake), silver  88,20  108,20
8 750/EFI 4339 IMZ-8.1037-07117-01 19" aluminium rim (drumbrake), black  88,20  108,20
9 EFI 5366 IMZ-8.1040-07017-01 Rear wheel hub 2014-2018 complete with 

bearings, black
 300,00  400,00

9 EFI 5365 IMZ-8.1040-07017 Rear wheel hub 2014-2018 complete with 
bearings, grey

 300,00  400,00

10 EFI 5368 IMZ-8.1040-07140-01 Cover, black  14,40  22,80
10 EFI 5367 IMZ-8.1040-07140 Cover, grey  14,40  22,80
11 EFI 4791 ISO 7380 M6x16 Screw M6x16 ISO 7380  0,50  1,10
12 EFI 5225 E37345 Allen screw M8x25 12.9, ISO 4762  0,80  1,60
12 EFI 6514 DIN 6912 M8x25 Allen screw M8x25 10.9, DIN 6912 with 

threadlocker Precote 85
 0,80  1,60

13 EFI 5082 NG313 Brake disc rear wheel from 2014  73,50  118,70
14 650/750/EFI3245 19E34G Tire tube 4.00-19” Heidenau  11,20  16,67
14 750/EFI 5542 18E34G Tire tube 3.25-4.60-18' Heidenau  10,80  16,00
15 EFI 6431 IMZ-8.1040-07205 Plug  0,70  1,60
16 3145 E07697 Socket head cap screw M8x45 from 2006  0,60  2,30
17 EFI 5684 IMZ-8.1240-07203 Brake disc adapter  30,10  48,30
18 EFI 5252 IMZ-8.1040-06133 Right distance bushing  7,90  10,50
19 EFI 5253 IMZ-8.1040-06109 Thrust washer  6,50  12,10



BT
Pos Type ID SP No.: Name Dealers- 

price €
Retail-
price €

20 EFI 6116 IMZ-8.1037-07105-11 Splined flange  50,00  70,00



BT
Pos Type ID SP No.: Name Dealers- 

price €
Retail-
price €

  E07.020 Rear wheel  hub / Hinterradnabe
1 6664 IMZ-8.1040-06185-11 Wheel hub empty, grey  121,80  192,20
1 EFI 5370 IMZ-8.1040-07020-01 Rear wheel hub 2014-2018 empty, black  200,00  300,00
1 EFI 5248 IMZ-8.1040-06020-01 Wheel hub empty, black  121,80  192,20
1 EFI 5247 IMZ-8.1040-06020 Wheel hub empty, grey  121,80  192,20
1 EFI 5369 IMZ-8.1040-07020 Rear wheel hub empty 2014-2018, grey  200,00  300,00
2 EFI 5226 IMZ-8.1040-06006 Shaft seal  5,90  8,60
3 EFI 5250 IMZ-8.1040-06134 Left distance bushing  7,90  10,50
4 EFI 3165 E03712 Circlip  1,10  2,20
5 750/EFI 3363 6204-2RSR Wheel bearing from 2007 (ball bearing)  10,90  17,70
6 EFI 5251 IMZ-8.1040-06018 Distance bushing inner ring until 08/2016  21,00  25,20
6 EFI 6427 IMZ-8.1040-06018-10 Distance bushing inner ring from 09/2016  21,00  25,20
7 EFI 5252 IMZ-8.1040-06133 Right distance bushing  7,90  10,50
8 EFI 5253 IMZ-8.1040-06109 Thrust washer  6,50  12,10
9 EFI 6116 IMZ-8.1037-07105-11 Splined flange  50,00  70,00

10 EFI 5225 E37345 Allen screw M8x25 12.9, ISO 4762  0,80  1,60
10 EFI 6514 DIN 6912 M8x25 Allen screw M8x25 10.9, DIN 6912 with 

threadlocker Precote 85
 0,80  1,60

11 EFI 5256 IMZ-8.1040-06017-01 Wheel hub with bearings, black  180,60  283,50
11 EFI 5255 IMZ-8.1040-06017 Wheel hub with bearings, grey  180,60  283,50
11 EFI 5365 IMZ-8.1040-07017 Rear wheel hub 2014-2018 complete with 

bearings, grey
 300,00  400,00

11 EFI 5366 IMZ-8.1040-07017-01 Rear wheel hub 2014-2018 complete with 
bearings, black

 300,00  400,00

12 EFI 6428 IMZ-8.1040-06186 Distance bushing outer ring from 09/2016  6,10  12,60



BT
Pos Type ID SP No.: Name Dealers- 

price €
Retail-
price €

  E08.010 Leading link assy / Vorderradschwinge
1 750/EFI 5374 IMZ-8.1040-08001-01 Leading link complete, shocks chrome, 

protective bar stainless
 856,80  1 035,30

1 750/EFI 5373 IMZ-8.1040-08001-01-BL Leading link complete, shocks black, 
protective bar painted

 823,20  1 007,00

1 750/EFI 5375 IMZ-8.1040-08001-01-T Leading link complete, Ural T TWD  806,40  984,90
2 750/EFI 6109 IMZ-8.103-08044-10/primed Front fender, primed only  125,00  200,00
2 750/EFI 1892 IMZ-8.103-08044-10 Front fender  132,30  217,40
3 750/EFI 5090 IMZ-8.103-08048-10/ST Front wheel fender clip, stainless  53,60  95,60
3 750/EFI 3154 IMZ-8.103-08048-10 Front wheel fender clip, black  48,30  87,20
4 750/EFI 4650 E00870 Nut M8 self locking  0,20  0,50
5 750/EFI 1021 IMZ-8.103-08478 Mud flap rubber  16,90  31,40
6 750/EFI 4798 368700 Nut clip M6  2,60  3,50
7 750/EFI 265 E17120 Cross-head screw M6x16  0,40  1,10
8 750/EFI 4756 ISO 7380 M8x20 Screw M8x20 ISO 7380  0,60  1,40
9 750/EFI 4757 ISO 7380 M8x16 Screw M8x16 ISO 7380  0,60  1,30

10 750/EFI 223 E03500 Washer 6  0,20  0,60



BT
Pos Type ID SP No.: Name Dealers- 

price €
Retail-
price €

  E08.020 Leading link fork / Vorderradschwinge
1 EFI 5378 IMZ-8.1040-08153 Upper cross piece for leading link from 2014  84,00  120,80
2 750/EFI 5376 IMZ-8.1040-08015 Headlight support, rightside until 2016  41,00  53,60
2 EFI 6107 IMZ-8.1040-08015-10/primed Headlight support right side from 2017, primed  39,00  50,00

2 EFI 6442 IMZ-8.1040-08015-10 Headlight support, rightside from 2017  41,00  53,60
3 EFI 5379 IMZ-8.1040-08011 Lower cross piece with steering tube for 

leading link from 2014
 109,20  143,90

4 750/EFI 5377 IMZ-8.1040-08016 Headlight support, left side  41,00  53,60
4 750/EFI 6108 IMZ-8.1040-08016/primed Headlight support left side, primed  39,00  50,00
5 750/EFI 2704 E00871 Nut M10x1,5 self locking  0,80  2,20
6 750/EFI 3126 IMZ-8.1037-08061-10 Swing arm front fork with silent blocks 2008 - 

06/2018
 90,30  170,00

6 EFI 6433 IMZ-8.1037-08060 Swing arm, front fork with silent blocks from 
06/2018

 90,30  169,10

7 EFI 5381 IMZ-8.1040-08026 Right fork tube with ball bearings 2014-
10/2019

 90,00  130,00

7 EFI 6601 IMZ-8.1040-08026-10 Right fork tube with ball bearings from VIN 
230079

 90,00  130,00

8 EFI 6602 IMZ-8.1040-08027-10 Left fork tube with ball bearings from VIN 
230079

 90,00  130,00

8 EFI 5380 IMZ-8.1040-08027 Left fork tube with ball bearings 2014-10/2019  90,00  130,00

9 750/EFI 5382 IMZ-8.1037-08064-31 Reaction link for discbrake from 2012  62,00  86,10
10 EFI 6600 IMZ-8.1040-27229 Adapter for caliper from VIN 229575  50,00  80,00
10 EFI 5383 IMZ-8.1040-27055 Upper adapter for caliper 2014-06/2019  34,70  53,60
11 750 5384 IMZ-8.1040-27052 Lower adapter for caliper  2014-06/2019  34,70  53,60
12 750/EFI 20 E03603 Spring washer 10L  0,30  0,60
13 750/EFI 6 E03504 Washer 10  0,30  0,60
14 750/EFI 11 E03502 Washer 8  0,20  0,60
15 750/EFI 553 7208156 Washer  1,30  3,00
16 750/EFI 4276 IMZ-8.103-08154-01 Tightening nut from 2011, aluminium  12,10  18,10
17 750/EFI 3841 6201-C-2HRS Ball bearing 2008-09/2019  8,70  13,20
18 750/EFI 708 E03506 Washer M12  0,20  0,60
19 750/EFI 1569 365065-P25 Screw M12x1,25x65  9,00  11,10
19 EFI 6301 366691 Special screw from 2017  12,60  18,90
20 750/EFI 4511 E20295 Nut M12x1,25 self locking  0,80  2,20
21 750/EFI 555 7208157 Sealing ring headlight support  3,00  5,80
22 750/EFI 550 IMZ-8.103-06206 Bushing  3,40  5,50
23 750/EFI 249 7203207-А O-ring  1,10  2,20
24 650/750/EFI610 6309762 Rubber bushing until 05/2018  4,20  8,50
24 EFI 6435 IMZ-8.1040-09070 Rubber bushing from 06/2018  4,20  8,50
25 750/EFI 3139 6309262-08 Distance bushing for ZF Sachs shock absorber  1,50  2,40

26 750/EFI 2029 IMZ-8.124-09760 Distance bushing for ball bearings in swing 
arm until 09/2019

 2,40  4,20

27 750/EFI 2767 334883 Screw M10x1, 25x30  1,50  2,40
28 750/EFI 4531 E01304 Screw M 10x1,5x45  0,50  1,20
29 750/EFI 4572 E20294 Nut M10x1,25 self locking  0,50  1,10
30 750/EFI 4759 E00872 Nut M12x1,75 self locking  0,80  2,20
31 750/EFI 4760 E36396 Socket head cap screw M10x80  1,90  2,80
32 750/EFI 65 E36372 Socket head cap screw M8x16  0,40  1,10
33 750/EFI 2020 IMZ-8.125-08313 Bearing nut from 2008  6,60  13,20
34 750/EFI 1417 IMZ-8.125-08312 Dust cap from 2008  3,50  8,80
35 750/EFI 2999 32006X/Q Tapered roller bearing for steering head from 

2008 per unit
 24,40  38,90

36 750/EFI 5385 IMZ-8.1040-08411 Turn indicator holder  3,00  5,50
37 750/EFI 1963 E01556 Allen screw M10x25  0,60  2,20
38 750/EFI 2894 E01544 Socket head cap screw M8x20  0,30  0,50
39 EFI 5554 IMZ-8.1040-11105-01 Handlebar console upper part black  14,40  19,20
39 EFI 5386 IMZ-8.1040-11105 Handlebar console upper part grey  14,40  19,20
40 750/EFI 5387 IMZ-8.1040-08314 Steering stem nut  8,00  15,80
41 750/EFI 5388 IMZ-8.101-08297 IMZ Logo  3,20  5,60
42 EFI 6084 IMZ-8.124-08320-01 Washer  2,00  3,50
43 EFI 6436 IMZ-8.1040-09500 Protective film  4,00  5,00



BT
Pos Type ID SP No.: Name Dealers- 

price €
Retail-
price €

44 EFI 6603 IMZ-8.1040-08014 Shaft seal  4,00  6,00
45 EFI 6604 IMZ-8.1040-09739 Bushing  4,00  6,00
46 EFI 210 367331 circlip  2,00  2,40
47 EFI 6605 3201-BB-2RSR-TVH Ball bearing double raw from 10/2019  25,00  30,00



BT
Pos Type ID SP No.: Name Dealers- 

price €
Retail-
price €

  E08.030 Steering damper / Lenkungsdämpfer
1 EFI 5389 IMZ-8.1040-08331 Bracket  4,80  9,10
2 EFI 4757 ISO 7380 M8x16 Screw M8x16 ISO 7380  0,60  1,30
3 EFI 4650 E00870 Nut M8 self locking  0,20  0,50
4 EFI 11 E03502 Washer 8  0,20  0,60
5 EFI 6144 IMZ-8.1040-11085-01 Hydraulic steering damper bracket from 2018  48,30  53,60

6 EFI 6097 IMZ-8.1040-11081-01 Hydraulic steering damper from 2018  194,30  225,80
6 EFI 5293 IMZ-8.1040-11081 Hydraulic steering damper until 2017 - not 

available anymore, please use ID 6097 + ID 
6144

 116,60  140,70

7 EFI 4795 ISO 7380 М8x30 Screw M8x30 ISO 7380  0,80  1,70
8 EFI 738 IMZ-8.103-09537 Spacer  4,80  9,70
9 EFI 4775 IMZ-8.1037-05610-10 Bushing  0,90  2,00



BT
Pos Type ID SP No.: Name Dealers- 

price €
Retail-
price €

  E09.010 Rear wheel fender / Hinterrad Kotflügel
1 734 IMZ-8.103-09045-01 Rear fender black  120,80  217,40
1 5989 IMZ-8.103-09045-01/T-Blmatt Rear fender model T black matt  120,80  217,40
2 2892 IMZ-8.123-09055 Rear light holder, black  22,80  33,60
2 6111 IMZ-8.123-09055/primed Rear light holder, primed  22,80  33,60
3 4791 ISO 7380 M6x16 Screw M6x16 ISO 7380  0,50  1,10
4 737 E03527 Washer 6/18  0,20  0,60
5 197 IMZ-8.103-09539 Distance bushing  1,20  2,70
6 738 IMZ-8.103-09537 Spacer  4,80  9,70
7 2692 E00869 Nut M6 self locking  0,20  0,40
8 4757 ISO 7380 M8x16 Screw M8x16 ISO 7380  0,60  1,30
9 11 E03502 Washer 8  0,20  0,60

10 4650 E00870 Nut M8 self locking  0,20  0,50
11 4450 IMZ-8.103-09048 Rear fender clip, black  47,30  84,00
11 4799 IMZ-8.103-09048-01 Rear fender clip, stainless steel  73,50  114,50
12 4756 ISO 7380 M8x20 Screw M8x20 ISO 7380  0,60  1,40
13 4743 ISO 7380 М8Х25 Screw M8x25 ISO 7380  0,70  1,50
14 4795 ISO 7380 М8x30 Screw M8x30 ISO 7380  0,80  1,70
15 265 E17120 Cross-head screw M6x16  0,40  1,10
16 508 E42423 Nut M6  0,40  1,10
17 4798 368700 Nut clip M6  2,60  3,50
18 733 IMZ-8.103-09467 Mud flap front  14,00  25,50
19 4805 IMZ-8.1037-09055 Rear light holder assembly, black  35,70  56,70
20 1896 IMZ-8.103-09468 Mud flap plastic  13,70  26,70
21 4653 E03601 Spring washer 6L  0,20  0,50
22 223 E03500 Washer 6  0,20  0,60
23 57 E03470 Washer 5  0,20  0,50
25 41 E17105 Cross-head screw M5x16  0,40  1,10
26 2791 IMZ-8.1037-09446-10 License plate holder from 2007  4,30  8,60
27 3256 E17118 Cross-head screw M6x12  0,50  1,10
28 6112 IMZ-8.123-09531/primed plate of rear light holder, primed  14,40  21,60
28 2292 IMZ-8.123-09531/BL plate of rear light holder black  14,40  21,60



BT
Pos Type ID SP No.: Name Dealers- 

price €
Retail-
price €

  E09.020 Motorcycles frame / Motorradrahmen
1 4603 IMZ-8.1037-09200-01 Baseplate from 2009 until 2016  35,70  59,90
2 5392 IMZ-8.1040-09007-10 Motorcycle frame Tourist/Sportsman/Ranger, 

until 2016
 770,70  1 136,10

2 6444 IMZ-8.1040-09007-80 Motorcycle frame cT/Classic ab 2019  770,70  1 136,10
2 6160 IMZ-8.1040-09007-20 Motorcycle frame cT, 2015-2016  770,70  1 136,10
2 6173 IMZ-8.1040-09007-30 Motorcycle frame Tourist/Sportsman/Ranger, 

2017-2018
 770,70  1 136,10

2 6443 IMZ-8.1040-09007-60 Motorcycle frame Tourist/Sportsman/Ranger, 
from 2019

 770,70  1 136,10

2 6400 IMZ-8.1040-09007-40 Motorcycle frame cT, 2017-2018  770,70  1 136,10
3 4757 ISO 7380 M8x16 Screw M8x16 ISO 7380  0,60  1,30
4 6402 IMZ-8.1037-09257-11 Special nut for rear swing arm, stainless steel  8,40  14,40

4 6445 IMZ-8.1037-09257-10 Special nut for rear swing arm  8,40  14,40
5 4767 E00868 Nut M5 self locking  0,20  1,10
6 268 E03748 Cotter pin 3,2x32  0,20  0,50
7 4768 IMZ-8.121-09034-10 Footrest rear, fold away, assembly w/o 

Stopper
 33,60  62,00

7 5656 IMZ-8.1037-09303-10 stud instead foot rest sozius  7,40  12,10
8 2747 IMZ-8.121-09032-01 Footrest rear, fold away, assembly  36,80  72,50
9 724 6309031 Front footrest assembly  42,00  59,90

10 706 IMZ-8.103-09060 Central stand black  30,10  51,50
11 701 6309156 Distance bushing  2,00  4,30
12 651 Din 934 M12x1.25 Nut M12x1,25  2,00  3,00
13 705 IMZ-8.1037-09169-10 Battery band (2-parts)  8,50  17,00
14 708 E03506 Washer M12  0,20  0,60
15 695 E03530 Washer M8 big  0,30  1,20
16 189 E42424 Nut M8  0,20  1,10
17 1564 IMZ-8.101-09168 Battery lining  6,00  9,60
18 697 IMZ-8.101-09167 Engine mounting plate  8,00  15,30
19 4330 IMZ-8.103-09318 Return spring main stand outer  9,10  15,60
20 707 6209315-01 Stand pin  3,30  6,80
21 700 7209195-01 Stud, front, engine mounting  8,50  17,00
22 712 7209157 Stud, rear, engine mounting  8,50  17,00
23 663 6209186-01 Kick stop lining until 2014  3,50  6,10
23 6319 IMZ-8.1040-09186 Kick stop lining from 2015  6,90  9,20
24 664 7209188 Kick stop clip until 2014  4,40  7,90
25 4766 7209163-А Brace until 2014  0,40  0,80
26 4513 IMZ-8.1037-09759-10 Special screw 2008 until 2016  12,10  18,10
26 6301 366691 Special screw from 2017  12,60  18,90
27 719 IMZ-8.121-09051 Swing arm pad  7,40  13,00
28 691 367957-Р27 Lock washer until 2014  0,80  2,60
29 4512 IMZ-8.1037-09760 Bushing from 2008  1,80  3,80
30 4511 E20295 Nut M12x1,25 self locking  0,80  2,20
31 649 E03604 Spring washer 12L  0,20  1,10
32 4794 ISO 7380 М8x35 Screw M8x35 ISO 7380  0,90  1,80
33 4331 IMZ-8.103-09319 Return spring main stand inner  9,10  15,60
34 696 7210146 Rubber spacer  0,70  2,40
35 6022 6309158-10 Sidecar tie rod bracket front  8,40  18,10
36 5393 IMZ-8.1037-09158-20 Sidecar tie rod bracket rear  18,00  27,60
37 665 E37100 Screw M5x40  0,40  1,10
38 4759 E00872 Nut M12x1,75 self locking  0,80  2,20
39 6436 IMZ-8.1040-09500 Protective film  4,00  5,00
40 6085 IMZ-8.1037-09133 Sidecar balljoint for cT rear  30,10  38,90
41 725 6309302 Front footrest  34,70  47,30
42 721 6309301 Footrest rubber  7,90  14,40
43 6338 IMZ-8.1040-09197 Rear baseplate for 2/3 seat or seat bench from 

2018
 7,40  12,60

44 6599 IMZ-8.1040-09200-10 Front baseplate for seat bench from 2018  0,00  0,00
44 6337 IMZ-8.1040-09200 Front baseplate for 2/3 seat or seat bench from 

2018
 15,80  21,00

45 4762 ISO 7380 M8x55 Screw M8x55 ISO 7380 10.9  2,90  3,90
46 11 E03502 Washer 8  0,20  0,60
47 4650 E00870 Nut M8 self locking  0,20  0,50



BT
Pos Type ID SP No.: Name Dealers- 

price €
Retail-
price €

  E09.030 Rear swing arm 2WD / Hinterradschwinge 2WD
1 EFI 6182 IMZ-8.1041-09080-10 Rear swing arm with ball bearings for 2WD  200,00  275,00
2 EFI 3139 6309262-08 Distance bushing for ZF Sachs shock absorber  1,50  2,40

3 EFI 2029 IMZ-8.124-09760 Distance bushing for ball bearings in swing 
arm until 09/2019

 2,40  4,20

3 EFI 6604 IMZ-8.1040-09739 Bushing  4,00  6,00
4 EFI 6605 3201-BB-2RSR-TVH Ball bearing double raw from 10/2019  25,00  30,00
4 EFI 3841 6201-C-2HRS Ball bearing 2008-09/2019  8,70  13,20
5 EFI 4531 E01304 Screw M 10x1,5x45  0,50  1,20
6 EFI 2704 E00871 Nut M10x1,5 self locking  0,80  2,20
7 EFI 610 6309762 Rubber bushing until 05/2018  4,20  8,50
7 EFI 6435 IMZ-8.1040-09070 Rubber bushing from 06/2018  4,20  8,50
8 EFI 210 367331 circlip  2,00  2,40
9 EFI 6603 IMZ-8.1040-08014 Shaft seal  4,00  6,00



BT
Pos Type ID SP No.: Name Dealers- 

price €
Retail-
price €

  E09.040 Rear swing arm 1WD / Hinterradschwinge 1WD
1 EFI 6183 IMZ-8.1040-09080-10 Rear swing arm with ball bearings for 1WD  195,00  260,00
2 EFI 3139 6309262-08 Distance bushing for ZF Sachs shock absorber  1,50  2,40

3 EFI 2029 IMZ-8.124-09760 Distance bushing for ball bearings in swing 
arm until 09/2019

 2,40  4,20

3 EFI 6604 IMZ-8.1040-09739 Bushing  4,00  6,00
4 EFI 6605 3201-BB-2RSR-TVH Ball bearing double raw from 10/2019  25,00  30,00
4 EFI 3841 6201-C-2HRS Ball bearing 2008-09/2019  8,70  13,20
5 EFI 4531 E01304 Screw M 10x1,5x45  0,50  1,20
6 EFI 2704 E00871 Nut M10x1,5 self locking  0,80  2,20
7 EFI 6435 IMZ-8.1040-09070 Rubber bushing from 06/2018  4,20  8,50
7 EFI 610 6309762 Rubber bushing until 05/2018  4,20  8,50
8 EFI 210 367331 circlip  2,00  2,40
9 EFI 6603 IMZ-8.1040-08014 Shaft seal  4,00  6,00



BT
Pos Type ID SP No.: Name Dealers- 

price €
Retail-
price €

  E09.050 Handlebar passenger / Haltegriff Sozius
1 4367 IMZ-8.123-09517 Handle rightside, black  18,20  26,60
1 4924 IMZ-8.123-09517-01 Handle rightside, stainless  21,40  31,30
2 4925 IMZ-8.123-09518-01 Handle leftside, stainless  21,40  31,30
2 4368 IMZ-8.123-09518 Handle leftside, black  18,20  26,60



BT
Pos Type ID SP No.: Name Dealers- 

price €
Retail-
price €

  E10.010 Fuel tank / Benzintank
1 6452 IMZ-8.1040-10001-11 Gastank assembly w/o toolbox, cT/ T "TWD"  

2014-2018
 504,00  688,80

1 5397 IMZ-8.1040-10001-10 Gastank assembly with toolbox, Ranger 2014-
2018

 520,80  694,10

1 5398 IMZ-8.1040-10001-09 Gastank assembly w/o 
toolbox,Tourist/Sportsman  2014-2018

 504,00  688,80

1 6450 IMZ-8.1040-10001-20 Gastank assembly w/o toolbox, 
Tourist/Sportsman  from 2019

 504,00  688,80

1 6451 IMZ-8.1040-10001-21 Gastank assembly with toolbox, Ranger from 
2019

 520,80  694,10

1 6453 IMZ-8.1040-10001-22 Gastank assembly w/o toolbox, cT/ T "TWD"  
from 2019

 504,00  688,80

2 3314 IMZ-8.1037-10048-10 Fuel cap lockable, black  30,10  59,90
2 757 IMZ-8.1037-10047-10 Fuel cap lockable, chrome  26,60  57,80
3 5944 IMZ-8.1042-10003-11 Gastank Retro, black with double white 

pinstripes 2018
 422,10  531,30

3 6454 IMZ-8.1040-10004-21 Gastank with toolbox 2018  314,00  426,30
3 6455 IMZ-8.1040-10004-31 Gastank with toolbox from 2019  314,00  426,30
3 6456 IMZ-8.1040-10004-30 Gastank w/o toolbox  from 2019  336,00  447,30
3 6569 IMZ-8.1040-10004-30/Primed Gastank w/o toolbox  from 2019, primed  336,00  447,30
3 6110 IMZ-8.1040-10004-10/primed Gastank w/o toolbox 2018, primed  314,00  426,30
3 6242 IMZ-8.1042-10003-01 Gastank Retro, black with double white 

pinstripes from 2014 until 2017
 422,10  531,30

3 5399 IMZ-8.1040-10004-11 Gastank with toolbox 2014-2017  314,00  426,30
3 5400 IMZ-8.1040-10004-10 Gastank w/o toolbox 2014-2017  312,90  409,50
3 6149 IMZ-8.1040-10004-20 Gastank w/o toolbox  2018  336,00  447,30
4 600 201476-P29 Screw M8x1x20  1,80  2,50
4 4756 ISO 7380 M8x20 Screw M8x20 ISO 7380  0,60  1,40
5 695 E03530 Washer M8 big  0,30  1,20
6 696 7210146 Rubber spacer  0,70  2,40
7 763 6310157 Lock for rubber tank strap  2,20  4,30
8 765 IMZ-8.103-10155-01 Tank strap, rubber  9,70  24,30
9 42 E03600 Spring washer  5L  0,20  0,50

10 5754 E22069 ISO-7381-1 M5x20 stainless  0,40  1,10
11 3016 IMZ-8.103-10164 Rubber support for gastank from 2000  2,90  5,50
12 6262 IMZ-8.1040-10043-10 EFI Fuel pump from 2019  189,00  262,50
13 6457 IMZ-8.1040-10145 Fuel tank edge protection  6,80  10,50
14 6401 IMZ-8.1040-10076 Tool box edge protection  6,80  10,50
15 5402 IMZ-8.1037-10143-10 Knee pad left side  19,20  26,50
16 5403 IMZ-8.1037-10141-10 Knee pad right side  19,20  26,50
17 4614 IMZ-8.1037-10205 Lock plate for gastank lock from 2012  3,40  4,70
18 4612 IMZ-8.1037-10075 Lock for tool box on gastank from 2012 incl 

keys
 12,10  19,20

19 6140 IMZ-8.1040-17067-01 Fuel level sensor until 2017  65,10  80,90
19 6136 IMZ-8.1040-10042-10 Fuel level sensor from 2018  45,20  58,80
20 6436 IMZ-8.1040-09500 Protective film  4,00  5,00
21 2622 E01531 Socket head cap screw M6x16  0,40  1,10
22 6458 IMZ-8.1040-10179 Plate  6,80  10,50
23 6459 IMZ-8.1040-10117 Pressure plate  6,80  10,50
24 5547 10210 O-ring for vacuum petcock  5,80  7,00
25 5401 IMZ-8.1040-10041 Fuel filter  EFI until 2018  5,00  7,80
26 4653 E03601 Spring washer 6L  0,20  0,50



BT
Pos Type ID SP No.: Name Dealers- 

price €
Retail-
price €

  E10.020 Fuel tank sticker / Benzintankaufkleber
1 5404 IMZ-8.1040-10223 Sticker "URAL" silver, until 2018  4,30  5,40
2 5405 IMZ-8.1040-10227 Sticker "2WD" silver, until 2018  3,00  4,30
3 6461 IMZ-8.1040-10223-01 Sticker "URAL" silver, ab 2019  4,30  5,40
4 6462 IMZ-8.1040-10227-01 Sticker "2WD" silver, from 2019  3,00  4,30
5 6460 IMZ-8.1040-10190 Sticker "WARNING"  3,30  4,50



BT
Pos Type ID SP No.: Name Dealers- 

price €
Retail-
price €

  E10.030 Fuel system until 2018 / Benzinversorgung bis 2018
1 5682 IMZ-8.1040-15092-10 Throttle body Assembly with ECU and Injector 

LH 2016-2018
 516,60  602,70

1 5193 IMZ-8.1040-15092 Throttle body Assembly with ECU and Injector 
LH until 2015

 516,60  602,70

2 5194 IMZ-8.1040-15091 Throttle body Assembly with ECU and Injector 
RH until 2015 - not available anymore

 516,60  602,70

2 5683 IMZ-8.1040-15091-10 Throttle body Assembly with ECU and Injector 
RH 2016-2018

 516,60  602,70

3 5191 IMZ-8.1040-10043 EFI Fuel pump 2014 - 2018  231,00  306,60
4 5407 IMZ-8.1040-10044-01 Fuel line coupling  4,30  5,40
5 5282 IMZ-8.1040-10063 Fuel filter  7,20  11,10
6 5401 IMZ-8.1040-10041 Fuel filter  EFI until 2018  5,00  7,80
7 5409 IMZ-8.1040-10301 Fuel line from tank to filter  5,90  7,20
8 5410 IMZ-8.1040-10302 Fuel line from filter to pump  4,70  5,90
9 5411 IMZ-8.1040-10303 Fuel line from pump to T-joint  16,40  18,80

10 5412 IMZ-8.1040-10304 Fuel line from T-joint to injector (left)  9,30  10,60
11 5413 IMZ-8.1040-10305 Fuel line from T-joint to injector (right) until 

2018
 7,10  8,30

12 5414 IMZ-8.1040-10306 Return fuel line  8,20  9,30
13 5415 IMZ-8.1040-10307 Overflow fuel line  7,10  8,30
14 2502 IMZ-8.1236-10202 T-connector  1,60  2,50
15 5408 302369 Mini srew clamp 13  1,60  2,00
16 6313 SNUFFI Cover for Intake Air Pressure Circuit  4,20  5,30
17 6464 IMZ-8.1040-10249-01 Spring clamp 12  1,60  2,00



BT
Pos Type ID SP No.: Name Dealers- 

price €
Retail-
price €

  E10.040 Fuel system from 2019 / Benzinversorgung ab 2019
1 5408 302369 Mini srew clamp 13  1,60  2,00
2 6465 IMZ-8.1040-10303-10 Fuel line from pump to T-joint  16,40  18,80
3 6262 IMZ-8.1040-10043-10 EFI Fuel pump from 2019  189,00  262,50
4 5407 IMZ-8.1040-10044-01 Fuel line coupling  4,30  5,40
5 6464 IMZ-8.1040-10249-01 Spring clamp 12  1,60  2,00
6 5412 IMZ-8.1040-10304 Fuel line from T-joint to injector (left)  9,30  10,60
7 6466 IMZ-8.1040-10305-10 Fuel line from T-joint to injector (right) from 

2019
 7,10  8,30

8 2502 IMZ-8.1236-10202 T-connector  1,60  2,50
9 5415 IMZ-8.1040-10307 Overflow fuel line  7,10  8,30

10 6468 IMZ-8.1040-10045  Fuel pump filter with gasket from 2019
Fuel pump filter with gasket from 2019

 0,00  0,00



BT
Pos Type ID SP No.: Name Dealers- 

price €
Retail-
price €

  E11.010 Handlebar / Lenker
1 6326 IMZ-8.1040-11101-01 Handlebar from 2017 (22mm), stainless steel  66,20  84,00

1 2775 IMZ-8.1037-11101-31 Handlebar 2007 until 2016 (22mm), stainless  66,20  84,00

1 6240 IMZ-8.1040-11101 Handlebar from 2017 (22mm), black  43,10  59,90
1 4355 IMZ-8.1037-11101-30 Handlebar 2007 until 2016 (22mm), black  43,10  59,90
2 2771 IMZ-8.1037-11122-10 Handgrip rubber leftside,  black  9,10  14,40
3 2772 IMZ-8.1037-11012-10 Throttle grip assembly black  14,40  26,70
4 1946 7211320-B01 Clutch cable sheath stop until 2014  2,40  4,30
4 5521 IMZ-8.104-11320 Clutch cable sheath stop from  2015  2,40  4,30
5 6478 IMZ-8.1040-11036 Throttle cable from bifurcator to throttle body 

from 2019
 6,30  10,50

5 3031 IMZ-8.1037-11036-08 Throttle cable from bifurcator to carburetor until 
2018

 5,40  9,10

6 3033 IMZ-8.1037-11032-08 Clutch cable until 2019  10,80  18,30
7 3032 IMZ-8.1037-11035-08 Throttle cable from throttle grip to bifurcator  7,20  12,90
8 789 IMZ-8.1037-11076 Bifurcator  2,70  4,70
9 771 IMZ-8.1037-11014 Clutch lever assembly  16,20  26,90

10 776 IMZ-8.1037-11142 Rubber jacket for lever  2,60  4,90
11 6469 IMZ-8.1037-09496 Rubber bush 1/2"  0,00  0,00
12 6470 IMZ-8.1040-11189 Gas cable limiter  0,00  0,00
13 6374 IMZ-8.1040-11038 Throttle cable complete from 2019  26,30  31,50



BT
Pos Type ID SP No.: Name Dealers- 

price €
Retail-
price €

  E11.020 Rear brake linkage / Betätigung Hinterradbremse
1 5518 IMZ-8.1040-11021-10 Brake lever with rubber pad 2014-2015  52,50  76,70
1 6471 IMZ-8.1040-11021-20 Brake lever with rubber pad from 2016  52,50  76,70
2 5417 IMZ-8.1040-11074-21 Pushrod assembly  10,20  16,00
3 5418 IMZ-8.1040-11458-21 Pushrod  3,70  6,00
4 508 E42423 Nut M6  0,40  1,10
5 4868 IMZ-8.1037-11080 Tie rod fork incl. bolt from 2012  6,20  10,20
6 5431 IMZ-8.1040-11449 Lever  3,00  5,50
7 4758 E20293 Nut M10x1 self locking  1,10  2,40
8 804 IMZ-8.101-11414 Spring  4,30  7,20
9 5519 IMZ-8.1040-11430 Rubber pad for brake pedal from 09/2014  7,40  9,60



BT
Pos Type ID SP No.: Name Dealers- 

price €
Retail-
price €

  E11.030 Parking brake / Parkbremse
1 5420 IMZ-8.1040-11047 Parking brake lever complete until 2016  15,80  28,90
2 5421 IMZ-8.1040-11163 Parking brake handle  8,40  14,40
3 5422 IMZ-8.1040-11083 Parking brake lever  7,40  13,30
4 5113 IMZ-8.1040-11051 Parking brake cable 2014-2016  9,70  18,20
5 5423 IMZ-8.1040-11217 Bushing  1,30  2,20
6 5424 IMZ-8.1040-11084 Parking brake lever bracket  4,60  7,60
7 11 E03502 Washer 8  0,20  0,60
8 5 E03602 Spring washer 8L  0,20  0,50
9 4757 ISO 7380 M8x16 Screw M8x16 ISO 7380  0,60  1,30

10 5425 365110 Bolt  2,60  3,30
11 5426 IMZ-8.1040-11218 Washer  0,60  1,40
12 5427 IMZ-8.1040-11219 Spring  2,00  2,90
13 4650 E00870 Nut M8 self locking  0,20  0,50
14 6239 IMZ-8.1040-11051-11 Parking brake cable from 2018  43,10  67,20
15 5920 IMZ-8.1040-11047-10 Parking brake lever complete from 2017  59,90  101,90



BT
Pos Type ID SP No.: Name Dealers- 

price €
Retail-
price €

  E11.040 Sidecar brake linkage / Mitnehmer Beiwagenbremse
1 5435 IMZ-8.1040-11061 Fork complete  9,70  16,30
2 5434 IMZ-8.1040-11079 Fork  9,00  14,90
3 5433 IMZ-8.1040-11222 Bushing  0,60  1,50
4 5430 506676 Bolt 6/18  0,50  1,20
5 223 E03500 Washer 6  0,20  0,60
6 5227 E12887 Cotter pin 1,6x16  0,20  0,40
7 5432 IMZ-8.1040-11065-10 Connecting lever sidecar brake from 2017  9,00  18,20
7 6623 IMZ-8.1040-11065 Connecting lever sidecar brake until 2016  9,00  18,20
8 460 E03508 Washer 14  0,20  1,10
9 5431 IMZ-8.1040-11449 Lever  3,00  5,50

10 4758 E20293 Nut M10x1 self locking  1,10  2,40
11 5417 IMZ-8.1040-11074-21 Pushrod assembly  10,20  16,00
12 5418 IMZ-8.1040-11458-21 Pushrod  3,70  6,00
13 508 E42423 Nut M6  0,40  1,10
14 4868 IMZ-8.1037-11080 Tie rod fork incl. bolt from 2012  6,20  10,20



BT
Pos Type ID SP No.: Name Dealers- 

price €
Retail-
price €

  E12.010 Exhaust system / Abgasanlage
1 3315 IMZ-8.123-12003-12 Muffler (right- and leftside) from 2009  162,80  235,20
2 3186 AC036-039W2 Clamp, stainless  5,60  10,20
3 6254 IMZ-8.1040-12007-30 Exhaust manifold left side from 2019  67,20  99,80
3 5713 IMZ-8.1040-12007-10 Exhaust manifold left side  2016  67,20  99,80
3 5918 IMZ-8.1040-12007-11 Exhaust manifold left side from 2017  67,20  99,80
3 5436 IMZ-8.1040-12007 Exhaust manifold left side until 2015  62,00  97,70
4 5714 IMZ-8.1040-12004-10 Exhaust manifold right side 2016  67,20  99,80
4 6253 IMZ-8.1040-12004-30 Exhaust manifold right side from 2019  68,30  100,80
4 5437 IMZ-8.1040-12004 Exhaust manifold right side until 2015  62,00  97,70
4 5919 IMZ-8.1040-12004-11 Exhaust manifold right side from 2017  67,20  99,80
5 5438 IMZ-8.1040-12009-10 Katalysator with housing 2014 - 2016  227,90  325,50
5 6258 IMZ-8.1040-12009-21 Katalysator with housing from 2019  273,00  357,00
5 6472 IMZ-8.1040-12009-20 Catalytic convertor with housing 2017-2018  0,00  0,00
6 5715 IMZ-8.1040-12155 Exhaust manifold seal from 2016  5,00  6,70
6 2586 IMZ-8.1236-12155 Exhaust manifold seal 2006 - 2015  0,90  1,90
7 2477 E00911 Nut M8  0,50  1,10
8 4869 E01389 Screw M8x35  0,50  0,90
9 189 E42424 Nut M8  0,20  1,10

10 5 E03602 Spring washer 8L  0,20  0,50
11 3596 IMZ-8.1237-12114-11 Clamp for muffler from 2009  30,20  43,10
12 3595 IMZ-8.123-12156-11 Adapter for exhaust clamp for Tourist both 

sides and TWD left side from 2009
 9,70  14,40

13 3599 IMZ-8.107-12156-11 Adapter for exhaust-clamp rear TWD, right 
side from 2009

 9,60  14,40



BT
Pos Type ID SP No.: Name Dealers- 

price €
Retail-
price €

  E13.010 Front seat until 2016 / Vordersitz bis 2016
1 832 6213001 Front seat tractor type assembly  120,00  200,00
2 833 6213101 Seat cover, rubber  28,90  60,90
3 835 6213135 Frame bow  13,50  21,80
4 4757 ISO 7380 M8x16 Screw M8x16 ISO 7380  0,60  1,30
5 2704 E00871 Nut M10x1,5 self locking  0,80  2,20
6 849 7213132 Rubber bushing  2,40  4,60
7 848 7213130 Distance bushing  2,50  4,80
8 4871 E36395 Socket head cap screw M10x70  1,70  2,50
9 4650 E00870 Nut M8 self locking  0,20  0,50

10 847 IMZ-8.103-09022 Support of front saddle  21,60  39,90
11 842 E07700 Screw M10x14  0,80  1,60
12 20 E03603 Spring washer 10L  0,30  0,60
13 821 6213147 Square washer  3,40  7,60
14 843 6213041 Rubber buffer  21,60  32,60
15 844 6213146 Square washer  0,50  1,40
16 5 E03602 Spring washer 8L  0,20  0,50
17 529 DIN 961 M8x1x16 Screw M8x1x16  2,40  4,60
18 836 6213022 Seat frame  18,70  30,70
19 834 6213027 Seat hoop  13,40  21,60
20 5846 IMZ-8.1236-14014-04 Seat cover imitation leather Model cT  48,30  62,00
20 4465 IMZ-8.1037-14014-01 Seat cover cordura nato  53,60  67,20
20 1857 IMZ-8.1236-14014 Seat cover imitiation leather quilted  73,50  89,30
20 4294 IMZ-8.1236-14014-05 Seat cover cordura  48,30  62,00



BT
Pos Type ID SP No.: Name Dealers- 

price €
Retail-
price €

  E13.020 Front seat from 2017 / Vordersitz ab 2017
1 5833 SDM-8.1236-13001-17/CR Spring seat with chrome springs for Retro from 

2017
 215,30  323,40

1 6545 SDM-13001-17/CR spring seat with chrome springs from 2017  215,30  323,40
1 6166 SDM-13001-17/BL/GEL Spring seat GEL, black from 2017  237,30  354,90
1 6167 SDM-13001-17/CR/GEL spring seat GEL, with chrome springs from 

2017
 237,30  354,90

1 6543 SDM-13001-17/BL Spring seat black from 2017  215,30  323,40
1 6169 SDM-8.1236-13001-17/CR/GEL Spring seat GEL, with chrome springs for 

Retro from 2017
 237,30  354,90

1 5832 SDM-8.1236-13001-17/BL Spring seat black for Retro from 2017  215,30  323,40
1 6168 SDM-8.1236-13001-17/BL/GEL Spring seat GEL, black for Retro from 2017  237,30  354,90
2 6165 SDM-13101/GEL Seat cushion black from 2017, GEL  86,10  129,20
2 5854 SDM-13101 Seat cushion black from 2017  65,10  96,60
3 5904 SDM-13022 Baseplate swingseat below seat from 2017  37,80  53,60
4 5902 IMZ-8.1037-09200-17 Baseplate swingseat on frame from 2017  37,80  53,60
4 5908 SDM-13041B/LH/CR Spring, left hand, chrome  10,80  16,20
4 5903 IMZ-8.1236-09200-17 Baseplate swingseat on frame for Retro from 

2017
 37,80  53,60

5 5909 SDM-13041B/RH/CR Spring, right hand, chrome  10,80  16,20
5 5912 SDM-13041B/LH/BL Spring, left hand, black  10,80  16,20
5 5913 SDM-13041B/RH/BL Spring, right hand, black  10,80  16,20
6 4871 E36395 Socket head cap screw M10x70  1,70  2,50
7 2704 E00871 Nut M10x1,5 self locking  0,80  2,20
8 4757 ISO 7380 M8x16 Screw M8x16 ISO 7380  0,60  1,30
9 6544 SDM-E00870 Special nut M8 for spring seat from 2019  0,80  2,20
9 4650 E00870 Nut M8 self locking  0,20  0,50

10 5916 Buchse-8/14/7 bushing di/da/h 8/14/7mm  1,30  2,20
11 2692 E00869 Nut M6 self locking  0,20  0,40
12 737 E03527 Washer 6/18  0,20  0,60
13 5905 IMZ-8.103-09022-01 Support of front saddle from 2017  37,80  53,60



BT
Pos Type ID SP No.: Name Dealers- 

price €
Retail-
price €

  E13.030 Front seat 2/3 / Vordersitz 2/3
1 6164 SDM-6213001-cT/GEL 2/3 seat bench, Italian, GEL  204,80  268,80
1 5767 SDM-6213001-ct 2/3 seat bench, Italian  161,70  232,10
2 6 E03504 Washer 10  0,30  0,60
3 2704 E00871 Nut M10x1,5 self locking  0,80  2,20
4 4757 ISO 7380 M8x16 Screw M8x16 ISO 7380  0,60  1,30
5 4650 E00870 Nut M8 self locking  0,20  0,50



BT
Pos Type ID SP No.: Name Dealers- 

price €
Retail-
price €

  E14.010 Rear seat until 2016 / Rücksitz bis 2016
1 850 6214001 Rear seat, tractor type, assembly  168,00  241,50
2 833 6213101 Seat cover, rubber  28,90  60,90
3 835 6213135 Frame bow  13,50  21,80
4 4757 ISO 7380 M8x16 Screw M8x16 ISO 7380  0,60  1,30
5 2704 E00871 Nut M10x1,5 self locking  0,80  2,20
6 849 7213132 Rubber bushing  2,40  4,60
7 848 7213130 Distance bushing  2,50  4,80
8 4871 E36395 Socket head cap screw M10x70  1,70  2,50
9 4650 E00870 Nut M8 self locking  0,20  0,50

10 855 6214007 Seat base  27,20  48,30
11 842 E07700 Screw M10x14  0,80  1,60
12 20 E03603 Spring washer 10L  0,30  0,60
13 821 6213147 Square washer  3,40  7,60
14 843 6213041 Rubber buffer  21,60  32,60
15 844 6213146 Square washer  0,50  1,40
16 5 E03602 Spring washer 8L  0,20  0,50
17 529 DIN 961 M8x1x16 Screw M8x1x16  2,40  4,60
18 836 6213022 Seat frame  18,70  30,70
19 834 6213027 Seat hoop  13,40  21,60
20 1857 IMZ-8.1236-14014 Seat cover imitiation leather quilted  73,50  89,30
20 4465 IMZ-8.1037-14014-01 Seat cover cordura nato  53,60  67,20
20 4294 IMZ-8.1236-14014-05 Seat cover cordura  48,30  62,00
20 5846 IMZ-8.1236-14014-04 Seat cover imitation leather Model cT  48,30  62,00
21 4874 E36380 Socket head cap screw M8x60  0,70  1,30
22 859 7214328 Seat handle  18,80  32,60
23 864 IMZ-8.101-14337 Gasket  9,50  18,70



BT
Pos Type ID SP No.: Name Dealers- 

price €
Retail-
price €

  E14.020 Rear seat from 2017 / Rücksitz ab 2017
1 4581 Ural32 Little seat for luggage rack  48,30  65,10
2 1971 IMZ-8.1037-30007-01 Luggage rack for rear fender, stainless  90,30  120,80
2 2200 IMZ-8.1037-30007-Nato Luggage rack for rear wheel fender, Nato  53,60  85,10
2 1944 IMZ-8.1037-30007 Luggage rack for rear fender, black  53,60  85,10
3 696 7210146 Rubber spacer  0,70  2,40
4 4756 ISO 7380 M8x20 Screw M8x20 ISO 7380  0,60  1,40
5 4650 E00870 Nut M8 self locking  0,20  0,50
6 11 E03502 Washer 8  0,20  0,60
7 189 E42424 Nut M8  0,20  1,10



BT
Pos Type ID SP No.: Name Dealers- 

price €
Retail-
price €

  E15.010 Airfilter / Lüftfilter
1 5686 IMZ-8.1040-15283 Gasket from 2016  1,30  2,50
1 2883 IMZ-8.101-15283-20 Carburetor flange gasket until 2015  1,30  2,50
2 6054 IMZ-8.1040-15003-10 Airfilter box assembly 2017-2018, plastic  169,10  241,50
2 5452 IMZ-8.1040-15003-01 Airfilter box assembly 2014-2016, plastic  169,10  241,50
2 6477 IMZ-8.1040-15003-02 Airfilter box assembly from 2019, plastic  169,10  241,50
3 5454 IMZ-8.1040-15143-01 Intake branch pipe  10,90  21,70
4 5455 IMZ-8.1040-15235 Air filter cover  18,40  30,70
5 5238 ISO 7380 M6x20-BL Screw M6x20 ISO 7380, zinc black  2,90  3,40
5 4792 ISO 7380 M6x20 Screw M6x20 ISO 7380  0,60  1,20
6 5283 IMZ-8.1040-15075 Air filter insert  37,80  46,20
7 5460 IMZ-8.1040-15318 T-Connector  4,80  6,70
8 5458 IMZ-8.1040-15315 Pipe  4,50  7,90
9 5457 IMZ-8.1040-10245 Protective cap  0,60  1,40
9 5462 IMZ-8.1040-15317 Drain valve until 2016  4,50  7,90

10 5459 IMZ-8.1040-15314 Pipe  4,50  7,90
11 5461 IMZ-8.1040-15316 Oil difusor - not available anymore  4,50  7,90
12 5456 IMZ-8.1040-15014 Air filter box until 2016  54,60  81,90
12 6479 IMZ-8.1040-15014-10 Air filter box from 2017  54,60  81,90
13 6480 IMZ-8.1040-15320 Protective cap  0,60  1,40
14 5453 IMZ-8.1040-15124 Breather pipe bushing  2,40  3,90
15 5450 IMZ-8.1040-15161 Bracket for airfilter RH  4,70  6,80
16 5451 IMZ-8.1040-15162 Bracket for airfilter LH  4,50  6,30
17 4653 E03601 Spring washer 6L  0,20  0,50
18 3256 E17118 Cross-head screw M6x12  0,50  1,10
19 6255 IMZ-8.1040-15114-10 Branch pipe carburetor right side from 2019  20,60  31,30
19 5449 IMZ-8.1040-15114 Branch pipe carburetor right side 2014 - 2018  20,60  31,30

20 6256 IMZ-8.1040-15115-10 Branch pipe carburetor leftside from 2019  20,60  31,30
20 5448 IMZ-8.1040-15115 Branch pipe carburetor leftside 2014 - 2018  20,60  31,30
21 890 IMZ-8.1037-15008 Clamp  1,80  3,30
22 6313 SNUFFI Cover for Intake Air Pressure Circuit  4,20  5,30
23 869 IMZ-8.1037-15005 Clamp  2,70  4,50
23 6495 IMZ-8.1040-15008-20 StepLess Ear Clamp 48,5  2,70  4,50
24 6265 IMZ-8.1040-15091-20 Throttle body RH from 2019  336,00  420,00
24 5194 IMZ-8.1040-15091 Throttle body Assembly with ECU and Injector 

RH until 2015 - not available anymore
 516,60  602,70

24 5683 IMZ-8.1040-15091-10 Throttle body Assembly with ECU and Injector 
RH 2016-2018

 516,60  602,70

25 5682 IMZ-8.1040-15092-10 Throttle body Assembly with ECU and Injector 
LH 2016-2018

 516,60  602,70

25 5193 IMZ-8.1040-15092 Throttle body Assembly with ECU and Injector 
LH until 2015

 516,60  602,70

25 6266 IMZ-8.1040-15092-20 Throttle body LH from 2019  336,00  420,00
26 6481 IMZ-8.1040-15332-10 RH Injector fitting from 2019  5,60  7,90
26 5446 IMZ-8.1040-15332 RH Injector fitting until 2018  5,60  7,90
27 5447 IMZ-8.1040-15331 LH Injector fitting until 2018  5,60  7,90
27 6482 IMZ-8.1040-15331-10 LH Injector fitting ab 2019  5,60  7,90
28 6483 IMZ-8.1040-15093-R Fuel injector 2016-2018  38,90  60,90
28 6260 IMZ-8.1040-15093-10 Fuel injector ab 2019  55,70  77,70
28 5445 IMZ-8.1040-15093-S Fuel injector 2014-2015  38,90  60,90
29 3018 E32358 Socket head cap screw M8x16  0,60  1,20
30 2921 IMZ-8.128-01811-10 Carburetor flange KOK w/o clamp  11,10  18,80
30 6484 IMZ-8.1040-15336 Injector body, RH  17,90  25,20
30 5666 IMZ-8.1040-01811 Throttle body flange w/o clamp 2016 until 2018  17,90  25,20

31 6485 IMZ-8.1040-15337 Injector body, LH  17,90  25,20
32 6065 AF-AF-004-1002 Thort blade screw M4x7x5  0,30  0,60
33 5546 IMZ-8.1040-15333 Anodized aluminium throttle valve plate incl. 2 

screws
 9,70  16,20

34 2970 E07547 Socket head cap screw M4x8  0,20  0,80
35 6486 ISO 7380 M6x8 Screw M6x8 ISO 7380  0,60  1,30
36 6487 T09639 Sealing ring  0,60  1,30
37 6488 IMZ-8.1040-15099 Idle speed adjust  0,60  1,30



BT
Pos Type ID SP No.: Name Dealers- 

price €
Retail-
price €

38 6489 IMZ-8.1040-15310 Protective cap  0,60  1,40
39 6490 IMZ-8.1040-15339 Cover  0,60  1,40
40 6257 IMZ-8.1040-15110 connecting rubber tube  11,10  18,80
41 6496 IMZ-8.1040-17069 Throttle sensor  0,60  1,30



BT
Pos Type ID SP No.: Name Dealers- 

price €
Retail-
price €

  E15.020 SAS system 2017-2018 / SLS 2017-2018
1 3080 IMZ-8.128-07372 Valve for SAS  21,50  32,60
2 3147 IMZ-8.128-01810 Sealing ring for SAS-tube  0,20  0,40
3 6067 IMZ-8.128-01808-21 SAS flange from 2017  2,70  5,50
4 1709 221605-P8 Screw M6x16 8.8  1,70  2,20
5 6068 IMZ-8.128-01806-01 SAS tube left from 2017  9,00  22,80
6 6069 IMZ-8.128-01807-01 SAS tube right from 2017  9,00  22,80
7 6070 IMZ-8.128-01828-01 SAS bracket for valve leftside from 2017  4,80  8,60
8 6071 IMZ-8.128-01829-01 SAS bracket for valve right side from 2017  4,80  8,60
9 4791 ISO 7380 M6x16 Screw M6x16 ISO 7380  0,50  1,10

10 4653 E03601 Spring washer 6L  0,20  0,50
11 6075 IMZ-8.1040-01833 SAS pipe RH  7,70  12,90
12 6073 IMZ-8.1040-15008-30 Clamp 22.6 mm  2,80  3,80
13 6076 IMZ-8.1040-01834 SAS pipe LH  7,70  12,90
14 6074 IMZ-8.1040-01832 Pipe  2,70  3,80



BT
Pos Type ID SP No.: Name Dealers- 

price €
Retail-
price €

  E15.030 Evaporative emission control package / Aktivkohlefilter
1 6328 IMZ-8.1040-15087 Evaporative Emission Control package from 

2019
 94,50  126,00

1 5847 IMZ-8.1037-15087 Evaporative Emission Control package 2017 - 
2018

 227,90  268,80

2 6498 IMZ-8.1040-15321-10 Pipe from 2019  0,00  0,00
2 6063 IMZ-8.1040-15321 Pipe 2017-2018  0,00  0,00
3 6057 IMZ-8.1040-15079 Kip  valve 2017-2018  0,00  0,00
3 6499 IMZ-8.1040-15086 Kip  valve from 2019  0,00  0,00
4 6064 IMZ-8.1040-15322 Pipe 2017-2018  0,00  0,00
4 6500 IMZ-8.1040-15322-10 Pipe from 2019  0,00  0,00
5 6061 IMZ-8.1040-15324 Pipe  0,00  0,00
6 6056 IMZ-8.1037-15085 Vapor valve 62150-85  0,00  0,00
7 6060 IMZ-8.1040-15187 Clamp  3,20  5,00
8 6055 IMZ-8.1037-15078 Canister 2017-2018  0,00  0,00
8 6501 IMZ-8.1040-15078 Canister from 2019  0,00  0,00
9 6058 IMZ-8.1040-15319 Clamp  0,00  0,00

10 6502 IMZ-8.1040-15324-10 Pipe from 2019  0,00  0,00
10 6062 IMZ-8.1040-15323 Pipe 2017-2018  0,00  0,00
11 6059 IMZ-8.1040-15219 Clamp  2,10  3,70
12 4650 E00870 Nut M8 self locking  0,20  0,50
13 4756 ISO 7380 M8x20 Screw M8x20 ISO 7380  0,60  1,40
14 6503 IMZ-8.1040-15008-50 Clamp 10 mm  2,80  3,80
15 6504 IMZ-8.1040-10247 Clamp 13,3 mm  2,80  3,80
16 6505 IMZ-8.1040-15089 Bracket assembly  2,80  3,80
17 4793 ISO 7380 M6x25 Screw M6x25 ISO 7380  1,50  2,50
18 6150 IMZ-8.1037-19118-NEU Rubber bumber  1,70  2,50
19 6506 IMZ-8.1040-15088 Adsorber bracket  2,80  3,80



BT
Pos Type ID SP No.: Name Dealers- 

price €
Retail-
price €

  E16.010 Additional equipment / Zusätzliche Ausrüstung
1 6103 IMZ-8.1037-16090-20/primed Side panel rightside with hole, primed  34,70  55,70
2 2302 IMZ-8.1037-16092 Side panel leftside w/o hole, black  34,70  55,70
2 6104 IMZ-8.1037-16092/primed Side panel leftside w/o hole, primed  34,70  55,70
2 935 IMZ-8.1037-16090-20 Side panel rightside with hole, black  34,70  55,70
3 4604 IMZ-8.1037-16010-01 Mirror round from 2013 (left and right)  11,90  17,20
4 5746 3A01034 Adapter for round Mirror from 2013 (left and 

right)
 3,00  4,30

5 1884 IMZ-8.103-16560 Cable cover in front  8,50  17,10
6 5249 IMZ-8.1037-16100 Steering lock  23,40  31,30
7 730 252573-P29 Rivet  0,50  1,40



BT
Pos Type ID SP No.: Name Dealers- 

price €
Retail-
price €

  E16.020 Protection bar / Schutzbügel
1 4765 IMZ-8.1037-16074-01 Cylinder crash bar leftside, stainless  43,10  73,50
1 3161 IMZ-8.1037-16074 Cylinder crash bar leftside, black  35,70  62,00
2 4511 E20295 Nut M12x1,25 self locking  0,80  2,20
3 5575 FE8213CR Protective bar for Motorcycle left side, chrome  58,80  86,10

3 5576 FE8213BL Protective bar for Motorcycle left side, black  53,60  80,90



BT
Pos Type ID SP No.: Name Dealers- 

price €
Retail-
price €

  E16.030 Luggage racks / Gepäckträger
1 3259 IMZ-8.1037-16069 Bracket for luggage rack black from 2007  11,10  20,50
2 912 IMZ-8.1040-16065 Luggage rack assembly for sparewheel, black  98,70  173,30

3 1159 IMZ-8.1037-21347 Intermediate pad, plastic  3,40  7,20



BT
Pos Type ID SP No.: Name Dealers- 

price €
Retail-
price €

  E16.040 Sidecar windshield / Seitenwagen Windschild
1 6124 SDM-16032-STL Sidecar windscreen and bracket assembly, 

stainless, imitation leather, from 2013, RH
 190,10  245,70

1 6125 SDM-16032-STL-LH Sidecar windscreen and bracket assembly, 
stainless, imitation leather, from 2013, LH

 190,10  245,70

1 6126 SDM-16032-BLL Sidecar windscreen and bracket assembly, 
black, imitation leather, from 2013, RH

 190,10  245,70

1 5693 SDM-16032-ST Sidecar windscreen and bracket assembly, 
stainless, cordura from 2013, RH

 151,20  215,30

1 6127 SDM-16032-BLL-LH Sidecar windscreen and bracket assembly, 
black, imitation leather, from 2013, LH

 190,10  245,70

1 5694 SDM-16032-ST-LH Sidecar windscreen and bracket assembly, 
stainless, cordura from 2013, LH

 190,10  245,70

1 5695 SDM-16032-BL Sidecar windscreen and bracket assembly, 
black, cordura from 2013, RH

 151,20  215,30

2 2997 IMZ-8.101-16050-07 Glazing for sidecar windshield  48,30  65,10
2 6081 EAN4025066155699 Glazing for sidecar windshield smoke grey  71,40  90,30
3 4886 6216038-01 Distance bar stainless, russian  30,70  38,90
3 5698 SDM-6216038-BL Distance bar black, italian  23,70  32,60
3 5697 SDM-6216038-ST Distance bar stainless, italian  23,70  32,60
3 4885 6216038-BL Distance bar black, russian  22,30  33,60
4 5701 SDM-6216210-BL Stand rightside, black, italian  18,30  24,80
4 5702 SDM-6216210-ST Stand rightside, stainless, italian  18,30  24,80
4 4883 6216210-01 Stand rightside, stainless, russian  22,30  31,50
4 911 6216210 Stand rightside, russian  18,70  25,80
5 5145 IMZ-8.1037-16035-05 Imitation leather skirt of sidecar windscreen 

from 2013, eyelets black, Russian
 23,70  35,70

5 5706 SDM-16035-BL-LH Cordura skirt of sidecar windscreen from 2013, 
eyelets black, italian LH

 23,70  35,70

5 5119 IMZ-8.1037-16035-04 Cordura skirt of sidecar windscreen from 2013, 
Nato camo

 32,60  43,10

5 5146 IMZ-8.1037L-16035-05 Imitation leather skirt of sidecar windscreen 
from 2013, eyelets black LH, russian

 23,70  35,70

5 5705 SDM-16035-BL Cordura skirt of sidecar windscreen from 2013, 
eyelets black, italian

 23,70  35,70

5 4880 IMZ-8.1037L-16035-07 Cordura skirt of sidecar windscreen from 2013, 
eyelets black LH, russian

 29,50  42,00

5 4877 IMZ-8.1037-16035-07 Cordura skirt of sidecar windscreen from 2013, 
eyelets black, russian

 29,50  42,00

5 6617 IMZ-8.103-16035/Blau Imitation leather skirt of sidecar windscreen 
blue from 2013, eyelets black

 25,30  42,00

6 4882 7216202-BL Cross strap (sidecar) black, russian  6,70  11,80
6 908 7216202 Cross strap (sidecar) polished, russian  23,90  32,60
6 5710 SDM-7216202-ST Inner strap stainless, Italian  12,90  21,50
6 5709 SDM-7216202-BL inner strap black, italian  12,90  21,50
7 5707 SDM-6616203-BL Outer strap black, italian  12,90  21,50
7 4881 6616203-BL Outer strap black, russian  6,80  11,90
7 5708 SDM-6616203-ST Outer strap stainless, Italian  12,90  21,50
7 907 6616203 Outer strap polished, russian  23,00  32,60
8 5712 SDM-6116219-ST Windscreen mounting stainless, italian  9,10  18,80
8 5711 SDM-6116219-BL Windscreen mounting black, italian  9,10  18,80
8 899 6116219 Windscreen mounting, russian  9,10  18,80
9 5700 SDM-6216209-ST Stand leftside, stainless, italian  16,20  23,70
9 4884 6216209-01 Stand leftside, stainless, russian  22,30  31,50
9 5699 SDM-6216209-BL Stand leftside, black, italian  16,20  23,70
9 896 6216209 Stand leftside, black  18,70  25,80

10 5754 E22069 ISO-7381-1 M5x20 stainless  0,40  1,10
11 529 DIN 961 M8x1x16 Screw M8x1x16  2,40  4,60
12 11 E03502 Washer 8  0,20  0,60
13 4 E00861 Nut M8x1-6H  0,30  1,90
14 4791 ISO 7380 M6x16 Screw M6x16 ISO 7380  0,50  1,10
15 4653 E03601 Spring washer 6L  0,20  0,50
16 5756 E18822 Self locking nut DIN 985 M5 stainless  0,30  1,10
17 5755 E22068 ISO-7381-1 M5x16 stainless  0,40  1,10



BT
Pos Type ID SP No.: Name Dealers- 

price €
Retail-
price €

  E16.050 Leg protection / Beinschutz
1 5805 ICP-16082-ST Set of leg mudguards with mounting stainless 

(Italian)
 54,60  75,60

1 1697 6316082 Set of leg mudguards (plastic) with mounting  35,70  59,90
1 5804 ICP-16082-BL Set of leg mudguards steel with mounting 

black (Italian)
 52,50  72,50

2 4795 ISO 7380 М8x30 Screw M8x30 ISO 7380  0,80  1,70
3 913 6316387-01 Leg mudguard, rightside  9,70  23,00
4 919 6316386-01 Left leg mudguard  9,70  23,00
5 923 6316382-01 Bracket  5,40  8,60
6 924 6316384 Spacer  4,60  7,60
7 925 6316383 Clamp  4,40  7,10
8 2692 E00869 Nut M6 self locking  0,20  0,40
9 223 E03500 Washer 6  0,20  0,60

10 4791 ISO 7380 M6x16 Screw M6x16 ISO 7380  0,50  1,10
11 4650 E00870 Nut M8 self locking  0,20  0,50
12 11 E03502 Washer 8  0,20  0,60



BT
Pos Type ID SP No.: Name Dealers- 

price €
Retail-
price €

  E17.010 Dashboard / Armaturenbrett
1 5463 IMZ-8.1040-17151 Dash board (empty) 2014 until 2016  26,90  47,30
1 6248 IMZ-8.1040-17151-10 Dash board (empty) from 2017  26,90  47,30
2 2532 IMZ-8.103-17005 Flexible shaft 2006-2016  19,10  32,60
3 5874 IMZ-8.1040-17004-10 Digital speedometer m/h, from 2017  161,70  215,30
3 5873 IMZ-8.1040-17004 Digital speedometer km/h, from 2017  161,70  215,30
3 941 IMZ-8.1037-17004 Speedometer until 2016  41,00  93,50
4 1365 IMZ-8.103-17161 Speedometer rubber casing  8,50  15,80
5 6510 IMZ-8.1040-17154 Mounting plate for speedometer from 2017  3,50  6,00
5 1777 IMZ-8.103-17154 Mounting plate for speedometer until 2016  3,50  6,00
6 4767 E00868 Nut M5 self locking  0,20  1,10
7 6511 E17101 Cross-head screw M5x8  0,40  1,10
8 5238 ISO 7380 M6x20-BL Screw M6x20 ISO 7380, zinc black  2,90  3,40
9 3270 IMZ-8.1037-18308-11 Mass contact  0,20  0,30

10 662 250464-P29 Nut  M5  0,20  1,20



BT
Pos Type ID SP No.: Name Dealers- 

price €
Retail-
price €

  E17.020 Ignition system / Zündsystem
1 6259 IMZ-8.1040-17010-10 Ignition coil from 2019  101,90  141,80
1 5192 IMZ-8.1040-17010 Ignition coil 2014 - 2018  86,10  126,00
2 4653 E03601 Spring washer 6L  0,20  0,50
3 5284 IMZ-8.1040-18032 High-Voltage cable with plug  8,40  12,30
3 2793 532165770 Spark plug cap with HAT-cable from 2007  8,60  15,10
4 5466 NGKBPR6HS Spark plug  2,70  3,80
4 2781 NGKBPR7HS Spark plug NGKBPR7HS  2,70  3,80
5 5467 IMZ-8.1040-17105 Mounting bracket for ignition coil left side  6,50  9,10
6 6515 IMZ-8.1040-17103-10 Mounting bracket for ignition coil from 2019  6,50  9,10
6 5468 IMZ-8.1040-17103 Mounting bracket for ignition coil right side  6,50  9,10
7 2652 E01536 Socket head cap screw M6x40  0,20  0,40
8 223 E03500 Washer 6  0,20  0,60
9 2692 E00869 Nut M6 self locking  0,20  0,40

10 4757 ISO 7380 M8x16 Screw M8x16 ISO 7380  0,60  1,30
11 4792 ISO 7380 M6x20 Screw M6x20 ISO 7380  0,60  1,20
12 6516 IMZ-8.1040-17187 Mounting bracket ECU from 2019  6,50  9,10
13 6517 IMZ-8.1040-17138 Rubber holder ECU from 2019  4,40  8,20
14 6327 IMZ-8.1040-17013 ECU from 2019  516,60  602,70
15 1803 NGK-LB05F Spark plug cap NGK  2,70  9,50



BT
Pos Type ID SP No.: Name Dealers- 

price €
Retail-
price €

  E17.030 Sensors / Sensoren
1 5930 IMZ-8.1040-17068 Speed sensor from 2017  20,50  34,70
2 5931 IMZ-8.1040-17224 Bolt magnet ab 2017  5,30  7,90
3 5285 IMZ-8.1040-17064 Oxygen sensor 2014 - 2018  55,70  84,00
4 6263 IMZ-8.1040-17064-10 Oxygen sensor from 2019  70,40  98,70
5 3256 E17118 Cross-head screw M6x12  0,50  1,10
6 4653 E03601 Spring washer 6L  0,20  0,50
7 223 E03500 Washer 6  0,20  0,60
8 5286 IMZ-8.1040-17065 Crankshaft position sensor until 2018  67,20  90,30
9 6523 IMZ-8.1040-17065-10 Crankshaft position sensor from 2019  0,00  0,00

10 5287 IMZ-8.1040-17066 Temperature sensor 2014 - 2018  55,70  78,80
11 6264 IMZ-8.1040-17066-10 Temperature sensor from 2019  55,70  78,80
12 6496 IMZ-8.1040-17069 Throttle sensor  0,60  1,30
13 6524 IMZ-8.1040-17070 Pressure sensor  0,60  1,30



BT
Pos Type ID SP No.: Name Dealers- 

price €
Retail-
price €

  E17.040 Brake switches und holders / Bremslichtschaltern und Halterungen
1 5469 IMZ-8.1040-17063 Holder Fusebox 2014-2016  6,70  11,10
2 6525 IMZ-8.1040-17044 Holder from 2017  6,70  11,10
3 6449 IMZ-8.1040-17063-10 Holder Fusebox 2017-2018  6,70  11,10
4 6530 IMZ-8.1040-17063-20 Holder Fusebox ab 2019  6,70  11,10
5 4791 ISO 7380 M6x16 Screw M6x16 ISO 7380  0,50  1,10
6 4653 E03601 Spring washer 6L  0,20  0,50
7 5724 IMZ-8.1040-17048-01 Brake switch footbrake from 2016  23,80  36,80
8 3357 10.4671.61 Brake switch Brembo front brake from 2009  17,20  23,70
9 4449 05.4424.79 Brembo screw  0,40  0,80

10 4476 IMZ-8.128-17048 Brake switch footbrake 2011 -  2015  19,80  32,60
11 5470 IMZ-8.1037-11454 Bracket for brake light switch  3,00  5,00



BT
Pos Type ID SP No.: Name Dealers- 

price €
Retail-
price €

  E18.010 Wire harness / Kabelbaum
1 5471 IMZ-8.1040-18016 Main wire harness sidecar bikes 2014-2015  396,90  520,80
1 5922 IMZ-8.1040-18016-20 Main wire harness sidecar bikes 2017-2018  452,60  575,40
1 6531 IMZ-8.1040-18016-30 Main wire harness sidecar bikes ab 2019  452,60  575,40
1 5923 IMZ-8.1040-18016-10 Main wire harness sidecar bikes 2016  396,90  520,80
2 2203 IMZ-8.1037-18819 Lacing cord  0,20  0,40
3 3229 IMZ-8.1037-18016-09U charging terminal incl. wire harness for sidecar 

from 2009 until 2016
 77,70  102,90

4 1000 IMZ-8.1236-18038 Wire battery (minus)  16,90  22,80
5 5472 IMZ-8.1040-18029 Wire harness for taillight  21,70  32,60
6 3340 IMZ-8.1037-18089-09 Wire harness for sidecar from 2007  22,60  35,70
7 5891 IMZ-8.1040-18083-10 charging terminal incl. wire harness Russian 

for sidecar from 2017
 118,70  161,70

8 5927 IMZ-8.1040-18170 Fuse and relaybox diagram  3,50  5,50
9 5871 029867 Relay 12 V 2014 -2016  10,80  15,10

10 5928 IMZ-8.1040-18129 Relay 301-1C-D-R1 12VDC  10,80  16,20
11 5929 IMZ-8.1040-18129-10 Relay 303-1AH-C-R1 12VDC  10,80  16,20
12 2792 IMZ-8.1236-18046 Turn signal relay from 2007  12,90  17,90
13 3271 3810-15 Blade-type fuse 15A  0,40  0,60
13 5228 3810-10 Blade-type fuse 10A  0,40  0,60
14 5924 3808-10 Blade-type fuse mini 10A  0,50  0,70
14 5162 3808-20 Blade-type fuse mini 20A  0,50  0,70
14 5925 3808-15 Blade-type fuse mini 15A  0,50  0,70
14 5926 3808-30 Blade-type fuse mini 30A  0,50  0,70



BT
Pos Type ID SP No.: Name Dealers- 

price €
Retail-
price €

  E18.020 Lightning equipment / Beleuchtung
1 5307 IMZ-8.1040-18042 Indicator light green until 2016 (turn signal)  6,60  9,60
2 5308 IMZ-8.1040-18042-01 Indicator light red until 2016 (alternator 

controll)
 6,60  9,60

3 5309 IMZ-8.1040-18042-02 Indicator light green until 2016 (neutral)  6,60  9,60
4 5310 IMZ-8.1040-18042-03 Indicator light blue until 2016 (high beaml)  6,60  9,60
5 5311 IMZ-8.1040-18042-04 Indicator light yellow until 2016  (fuel warning)  6,60  9,60

6 5312 IMZ-8.1040-18042-05 Indicator light yellow until 2016 (Engine 
Malfunction)

 6,60  9,60

7 976 IMZ-8.102-18007 Rear light  27,40  42,00
8 1022 IMZ-8.101-18082-10 Front light of sidecar  22,30  41,00
9 1024 IMZ-8.101-18088-10 Rear light of sidecar  22,30  41,00

10 5890 IMZ-8.1040-18090 Reflector console  8,60  10,80
11 5543 IMZ-8.1037-18090-20 Reflector red (glued on)  3,80  9,10
12 4943 IMZ-8.923-08413-01 Pipe to turn indicator, short, stainless  10,90  16,90
12 4384 IMZ-8.923-08413 Pipe to turn indicator, short, black  9,70  15,80
13 2156 DIN 936 М12 Nut M12x1,25 low profile  1,70  3,60
14 1458 IMZ-8.1037-18041-10 Headlight (for H4 bulb)  88,20  120,80
15 1787 IMZ-8.1037-18091-10 Headlight insert H4  30,10  66,20
16 2288 IMZ-8.103-18041-10 Headlight (for standard bulb)  66,20  96,60
17 5098 IMZ-8.103-18041-10-BL Headlight rim black  35,70  48,30
17 4938 IMZ-8.103-18041-10-CR Headlight rim chrome  48,30  59,90
18 4948 IMZ-8.1037-11410 Spot light handle  18,70  25,10
19 1341 IMZ-8.102-18045 Turn indicator front  10,90  21,70
20 991 IMZ-8.1031P-18061 Spotlight w/o mounting set  93,50  161,70
21 2799 E01368 Screw M6x20  0,40  0,90
22 737 E03527 Washer 6/18  0,20  0,60
23 2692 E00869 Nut M6 self locking  0,20  0,40
24 600 201476-P29 Screw M8x1x20  1,80  2,50
24 4756 ISO 7380 M8x20 Screw M8x20 ISO 7380  0,60  1,40
25 5 E03602 Spring washer 8L  0,20  0,50
26 695 E03530 Washer M8 big  0,30  1,20
27 990 7218469 Sealing ring  1,60  3,50
28 978 IMZ-8.102-18056 Turn indicator rear  10,90  21,70
29 5230 IMZ-8.1040-08413 Pipe to turn indicator front, short, black  10,90  15,80
29 5231 IMZ-8.1040-08413-01 Pipe to turn indicator, front, short, stainless  12,10  16,80



BT
Pos Type ID SP No.: Name Dealers- 

price €
Retail-
price €

  E18.030 Switches / Schalter
1 5288 IMZ-8.1040-18050 Ignition lock  30,00  46,20
2 2804 IMZ-8.1037-18013-30 Switch leftside from 2007  38,90  72,50
3 5232 IMZ-8.1040-18021 Switch rightside  43,10  72,50
4 6094 0020BL.80-01 start button  3,30  5,40
5 2528 IMZ-8.1037-18142 Blind cover light switch  1,10  2,30
6 6089 0018BL.40-02 Turn light button  3,30  5,40
7 6093 0016BL.80-00 horn button  3,30  5,40



BT
Pos Type ID SP No.: Name Dealers- 

price €
Retail-
price €

  E18.040 Electrical komponents / E-Bauteile
1 1451 IMZ-8.103-18019 Battery 12 V, 18 Ah, for electric starter  56,70  111,30
2 1904 IMZ-8.124-18112 Distance plate electric starter, 1 mm  4,40  6,00
3 1905 IMZ-8.124-18113 Distance plate electric starter, 2 mm  4,40  6,00
4 5688 IMZ-8.1037-18075-01-BL Electrical starter, black from 2016  180,00  280,00
4 5687 IMZ-8.1037-18075-01 Electrical starter, grey from 2016  170,00  270,00
5 5236 IMZ-8.1037-18001-11-BL Generator Denso with black adapter  393,80  489,30
5 1891 IMZ-8.1037-18001-11 Generator Denso with adapter  380,00  450,00
6 2606 IMZ-8.1037-18006-01 Horn black  8,60  12,90
7 5237 IMZ-8.1037-18111-BL Cover aluminium, black painted  9,70  18,50
7 2787 IMZ-8.1037-18111 Cover aluminium  9,10  17,40
8 3256 E17118 Cross-head screw M6x12  0,50  1,10



BT
Pos Type ID SP No.: Name Dealers- 

price €
Retail-
price €

  E18.050 Alternator / Lichtmaschine
1 5236 IMZ-8.1037-18001-11-BL Generator Denso with black adapter  393,80  489,30
1 1891 IMZ-8.1037-18001-11 Generator Denso with adapter  380,00  450,00
2 4936 IMZ-8.1037-30067-10 Denso adapter set ab 2013 grey  173,30  268,80
2 5233 IMZ-8.1037-30067-10-BL Denso adapter set from 2013, black  201,60  285,60
3 122 14107 Woodruff key P3x13  1,30  2,50
4 EFI 1751 IMZ-8.1037-18069 Generator Denso w/o adapter  167,00  242,60
5 EFI 4708 IMZ-8.1040-18127 Damper housing Denso adapter  13,40  21,70
6 EFI 4700 E01550 Socket head cap screw M8x60  0,60  2,30
7 EFI 4699 E01549 Socket head cap screw M8x50  0,60  2,30
8 EFI 4698 E01548 Socket head cap screw M8x40  0,60  2,30
9 EFI 4707 IMZ-8.1037-18128 Damper Denso adapter  4,70  6,20

10 6548 IMZ-8.1037-18123-10 Axle Denso adapter from 2019  30,10  50,40
10 EFI 4706 IMZ-8.1037-18081-20 Axle Denso adapter until 2018  30,10  50,40
11 EFI 5 E03602 Spring washer 8L  0,20  0,50
12 EFI 2671 E20297 Nut M14x1,5 self locking  1,60  3,30
13 EFI 3230 IMZ-8.128-01423-20 Generator gear from 2009  25,50  38,90
14 EFI 2706 IMZ-8.128-06007 Oil seal for Denso adapter from 07/2009  3,80  8,60
15 EFI 2874 IMZ-8.1037-18839 O-ring gasket  1,20  3,00
16 EFI 5234 IMZ-8.1037-18122-31-BL Housing Denso adapter from 2013, schwarz  46,20  68,30
16 EFI 4710 IMZ-8.1037-18122-31 Housing Denso adapter from 2013 grey  42,00  62,00
17 EFI 2868 6004-C-2HRS-C3 Ball bearing (FAG)  10,00  15,60
18 EFI 4704 IMZ-8.1037-18125-20 Distance bushing Denso adapter  3,00  6,00
19 EFI 4705 DIN 472 М42x1.75 Seeger-ring  3,60  6,00



BT
Pos Type ID SP No.: Name Dealers- 

price €
Retail-
price €

  E19.010 Jerrycan / Benzinkanister
1 EFI 3054 IDE08BL Jerrycan black  28,00  46,20
2 EFI 5289 IMZ-8.1040-19011 Jerry can holder  42,00  71,40
3 6150 IMZ-8.1037-19118-NEU Rubber bumber  1,70  2,50
4 EFI 5313 IMZ-8.103-19185-10 Reinforcing plate  4,80  6,60
5 EFI 2692 E00869 Nut M6 self locking  0,20  0,40
6 EFI 737 E03527 Washer 6/18  0,20  0,60
7 EFI 4791 ISO 7380 M6x16 Screw M6x16 ISO 7380  0,50  1,10



BT
Pos Type ID SP No.: Name Dealers- 

price €
Retail-
price €

  E19.020 Spade / Spaten
1 EFI 5479 IMZ-8.1040-19082-01 Shovel cover  16,30  21,90
2 EFI 5478 IMZ-8.1040-19080 Shovel  25,30  42,00
3 EFI 5477 IMZ-8.1037-21562-20 Bracket for spade  4,90  7,60
4 EFI 4248 E03525 Washer 5/15  0,20  0,60
5 EFI 5275 E03124 Blind rivet 5/16  0,30  0,60
6 EFI 5480 IMZ-8.1040-30049-01 Spade incl. Mounting kit  57,80  87,20



BT
Pos Type ID SP No.: Name Dealers- 

price €
Retail-
price €

  E20.010 Sidecar frame 2WD / Seitenwagen Rahmen 2WD
1 EFI 5481 IMZ-8.1041-20012 Sidecar frame for TWD  620,60  1 013,30
2 6550 IMZ-8.1040-20063 Step plate sidecar complete from 2017  19,20  30,10
2 EFI 4957 IMZ-8.1037-20207 Step plate sidecar 2013-2016  19,20  30,10
3 EFI 4792 ISO 7380 M6x20 Screw M6x20 ISO 7380  0,60  1,20
3 EFI 5238 ISO 7380 M6x20-BL Screw M6x20 ISO 7380, zinc black  2,90  3,40
4 EFI 4798 368700 Nut clip M6  2,60  3,50
5 EFI 1048 6620240 Arm stop buffer  3,80  6,90
6 EFI 649 E03604 Spring washer 12L  0,20  1,10
7 EFI 1086 E03760 Cotter pin 5x45, ball joint jaw locking  0,30  0,80
8 EFI 1112 IMZ-8.1040-20075-02 bracket for sidecar connection  21,70  42,00
9 EFI 4416 IMZ-8.1037-20325 Nut for ball joint jaws, normal thread  18,20  24,20

10 EFI 1091 7220320 Ball joint jaw per piece  6,70  11,40
11 EFI 1092 IMZ-8.1040-20057-02 bracket for sidecar connection assembly  50,40  89,30
12 4959 IMZ-8.107-20066-01 Protection trim from 2013  18,40  35,70
13 EFI 4954 DIN 960 M12x1.25x60 Screw M12x1,25x60  3,90  6,20
14 EFI 708 E03506 Washer M12  0,20  0,60
15 EFI 4511 E20295 Nut M12x1,25 self locking  0,80  2,20
16 EFI 4955 DIN 933 М12х70 Screw M12x70 normal thread  3,90  7,00
17 EFI 4961 IMZ-8.1037-21288 Plug  3,70  5,70
18 EFI 4958 6320429-10 Plug from 2013  2,70  4,10
19 223 E03500 Washer 6  0,20  0,60
20 5845 IMZ-8.1041-00002-02 Sidecar assembly with wheel 2WD-Sportsman, 

with discbrake, black
 0,00  0,00



BT
Pos Type ID SP No.: Name Dealers- 

price €
Retail-
price €

  E20.020 Sidecar frame 1WD / Seitenwagen Rahmen 1WD
1 EFI 5482 IMZ-8.1040-20012 Sidecar frame for 1WD  543,90  940,80
2 EFI 4957 IMZ-8.1037-20207 Step plate sidecar 2013-2016  19,20  30,10
2 6550 IMZ-8.1040-20063 Step plate sidecar complete from 2017  19,20  30,10
3 EFI 5238 ISO 7380 M6x20-BL Screw M6x20 ISO 7380, zinc black  2,90  3,40
3 4792 ISO 7380 M6x20 Screw M6x20 ISO 7380  0,60  1,20
4 EFI 4798 368700 Nut clip M6  2,60  3,50
5 EFI 1048 6620240 Arm stop buffer  3,80  6,90
6 EFI 4955 DIN 933 М12х70 Screw M12x70 normal thread  3,90  7,00
7 EFI 649 E03604 Spring washer 12L  0,20  1,10
8 EFI 1086 E03760 Cotter pin 5x45, ball joint jaw locking  0,30  0,80
9 EFI 1112 IMZ-8.1040-20075-02 bracket for sidecar connection  21,70  42,00

10 EFI 4416 IMZ-8.1037-20325 Nut for ball joint jaws, normal thread  18,20  24,20
11 EFI 1091 7220320 Ball joint jaw per piece  6,70  11,40
12 EFI 1092 IMZ-8.1040-20057-02 bracket for sidecar connection assembly  50,40  89,30
13 EFI 4954 DIN 960 M12x1.25x60 Screw M12x1,25x60  3,90  6,20
14 EFI 708 E03506 Washer M12  0,20  0,60
15 EFI 4511 E20295 Nut M12x1,25 self locking  0,80  2,20
16 EFI 4958 6320429-10 Plug from 2013  2,70  4,10
17 223 E03500 Washer 6  0,20  0,60
18 5574 IMZ-8.1042L-00002 Sidecar assembly with wheel, cT, Retro, wheel 

18", with discbrake, black, LH
 3 767,40  4 413,20

18 5571 IMZ-8.1040-00002 Sidecar assembly with wheel 1WD-Tourist, 
with discbrake, black

 3 357,90  4 029,90

18 5573 IMZ-8.1042-00002-03 Sidecar assembly with wheel, cT, Retro, wheel 
18", with discbrake, black

 3 767,40  4 413,20

18 5572 IMZ-8.1040L-00002 Sidecar assembly with wheel 1WD-Tourist, 
with discbrake, black, LH

 3 357,90  4 029,90



BT
Pos Type ID SP No.: Name Dealers- 

price €
Retail-
price €

  E20.030 Sidecar swing arm 2WD / Seitenwagen Schwingarm 2WD
1 EFI 5239 IMZ-8.1040-20232 Hood of wheel axle from 2014  6,30  12,00
2 EFI 268 E03748 Cotter pin 3,2x32  0,20  0,50
3 EFI 1062 292917-P27S Crown nut  2,40  4,40
4 1493 E17813 Washer 20mm  0,40  1,10
5 EFI 1109 DIN 961 М14x1,5x30 Screw M14x1,5x30  3,70  4,10
6 EFI 1050 E03605 Spring washer 14L  0,40  1,40
7 EFI 1111 IMZ-8.107-20670 Distance bushing  4,70  8,10
8 EFI 632 6309764 Rubber bushing  8,00  15,50
9 EFI 5241 IMZ-8.1041-20020 Sidecar swing arm 2WD assembly with wheel 

axle, with rubber bushings until VIN 225388
 162,80  253,10

9 6025 IMZ-8.1041-20020-02 Sidecar swing arm 2WD assembly with wheel 
axle, with rubber bushings from VIN 225389

 162,80  253,10

10 EFI 3139 6309262-08 Distance bushing for ZF Sachs shock absorber  1,50  2,40

11 6435 IMZ-8.1040-09070 Rubber bushing from 06/2018  4,20  8,50
11 EFI 610 6309762 Rubber bushing until 05/2018  4,20  8,50



BT
Pos Type ID SP No.: Name Dealers- 

price €
Retail-
price €

  E20.040 Sidecar swing arm 1WD / Seitenwagen Schwingarm 1WD
1 EFI 5239 IMZ-8.1040-20232 Hood of wheel axle from 2014  6,30  12,00
2 EFI 268 E03748 Cotter pin 3,2x32  0,20  0,50
3 EFI 1062 292917-P27S Crown nut  2,40  4,40
4 1493 E17813 Washer 20mm  0,40  1,10
5 EFI 630 6309759-P Screw M12x1,25x70  7,60  8,80
6 EFI 631 6309763 Sleeve for rubber bushing  2,30  3,60
7 EFI 632 6309764 Rubber bushing  8,00  15,50
8 5665 IMZ-8.1042-20020-02 Sidecar swingarm cT, Retro with wheel axle 

and rubber bushings assembly from 2014
 228,90  352,80

8 EFI 5240 IMZ-8.1040-20020-01 Sidecar swingarm 1WD with wheel axle and 
rubber bushings assembly from 2014

 228,90  352,80

9 EFI 4511 E20295 Nut M12x1,25 self locking  0,80  2,20
10 EFI 1075 IMZ-8.103-20226-01 Sidecar wheel axle  30,10  52,50
11 EFI 610 6309762 Rubber bushing until 05/2018  4,20  8,50
11 6435 IMZ-8.1040-09070 Rubber bushing from 06/2018  4,20  8,50
12 EFI 3139 6309262-08 Distance bushing for ZF Sachs shock absorber  1,50  2,40



BT
Pos Type ID SP No.: Name Dealers- 

price €
Retail-
price €

  E20.050 Sidecar fender / Seitenwagen Kotflügel
1 750/EFI 2975 IMZ-8.103L-20090 Sidecar fender assembly, black LH  302,40  436,80
1 750/EFI 1011 IMZ-8.103-20090-10 Sidecar fender assembly, black  302,40  436,80
2 750/EFI 2543 IMZ-8.103-20021/primed Sidecar fender, primed  169,10  270,90
2 750/EFI 1032 IMZ-8.103-20021 Sidecar fender black  186,90  295,10
2 750/EFI 2471 IMZ-8.103L-20021 Sidecar fender black, LH  186,90  295,10
3 750/EFI 6113 IMZ-8.103-20640/primed Light console sidecar, primed  18,30  28,40
3 750/EFI 2297 IMZ-8.103-20640 Light console sidecar black  18,30  28,40
4 750/EFI 4743 ISO 7380 М8Х25 Screw M8x25 ISO 7380  0,70  1,50
5 750/EFI 4795 ISO 7380 М8x30 Screw M8x30 ISO 7380  0,80  1,70
6 750/EFI 11 E03502 Washer 8  0,20  0,60
7 750/EFI 695 E03530 Washer M8 big  0,30  1,20
8 750/EFI 4650 E00870 Nut M8 self locking  0,20  0,50
9 750/EFI 265 E17120 Cross-head screw M6x16  0,40  1,10

10 750/EFI 4791 ISO 7380 M6x16 Screw M6x16 ISO 7380  0,50  1,10
11 750/EFI 737 E03527 Washer 6/18  0,20  0,60
12 750/EFI 2692 E00869 Nut M6 self locking  0,20  0,40
13 750/EFI 2799 E01368 Screw M6x20  0,40  0,90
14 750/EFI 223 E03500 Washer 6  0,20  0,60
15 750/EFI 4653 E03601 Spring washer 6L  0,20  0,50
16 750/EFI 6469 IMZ-8.1037-09496 Rubber bush 1/2"  0,00  0,00
17 750/EFI 1896 IMZ-8.103-09468 Mud flap plastic  13,70  26,70
18 750/EFI 1015 IMZ-8.103-20657 Pad for lights on sidecar  6,70  13,00
19 750/EFI 4798 368700 Nut clip M6  2,60  3,50
20 750/EFI 5890 IMZ-8.1040-18090 Reflector console  8,60  10,80
21 750/EFI 5543 IMZ-8.1037-18090-20 Reflector red (glued on)  3,80  9,10
22 750/EFI 2876 IMZ-8.103L-18088 Rear light of sidecar, LH  22,30  41,00
22 750/EFI 1024 IMZ-8.101-18088-10 Rear light of sidecar  22,30  41,00
23 750/EFI 1022 IMZ-8.101-18082-10 Front light of sidecar  22,30  41,00
23 750/EFI 2780 IMZ-8.103L-18082 Front light of sidecar, LH  22,30  41,00



BT
Pos Type ID SP No.: Name Dealers- 

price €
Retail-
price €

  E20.060 Sidecar strut / Seitenwagen Strebe
1 750/EFI 4951 IMZ-8.1037-20050-20 Sidecar side prop with adjusting forks, front, 

from 2013
 57,80  84,00

2 750/EFI 4511 E20295 Nut M12x1,25 self locking  0,80  2,20
3 750/EFI 4953 IMZ-8.1037-20051-20 Sidecar side prop from 2013  16,90  30,10
4 750/EFI 2671 E20297 Nut M14x1,5 self locking  1,60  3,30
5 750/EFI 1057 DIN 936 M18x1.5 Nut M18x1,5 low profile, polished  2,70  5,40
6 750/EFI 5242 IMZ-8.1037-20302 Pin with fork from 2014  21,50  30,10
7 750/EFI 4952 IMZ-8.1036-20304 Prop fastening lug long, lower from 2013  5,30  9,30
8 750/EFI 927 DIN 960 М12x1,25x40 Screw M12x1,25x40  2,70  4,00
9 750/EFI 5244 IMZ-8.1037-20054-20 Sidecar side prop  48,30  73,50

10 750/EFI 5243 IMZ-8.1037-20050-30 Sidecar side prop with adjusting forks, rear, 
from 2013

 57,80  84,00

11 750/EFI 1052 7220304 Prop fastening lug short, lower  5,30  9,30



BT
Pos Type ID SP No.: Name Dealers- 

price €
Retail-
price €

  E20.070 Sidecar wheel / Seitenwagen Rad
1 EFI 5691 IMZ-8.1040-06002 19" base wheel small hub, w/o tire, w/o brake 

disc, w/o disc adapter, aluminium rim, silver
 400,00  560,00

1 EFI 5689 IMZ-8.1240-06002 18" base wheel small hub, w/o tire, w/o brake 
disc, w/o disc adapter, aluminium rim, silver

 400,00  560,00

1 EFI 5690 IMZ-8.1240-06002-01 18" base wheel small hub, w/o tire, w/o brake 
disc, w/o disc adapter, aluminium rim, black

 400,00  560,00

1 EFI 5692 IMZ-8.1040-06002-01 19" base wheel small hub, w/o tire, w/o brake 
disc, w/o disc adapter, aluminium rim, black

 400,00  560,00

2 650/750/EFI4442 7206123-01 Tire flap 18“ and 19''  1,70  3,90
3 650/750/EFI4471 Heidenau-7 Street tire Heidenau K28 4.00-18  77,70  146,00
3 650/750/EFI5544 Heidenau-8 Street tire Heidenau K28 4.00-19  75,60  139,70
3 650/750/EFI2514 Heidenau-1 Enduro tire Heidenau K37 4.00-19  67,20  133,40
4 EFI 4341 IMZ-8.1239-06117-06 18" aluminium rim (discbrake), silver  88,20  108,20
4 EFI 4528 IMZ-8.1239-06117-05 18" aluminium rim (discbrake), black  88,20  108,20
4 EFI 4434 IMZ-8.1037-06117-06 19'' aluminium rim (discbrake), silver  88,20  108,20
4 EFI 4525 IMZ-8.1037-06117-05 19'' aluminium rim (discbrake), black  88,20  108,20
5 EFI 1918 IMZ-8.1239-06120-01 18" spoke (discbrake)  1,10  1,50
5 EFI 5764 IMZ-8.1037-06120-BL 19'' spoke (discbrake), black  1,70  2,30
5 EFI 2712 IMZ-8.1037-06120-01 19'' spoke (discbrake)  1,10  1,50
5 EFI 4644 IMZ-8.1239-06120-BL 18" spoke (discbrake) black  1,20  1,70
6 650/750/EFI4642 IMZ-8.103-06125-BL Nipple black  0,80  1,30
6 650/750/EFI455 IMZ-8.1037-06125 Nipple  0,60  1,10
7 EFI 5260 IMZ-8.1040-06143-02 Brake disc adapter - Sidecar  32,60  43,10
8 EFI 5256 IMZ-8.1040-06017-01 Wheel hub with bearings, black  180,60  283,50
8 EFI 5255 IMZ-8.1040-06017 Wheel hub with bearings, grey  180,60  283,50
9 650/750/EFI5542 18E34G Tire tube 3.25-4.60-18' Heidenau  10,80  16,00
9 650/750/EFI3245 19E34G Tire tube 4.00-19” Heidenau  11,20  16,67

10 EFI 5263 IMZ-8.1040-06140-03 Protective cover, grey  18,00  26,50
10 EFI 5264 IMZ-8.1040-06140-02 Protective cover, black  21,70  31,30
11 EFI 5262 595-81 Balancer weight (self adhesive), black  1,50  2,00
11 EFI 5261 595-80 Balancer weight (self adhesive), grey  1,20  1,70
12 EFI 4762 ISO 7380 M8x55 Screw M8x55 ISO 7380 10.9  2,90  3,90
13 EFI 4585 URL1306 Brake disc sidecar from 2014  77,70  123,90
14 EFI 4757 ISO 7380 M8x16 Screw M8x16 ISO 7380  0,60  1,30
15 EFI 65 E36372 Socket head cap screw M8x16  0,40  1,10
16 EFI 5252 IMZ-8.1040-06133 Right distance bushing  7,90  10,50
17 EFI 5259 IMZ-8.1040-06151 Hub cover 1WD  20,50  29,60
18 EFI 5226 IMZ-8.1040-06006 Shaft seal  5,90  8,60
19 EFI 5225 E37345 Allen screw M8x25 12.9, ISO 4762  0,80  1,60
19 EFI 6514 DIN 6912 M8x25 Allen screw M8x25 10.9, DIN 6912 with 

threadlocker Precote 85
 0,80  1,60

20 EFI 5253 IMZ-8.1040-06109 Thrust washer  6,50  12,10
21 EFI 6116 IMZ-8.1037-07105-11 Splined flange  50,00  70,00



BT
Pos Type ID SP No.: Name Dealers- 

price €
Retail-
price €

  E20.080 Sidecar wheel hub / Seitenwagenradnabe
1 EFI 5247 IMZ-8.1040-06020 Wheel hub empty, grey  121,80  192,20
1 EFI 5248 IMZ-8.1040-06020-01 Wheel hub empty, black  121,80  192,20
1 6664 IMZ-8.1040-06185-11 Wheel hub empty, grey  121,80  192,20
2 EFI 5226 IMZ-8.1040-06006 Shaft seal  5,90  8,60
3 EFI 5250 IMZ-8.1040-06134 Left distance bushing  7,90  10,50
4 EFI 3165 E03712 Circlip  1,10  2,20
5 EFI 3363 6204-2RSR Wheel bearing from 2007 (ball bearing)  10,90  17,70
6 EFI 5251 IMZ-8.1040-06018 Distance bushing inner ring until 08/2016  21,00  25,20
6 EFI 6427 IMZ-8.1040-06018-10 Distance bushing inner ring from 09/2016  21,00  25,20
7 EFI 6428 IMZ-8.1040-06186 Distance bushing outer ring from 09/2016  6,10  12,60
8 EFI 5256 IMZ-8.1040-06017-01 Wheel hub with bearings, black  180,60  283,50
8 EFI 5255 IMZ-8.1040-06017 Wheel hub with bearings, grey  180,60  283,50



BT
Pos Type ID SP No.: Name Dealers- 

price €
Retail-
price €

  E21.010 Sidecar body / Seitenwagenboot
1 5488 IMZ-8.1037-30026-16 Interieur until 2016  0,00  0,00
1 6657 IMZ-8.1040-30026 Interieur from 2017  0,00  0,00
2 6035 IMZ-8.1040-21002-30-wo Sidecar body empty with trunk lid, black 

without white pin stripes
 1 400,00  1 900,00

2 6030 IMZ-8.1040-21002-30/primed Sidecar body empty with trunk lid,  primed  1 220,00  1 650,00
2 6658 IMZ-8.1040L-21002-30 Sidecar body empty with trunk lid, black with 

white pin stripes, LH
 1 420,00  1 950,00

2 EFI 5486 IMZ-8.1040-21002-30 Sidecar body empty with trunk lid, black with 
white pin stripes

 1 420,00  1 950,00

3 5770 IMZ-8.1040-21052 Seat cushion from 2017  134,40  215,30
3 EFI 1163 IMZ-8.101-21052-01 Cushion assembly until 2016  86,10  155,40
4 EFI 4990 IMZ-8.101-21065-11 Seat back from 2011-2016  134,40  201,60
4 5772 IMZ-8.1040-21065 Seat back from 2017  134,40  215,30
5 EFI 4729 IMZ-8.1037-21510-10 Floor mat from 2013  28,90  57,80
6 EFI 1164 6221103 Pad, sidecar body suspension  8,60  16,30
7 EFI 1165 IMZ-8.101-21104 Pad clamp, sidecar body suspension  8,50  17,00
8 5769 IMZ-8.1040-24001-01 Seat base - basement and luggage box for 

Italian seat
 25,80  32,60

9 EFI 1172 IMZ-8.101-21116 Pressure flange  8,80  17,50
10 EFI 1139 IMZ-8.101-21042-02 Rubber buffer assembly 1WD  34,70  70,40
10 EFI 5274 IMZ-8.107-21042 Rubber buffer assembly 2WD until 2019  38,90  76,70
11 189 E42424 Nut M8  0,20  1,10
12 EFI 695 E03530 Washer M8 big  0,30  1,20
13 EFI 696 7210146 Rubber spacer  0,70  2,40
14 EFI 4650 E00870 Nut M8 self locking  0,20  0,50
15 EFI 4756 ISO 7380 M8x20 Screw M8x20 ISO 7380  0,60  1,40
16 EFI 11 E03502 Washer 8  0,20  0,60
17 5786 IMZ-8.1037-21078-38 Sidecar tonneau black with black fixings, 

leather imitation from 2013
 110,00  150,00

17 6518 IMZ-8.1037L-21078-38 Sidecar tonneau black with black fixings, 
leather imitation from 2013 LH

 110,00  150,00

17 EFI 4996 IMZ-8.1037-21078-30 Sidecar tonneau black with zinc fixings, 
cordura from 2013

 90,00  127,00

17 EFI 4997 IMZ-8.1037-21078-37 Sidecar tonneau black with black fixings, 
cordura from 2013

 110,00  150,00

17 4998 IMZ-8.1037L-21078-37 Sidecar tonneau black with black fixings, 
cordura from 2013 LH

 110,00  150,00

18 EFI 4979 368021 Rivet AISt 4 x 8 zinc  0,70  1,30
18 EFI 4947 368020 Rivet AISt 4 x 8 black  0,70  1,40
19 EFI 4946 IMZ-8.1037-21083 Butterfly latch (zinc)  4,40  6,20
19 EFI 4945 IMZ-8.1037-21083-01 Butterfly latch (black)  4,40  6,20
20 EFI 737 E03527 Washer 6/18  0,20  0,60
21 EFI 4771 E01369 Screw M6x25  0,40  0,80
22 EFI 4764 IMZ-8.1037-21511-02 Floor mat trunk  18,00  35,70
23 6336 IMZ-8.1037-21258 Rubber cap for sidecar holes (small)  2,00  4,00
24 4617 IMZ-8.1037-21259 Rubber cap for sidecar holes, 8-10mm  2,50  4,50
25 6554 IMZ-8.103-09338-01 Rubber cap for sidecar holes  2,50  4,50
26 6211 E17478 Screw M6x16 ISO 7380 black  0,20  0,70
27 EFI 2692 E00869 Nut M6 self locking  0,20  0,40
28 5900 IMZ-8.1040-21100 Nipple for sidecar tonneau from 2017  7,60  10,80
29 6555 IMZ-8.1040-21293 Clip of sidecar floor mat, from 2017  0,80  1,70
30 EFI 3789 IMZ-8.1031P-21096 spring base  3,90  6,50
31 EFI 3316 IMZ-8.1031P-21015/Bl Base for spotlight, black  20,30  38,90
32 EFI 3788 IMZ-8.1031P-21151 Flange  5,90  8,40
33 2914 7203115-16 Clutch spring until 2019  2,20  7,80
33 6636 7203115-02 Clutch spring from 2020  5,00  8,33
34 6562 IMZ-8.1040-21294 Spring ab 2020  22,00  28,00
35 6571 IMZ-8.1037-21079 Mouting tab for sidecar cover  6,30  7,90
36 4615 IMZ-8.1037-16086 Lock for luggage trunk  10,10  20,30



BT
Pos Type ID SP No.: Name Dealers- 

price €
Retail-
price €

  E21.020 Sidecar trunk / Seitenwagenkofferraum
1 6656 IMZ-8.1037-21301 Trunk lid sidecar w/o hinges, black, from 2007  49,40  106,10

2 EFI 2372 IMZ-8.1037-21045-10 Trunk hinge rightside 2007-2017, black  20,10  37,80
2 6556 IMZ-8.1037-21045-11 Trunk hinge rightside from 2018, black  20,10  37,80
3 6557 IMZ-8.1037-21046-11 Trunk hinge leftside from 2018, black  20,10  37,80
3 EFI 1903 IMZ-8.1037-21046-10 Trunk hinge leftside  2007-2017, black  20,10  37,80
4 EFI 2878 IMZ-8.1037-21043 Locking device for trunk lid 2007-2017  18,10  35,70
4 6558 IMZ-8.1037-21043-01 Locking device for trunk lid from 2018  18,10  35,70
5 6559 366017 Special bolt from 2018  2,50  4,60
5 EFI 4984 E03728 Lock ring M4  0,40  1,20
6 6560 IMZ-8.1040-21377 Bushing from 2018  3,00  4,70
6 EFI 4985 IMZ-8.1037-21366-01 Bushing until 2017  3,00  4,70
7 EFI 5276 IMZ-8.1037-21305-10 Trunk lid latch until 2017  10,90  21,70
7 6561 IMZ-8.1040-21305 Trunk lid latch from 2018  10,90  21,70
8 EFI 4987 IMZ-8.1037-21365 Bolt until 2017  2,50  4,60
8 6563 366018 Bolt from 2018  2,50  4,60
9 EFI 4757 ISO 7380 M8x16 Screw M8x16 ISO 7380  0,60  1,30

10 EFI 4756 ISO 7380 M8x20 Screw M8x20 ISO 7380  0,60  1,40
11 EFI 11 E03502 Washer 8  0,20  0,60
12 EFI 4650 E00870 Nut M8 self locking  0,20  0,50
13 EFI 2795 IMZ-8.1037-21048-01 Trunk lid strip assembly from 2007  13,00  22,80
14 6564 IMZ-8.1040-21376 Spacer ab 2016  0,00  0,00
15 EFI 2692 E00869 Nut M6 self locking  0,20  0,40
16 EFI 223 E03500 Washer 6  0,20  0,60
17 EFI 5275 E03124 Blind rivet 5/16  0,30  0,60
18 EFI 2693 E17311 Raised countersunk-head screw M6x16  0,20  0,40
19 EFI 4983 IMZ-8.1037-21278 Reinforcing plate  3,80  5,40
20 EFI 3255 IMZ-8.1037-21321 Lever black  29,00  46,20
21 EFI 4980 IMZ-8.1037-21047-30 Axle from 2011  54,60  85,10
22 EFI 3253 IMZ-8.1037-21326 Spring  5,70  11,30
23 EFI 4981 IMZ-8.1037-21367-01 Bushing  5,60  11,30
24 EFI 4791 ISO 7380 M6x16 Screw M6x16 ISO 7380  0,50  1,10
25 EFI 4615 IMZ-8.1037-16086 Lock for luggage trunk  10,10  20,30
26 EFI 5211 E17103 Cross-head screw M5x12  0,40  1,10
27 EFI 42 E03600 Spring washer  5L  0,20  0,50
28 EFI 737 E03527 Washer 6/18  0,20  0,60
29 EFI 4988 IMZ-8.1037-21370-10 Leash  4,50  8,30
30 EFI 4423 IMZ-8.1037-30072-10 Modification kit for lockable trunk lid  79,80  112,40
31 5597 0546002 Lining sidecar trunk from 2016 per meter  7,60  11,90
32 EFI 4248 E03525 Washer 5/15  0,20  0,60
33 4537 39-241 Lining sidecar trunk from 2012  7,40  12,10
34 EFI 5201 IMZ-8.1037-21562-10 Air pump holder, black  2014-2017  6,80  10,10



BT
Pos Type ID SP No.: Name Dealers- 

price €
Retail-
price €

  E21.030 Spare wheel / Reserverad
1 EFI 5525 IMZ-8.1037-21050-10 Spare wheel bracket assembly from 2014  48,30  70,40
2 EFI 6150 IMZ-8.1037-19118-NEU Rubber bumber  1,70  2,50
3 650/750/EFI1159 IMZ-8.1037-21347 Intermediate pad, plastic  3,40  7,20
4 650/750/EFI1142 IMZ-8.1037-21341 Spare wheel nut aluminium  6,60  13,90
4 650/750/EFI3258 IMZ-8.1037-21341/BL Spare wheel nut black  7,20  15,20
5 750/EFI 5692 IMZ-8.1040-06002-01 19" base wheel small hub, w/o tire, w/o brake 

disc, w/o disc adapter, aluminium rim, black
 400,00  560,00

5 750/EFI 5691 IMZ-8.1040-06002 19" base wheel small hub, w/o tire, w/o brake 
disc, w/o disc adapter, aluminium rim, silver

 400,00  560,00

5 750/EFI 5690 IMZ-8.1240-06002-01 18" base wheel small hub, w/o tire, w/o brake 
disc, w/o disc adapter, aluminium rim, black

 400,00  560,00

5 750/EFI 5689 IMZ-8.1240-06002 18" base wheel small hub, w/o tire, w/o brake 
disc, w/o disc adapter, aluminium rim, silver

 400,00  560,00

6 750/EFI 2712 IMZ-8.1037-06120-01 19'' spoke (discbrake)  1,10  1,50
6 750/EFI 1918 IMZ-8.1239-06120-01 18" spoke (discbrake)  1,10  1,50
6 750/EFI 4644 IMZ-8.1239-06120-BL 18" spoke (discbrake) black  1,20  1,70
6 750/EFI 5764 IMZ-8.1037-06120-BL 19'' spoke (discbrake), black  1,70  2,30
7 750/EFI 455 IMZ-8.1037-06125 Nipple  0,60  1,10
7 750/EFI 4642 IMZ-8.103-06125-BL Nipple black  0,80  1,30
8 750/EFI 4525 IMZ-8.1037-06117-05 19'' aluminium rim (discbrake), black  88,20  108,20
8 750/EFI 4341 IMZ-8.1239-06117-06 18" aluminium rim (discbrake), silver  88,20  108,20
8 750/EFI 4528 IMZ-8.1239-06117-05 18" aluminium rim (discbrake), black  88,20  108,20
8 750/EFI 4434 IMZ-8.1037-06117-06 19'' aluminium rim (discbrake), silver  88,20  108,20
9 750/EFI 5255 IMZ-8.1040-06017 Wheel hub with bearings, grey  180,60  283,50
9 750/EFI 5256 IMZ-8.1040-06017-01 Wheel hub with bearings, black  180,60  283,50

10 750/EFI 6514 DIN 6912 M8x25 Allen screw M8x25 10.9, DIN 6912 with 
threadlocker Precote 85

 0,80  1,60

10 750/EFI 5225 E37345 Allen screw M8x25 12.9, ISO 4762  0,80  1,60
11 750/EFI 6116 IMZ-8.1037-07105-11 Splined flange  50,00  70,00
12 750/EFI 5252 IMZ-8.1040-06133 Right distance bushing  7,90  10,50
13 750/EFI 5739 IMZ-8.1040-07150 Sparewheel warning sticker  4,50  7,90
14 750/EFI 5253 IMZ-8.1040-06109 Thrust washer  6,50  12,10
15 750/EFI 6431 IMZ-8.1040-07205 Plug  0,70  1,60
16 750/EFI 3145 E07697 Socket head cap screw M8x45 from 2006  0,60  2,30
17 750/EFI 5684 IMZ-8.1240-07203 Brake disc adapter  30,10  48,30



BT
Pos Type ID SP No.: Name Dealers- 

price €
Retail-
price €

  E24.010 Tools / Boardwerkzeug
1 650/750/EFI5932 IMZ-8.1037-24001-18 Tool kit and bag from 2018  53,60  74,60
2 650/750/EFI4649 IMZ-8.103-24004-08 Bag for spare-part kit empty  2008-2017  10,80  16,20
3 650/750 1177 6224008-02 Hand-operated air pump  24,20  42,00
4 650/750/EFI1190 IMZ-8.103-24143 Tire iron (2 pieces)  16,60  26,60
5 650/750/EFI1183 6224018 Double-ended spanner 27x7  3,70  8,10
6 650/750/EFI1184 6224114 Double-ended spanner 36x41  12,10  19,20
7 650/750/EFI2919 IMZ-8.1037-24154 Double hook spanner from 2007  7,50  14,70
8 650/750/EFI1187 IMZ-8.107-24121 Wrench 22  3,70  8,10
9 650/750/EFI1188 7224122 Tommy bar  0,50  1,20

10 650/750/EFI1189 IMZ-8.101-24121 Wrench 19x21  3,90  8,10
11 650/750/EFI5205 251300 Allen key 3/8''  3,20  5,10



BT
Pos Type ID SP No.: Name Dealers- 

price €
Retail-
price €

  E26.010 Shock absorber rear wheel / Federbein Hinterrad
1 650/750/EFI5765 IMZ-8.1037-26001-17BL Shock absorber black  113,40  155,40
1 650/750/EFI5727 IMZ-8.1037-26001-17CR Shock absorber chrome  118,70  161,70
2 650/750/EFI460 E03508 Washer 14  0,20  1,10
3 650/750/EFI 5 E03602 Spring washer 8L  0,20  0,50
4 650/750/EFI4756 ISO 7380 M8x20 Screw M8x20 ISO 7380  0,60  1,40
5 650/750/EFI677 E29875 Washer M8/28  0,60  1,50
6 650/750/EFI4531 E01304 Screw M 10x1,5x45  0,50  1,20
7 650/750/EFI2704 E00871 Nut M10x1,5 self locking  0,80  2,20



BT
Pos Type ID SP No.: Name Dealers- 

price €
Retail-
price €

  E26.020 Shock absorber front wheel / Federbein Vorderrad
1 650/750/EFI5765 IMZ-8.1037-26001-17BL Shock absorber black  113,40  155,40
1 650/750/EFI5727 IMZ-8.1037-26001-17CR Shock absorber chrome  118,70  161,70
2 650/750/EFI4531 E01304 Screw M 10x1,5x45  0,50  1,20
3 650/750/EFI3139 6309262-08 Distance bushing for ZF Sachs shock absorber  1,50  2,40

4 650/750/EFI2704 E00871 Nut M10x1,5 self locking  0,80  2,20



BT
Pos Type ID SP No.: Name Dealers- 

price €
Retail-
price €

  E26.030 Shock absorber sidecar wheel / Federbein Seitenwagenrad
1 650/750/EFI5727 IMZ-8.1037-26001-17CR Shock absorber chrome  118,70  161,70
1 650/750/EFI5765 IMZ-8.1037-26001-17BL Shock absorber black  113,40  155,40
2 650/750/EFI460 E03508 Washer 14  0,20  1,10
3 650/750/EFI 5 E03602 Spring washer 8L  0,20  0,50
4 650/750/EFI4756 ISO 7380 M8x20 Screw M8x20 ISO 7380  0,60  1,40
5 650/750/EFI677 E29875 Washer M8/28  0,60  1,50
6 650/750/EFI4531 E01304 Screw M 10x1,5x45  0,50  1,20
7 650/750/EFI2704 E00871 Nut M10x1,5 self locking  0,80  2,20



BT
Pos Type ID SP No.: Name Dealers- 

price €
Retail-
price €

  E27.010 Front wheel brake / Bremse Vorderrad
1 750/EFI 3009 IMZ-8.1037-27015-08 Brake hose steel flex front incl. banjo bolts and 

seal rings
 23,70  39,90

2 750/EFI 3357 10.4671.61 Brake switch Brembo front brake from 2009  17,20  23,70
3 750/EFI 4448 IMZ-8.1238-27003-brembo Front master brake cylinder  (Brembo)  80,90  108,20
4 750/EFI 1830 IMZ-8.1238-27005-01 Front brake caliper (Brembo)  182,70  231,00
5 750/EFI 1764 IMZ-8.1238-27097 Brake pads Brembo (set) front  17,70  24,50
6 750/EFI 4534 IMZ-8.1037-27287 Clamp for brake hose  4,20  9,90
7 750/EFI 4535 IMZ-8.1037-27288-10 Bushing for brake hose  1,80  3,20
8 750/EFI 2767 334883 Screw M10x1, 25x30  1,50  2,40
9 750/EFI 6 E03504 Washer 10  0,30  0,60

10 750/EFI 20 E03603 Spring washer 10L  0,30  0,60
11 750/EFI 4449 05.4424.79 Brembo screw  0,40  0,80
12 750/EFI 2922 IMZ-8.1238-27003-20 Front master brake cylinder, complete 

(Brembo)
 100,00  131,30

13 750/EFI 5096 110.4894.32 Brake lever Brembo front  22,60  33,60



BT
Pos Type ID SP No.: Name Dealers- 

price €
Retail-
price €

  E27.020 Rear wheel brake / Bremse Hinterrad
1 EFI 5277 IMZ-8.1040-27314 Special Nut  0,50  1,20
2 EFI 460 E03508 Washer 14  0,20  1,10
3 EFI 6574 IMZ-8.1040-27297-10 Brake lever for parking brake rear caliper ab 

2017
 15,00  20,00

3 EFI 5278 IMZ-8.1040-27078 Brake lever for parking brake rear caliper until 
2016

 8,40  13,20

4 EFI 5279 IMZ-8.1040-27313 Bolt for fastening the caliper  4,80  8,50
5 EFI 5196 IMZ-8.1040-27316 Circlip rear brake pin  0,50  1,10
6 EFI 5280 IMZ-8.1040-27041 Rear caliper  200,00  250,00
7 EFI 5281 IMZ-8.1040-27054 Brake pads rear caliper organic  32,60  41,00
8 EFI 5294 IMZ-8.1040-27315 Screw  0,70  1,40
9 EFI 5295 IMZ-8.1040-27300 Cable stop until 2016  5,50  9,80
9 EFI 6575 IMZ-8.1040-27300-20 Cable stop from 2017  5,50  9,80

10 EFI 5296 IMZ-8.1040-27299 Lever stop  3,60  8,50
11 EFI 6576 IMZ-8.1040-27289-10 Bracket for rear caliper from VIN 229575  20,00  25,00
11 EFI 5297 IMZ-8.1040-27059 Bracket for rear caliper until VIN 229574 - not 

available anymore
 34,70  47,30

12 EFI 5298 IMZ-8.1040-27060 Support for rear caliper until 229574  32,60  44,10
12 EFI 6577 IMZ-8.1037-27290-10 Support for rear caliper from VIN 229575  20,00  25,00
13 EFI 5299 IMZ-8.125-27137 Bushing  6,50  8,90
14 EFI 695 E03530 Washer M8 big  0,30  1,20
15 EFI 5 E03602 Spring washer 8L  0,20  0,50
16 EFI 1205 E01385 Special screw M8x16  2,50  3,70
17 EFI 6 E03504 Washer 10  0,30  0,60
18 EFI 20 E03603 Spring washer 10L  0,30  0,60
19 EFI 2767 334883 Screw M10x1, 25x30  1,50  2,40
20 EFI 4757 ISO 7380 M8x16 Screw M8x16 ISO 7380  0,60  1,30
21 EFI 3305 E37077 Cross-head screw M4x8  0,10  0,20
22 EFI 1899 E00848 Nut M4  0,50  1,10
23 EFI 4791 ISO 7380 M6x16 Screw M6x16 ISO 7380  0,50  1,10
24 EFI 2692 E00869 Nut M6 self locking  0,20  0,40
25 EFI 5106 10.4446.30 Brakefluid reservoir rear brake  11,90  19,40
26 EFI 5245 302371 Mini srew clamp 15  1,60  2,00
27 EFI 5300 IMZ-8.1040-27183 Hose until 2016  5,00  6,60
28 EFI 1738 IMZ-8.1238-27004 Rear brake cylinder (Brembo)  35,70  52,50
29 EFI 5301 IMZ-8.1040-27077 Protective cover  7,90  10,90
30 EFI 2652 E01536 Socket head cap screw M6x40  0,20  0,40
31 EFI 1506 IMZ-8.125-27187 Banjo bolt M10x1  3,00  5,00
32 EFI 1502 IMZ-8.124-27186 Sealing washer  1,80  3,20
33 EFI 5111 IMZ-8.1040-27018 Rear brake hose from 2014  23,70  39,90
34 EFI 41 E17105 Cross-head screw M5x16  0,40  1,10
35 EFI 5302 IMZ-8.1040-10246 Clamp 3/8  1,60  2,70
36 EFI 5303 IMZ-8.1040-27094 Reservoir holder until 2016  6,20  11,40
37 EFI 223 E03500 Washer 6  0,20  0,60
38 EFI 4653 E03601 Spring washer 6L  0,20  0,50
39 EFI 5724 IMZ-8.1040-17048-01 Brake switch footbrake from 2016  23,80  36,80
40 EFI 6447 IMZ-8.1040-09357 Plate 2016-2018  2,50  5,00
41 EFI 6578 IMZ-8.1040-27207 Clamp 2015-2016  2,50  5,00
41 EFI 6579 IMZ-8.1040-27207-10 Clamp ab 2017  2,50  5,00
42 EFI 6580 IMZ-8.1040-27183-10 Hose from 2017  6,00  10,00
43 EFI 6497 IMZ-8.1040-27309 Rubber Cover  6,00  10,00
44 EFI 6624 4301746262 O-ring for rear brake caliper guide sleeve  3,00  5,00



BT
Pos Type ID SP No.: Name Dealers- 

price €
Retail-
price €

  E27.030 Sidecar wheel brake / Bremse Seitenwagenrad
1 EFI 1765 IMZ-8.1238-27098 Brake pads Brembo for sidecar brake  17,50  29,10
2 1832 IMZ-8.1238-27006 Sidecar brake caliper (Brembo)  91,40  146,00
3 6 E03504 Washer 10  0,30  0,60
4 20 E03603 Spring washer 10L  0,30  0,60
5 2767 334883 Screw M10x1, 25x30  1,50  2,40
6 5302 IMZ-8.1040-10246 Clamp 3/8  1,60  2,70
7 5305 IMZ-8.1040-27079 Protective cover brake fluid reservoir until 2016  9,70  15,80

7 6581 IMZ-8.1040-27079-10 Protective cover brake fluid reservoir from 
2017

 12,00  16,67

8 4791 ISO 7380 M6x16 Screw M6x16 ISO 7380  0,50  1,10
9 5112 IMZ-8.1040-27019 Sidecar brake hose from 2014  30,10  47,30

10 1506 IMZ-8.125-27187 Banjo bolt M10x1  3,00  5,00
11 1502 IMZ-8.124-27186 Sealing washer  1,80  3,20
12 737 E03527 Washer 6/18  0,20  0,60
13 5306 IMZ-8.1040-27306 Protective cover  9,70  15,80
14 5245 302371 Mini srew clamp 15  1,60  2,00
15 3256 E17118 Cross-head screw M6x12  0,50  1,10
16 2086 IMZ-8.124-27045 Brakefluid reservoir  6,10  12,60
17 6582 IMZ-8.1040-27293 Hose  4,80  8,90
18 5211 E17103 Cross-head screw M5x12  0,40  1,10
19 5304 E00909 Cap washer M5  0,20  0,50


